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BBEJIEHUE

Karamor neraneit m cOOpOUYHBIX €AMHHIl IpeAHA3HAYCH JJIS ITOMOIIM B COCTABJICHHWH 3asSBOK Ha 3arlacHbBIC
9acTH, a TAKKE MOXKET CIY)KUTh TEXHHYECCKUM ITOCOOHEM JUIS M3YUEHHsI KOHCTPYKIUHU U TIOPsIKa COOPKU-Pa30opKH
arperatoB JiuuHHOOa30Boe maccu Ypan 4320-0006951-74. [laHHBIN KaTajor JOJKEH HCIIONB30BATHCS COBMECTHO C
KaTaJoroM Ha cuinoBoi arperat IM3-53602.1000300-140.

Karasnor comepxut meranu, cOOpPOYHbIE SIUHHUIII M arperatel, CrpymnmnupoBannsie B crermbpukamuu (CIT) k
PUCYHKaM IO KOHCTPYKTHUBHBIM M (YHKIIMOHAJBHBIM IpH3HAKaM. B crnemudukanusax mpuBomsTcs 0003HaYCHHS,
HAaMEHOBAaHWS M KOJWYECTBO KAXKIOTO W3JENMsl Ha aBTOMOOMIb. Ecimm netamp WM KOMIDIGKT JeTainei
HCTIONB3YIOTCS TOJIBKO JUISl 3allaCHBIX YacTel, To B rpade "KommuecTBo" BMecTO IUQpHI yKazaHO <<3.4.>>,

BonpmuHCTBO M3enuii 0603Ha4aeTcsl ceMU3HAYHBIMKU HOMepamH. [Ipedukc, cTosmumii B Hadane 0003Ha4YeHUS,
o3Hauaer Mojens aBTomMoOwisd. I[Ipedukcer, ornmmuneie or 4320, 03HAYalOT, YTO HA JTaHHOM aBTOMOOHIIE
MPUMEHSIOTCS U3JeNHsl, YHU(PUIMPOBAaHHBIE ¢ IpyrUMH Mojensmu. Hampumep, mtynep, umerommii Homep 5323-
1104235, ucnione3yercs 0T aBToMoOWIs Y pan-5323, a KpoHITEHH ycunuTens, nMeromuil Homep 5557-3510095- ot
Monenu Ypan-5557.

Kpenexusie nznenusi, nsroronennsie B cootBeTcTBUU ¢ OCT u 'OCT, nmMeroT mecTu3HadyHble HOMEpa U
yKazaHHWe Ha aHTUKOPPO3HOHHOE MOKphiTHE, Hampumep, 200315-1129 - nepsrle miecTh mudp 0003HAYAIOT HOMED
0oJITa C IIECTUrPAHHOMU roJI0BKO#, a [129 - THI aHTUKOPPO3UOHHOTO MOKPHITHS (LIMHKOBOE C XPOMATHPOBAHUEM).

O0603HaueHNUsT BOCBMU3HAYHBIMH HOMEPAaMH KPEIESKHBIX HW3ICTHNA Pa3ACIIOTCS HA TPH TPYIILL MUPPEL
MEPBOW TPYIIBI - MOCTOSHHBIA WHIEKC, BTOPOW - OCHOBHOH HOMEp W3JENHs, B TPETbEH TpyHIe NaHbl MHPEI
Mmarepuana (mepBast 1udpa) U aHTHKOPPO3MOHHOTrO MOKphITHs (BTopas Iwmbpa). Hanpumep, nHomep 1-05201-01
pacmmdpoBeBactcs: 1 mocrosuueni uHaekc; 05201 - ocHoBHOW HoMep IuIockoi mmiaiOer; Ol - marepuan u
AQHTUKOPPO3HUOHHOE MOKPHITHE.

B npunoxkeHusx TpUBENEHBI CHPAaBOYHBIC MAHHBIC IO 3JIEKTPOOOOPYAOBAHMIO IIACCH M IPUMEHSCMBIM
OTILIUISIM.

Karamor coctaBieH Mo COCTOSIHUIO TEXHUYECKON MokymeHTanuu Ha 1 HosiOps 2016r. B cBs3u ¢ MOCTOSHHOM
paboToii MO COBEPIICHCTBOBAHUIO H3IENUS B KOHCTPYKIIHMIO MOTYT OBITh BHECEHBI OTHCIbHBIC HW3MEHEHUS, HE
OTPa)KCHHBIC B HACTOSIIEM KaTalore.

INTRODUCTION

The Catalogue of parts and assembly units is intended to assist in ordering the spare parts and to be used as a
guide for studying the truck design and for dismantling and reassembling the units of the Ural-4320-0006951-74
long-base chassis. The catalogue shall be used together with a catalogue for Y AMZ-53602.1000300-140 power plant.

The Catalogue contains the parts, assemblies and units grouped in specification lists accompanied by figures
according to their design and functional features. Each specification list provides the designations and names of parts
and assemblies and quantity of the products per truck. If a part or a set of parts is used as spare parts only then the
column "Quantity" has <<3.1.>> instead of number.

The magjority of the products are marked with seven-digit numbers. The prefix standing at the beginning of
designation indicates the truck model. The prefixes other than 4320 indicate that products, unified with other models,
are used in given truck. For example, the fitting union, having the number 5323-1104235, is used on Ural-5323 truck;
stiffener bracket with number 5557-3510095 is taken from Ural-5557 model.

Fasteners manufactured in accordance with State Standards GOST and Industrial Standards OST are identified
with six-digit numbers and a designation indicating antirust coating. For example, 200315-1129; the first six numbers
designate the number of hex bolt, and I129 is the type of antirust coating (zinc coating with chromatizing).

Fasteners designation with eight-digit numbers is subdivided into three groups: first group numbers are the
constant index; the second group shows the main number of the part; the third group gives the material code number
(the first digit) and antirust code number (the second digit). For example: number 1-05201-01 is deciphered in the
following way: 1 is a constant index; 05201 is the main number of the flat washer; 01 is material and antirust coating.

In appendices the reference data for electrical equipment of chassis and options are shown.

The Catalogue is compiled basing on the technical documents dated November 1, 2016. In connection with
continuous work relating to improvement of the product, particular changes not covered by this catalogue can be
introduced in the design.
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JAETAJIA, CBOPOYHBIE EJUHUIIBI U ATPET'ATHI
PARTS, ASSEMBLIESAND UNITS

1 IBUT'ATEJIb
ENGINE

1.1 MoaBecka IBUTATENA TEPETHAN
Engine Suspension, Front

4
Pucynok 1.1
Figure
1.1 1 258039129 2 et 3,220 Cotter pin

2 250871k 29 2 | TI'aiixa M16x1,5-6H Nut

3 4320-1001085 2 | llaii6a onopHas BepXHsis Upper support washer

4 432015-1001009 2 | Kponmrreitn mnepenneit omopsl | Engine front support upper brag
JIBUTATEIIS BEPXHUN

5 4320-1001053 2 | Brynka pacnophas mnepeaneii | Engine front support spacing by
OTIOpPBI IBUTATEIS

6 4320-1001027 2 | Ioxymka Cushion

7 432015-1001016 2 | Kponmreitn nepenneir omopsl | Engine front support bracket
JIBUTATEIS

8 252137H2 8 | IMMait6a 120T Washer

9 201542129 8 | bonr M12x35 Bolt

10 | 4320-1001071 2 | Ilaiiba omopHast HHXKHSIS Lower support washer

11 | 4320N-1001013* 1 Kponmureiitn mnepeaneii  omnopsl | Engine front support lower brac
JBUTaTE IS HYDKHUN JIEBBIA et, l.h.

12 | 33268929 2 | bonr Bolt

13 | 4320N-1001012* 1 Kponmreiin mepeaneit  omopsl | Engine front support lower brac
JIBUTATEJIsl HKHUAN TTPaBbId et, r.h.

sh

*1 Cm. pucynok 3.3
See figure 3.3



1.2 l'[ozusecxa ABUTaTeId 3aAHASA
Engine Suspension, Rear

Pucynox 1.2
Figure

1.2
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4320515-1001034-10
251648-1129
4320515-1001070

252140-112
250563-1129
202118-1129
252139-112
4320N-1001040

4320515-1001081

4320N -1001041
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Ornopa aBUraTens 3aaHsst

Taitka M14x1,5-6H

IInactuna kperuieHus 3agHei
OTIOPHI

[ITaii6a 18.0T

Taiixa M18x1,5-6H

bonr

[ITaii6a 16.0T

Kpownuureiin 3agHeit onopsl 1Bu-
ratens npasblil

BonT kpennenus onopsl 3aaHen
JIBUTATEIIA

Kpowniureiin 3agHeit onopsl 18u-
rarens JIEBBIH

Engine rear support
Nut
Rear support fastening plate

Washer

Nut

Bolt

Washer

Engine rear support bracket, r.h.

Engine rear support bolt

Engine rear support bracket, I.h.




1.3 YcraHoBKa arperaTtoB CHCTeMBbI IPEeANyCKOBOTO MOIOTPEBa ABUTATES
Starting Preheater System UnitsInstallation

Pucynok 1.3
Figure

13
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14TC.451.20.00.00.0(
0-23+
4320N-1015506
201457FH29
252135H2
201456F129
250510F29
63685-1015534-10
432015-10152982

[DK/112/1-1015740-
20

262541H29
375-4245114
432001-3706013
250514H29
252137H2
201540029

o bhbw
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Tlonmorpesarens npeamnycKoBOM
nu3enbHbIi 14TC-10E4C
Kpownureitn nogorpesarens
Bont M8-60x22

[aii6a 8T

Bont M8-60x20

Taiika M8-6H

XomyT Oaka mojgorpeBaresns
Bak TorMBHBIN MyCcKOBOTO 10-
JlorpeBaTelis B coope

Bak TorMBHBIN MyCcKOBOTO 10-
JoTpeBaTens

Ipo6ka PK 1/8”

MTyuep

MTyuep

Taiika M12-6H

[aii6a 120T

Bonr M12-6x30

Starting preheater, diesel, 14TC
10-E4C

Preheater bracket

Bolt

Washer

Bolt

Nut

Preheater tank clamp

Starting preheater fuel tank, ass

Starting preheater fuel tank

Plug
Union
Union
Nut
Washer
Bolt

1
*~ Y CcTaHaBIUBAETCS B KOMILIEKTE C IMyJIbTOM

YIpaBICHHUS MPEIITyCKOBOTO

momorpesatenst AJIBP.107.00.00.000

*2Cm. pucynok 1.6

See figure 1.6

Mounted in a complete set with starting
preheater control boaJ1BP.107.00.00.000

y



1.4 TpyGonpoBoABI M IIIVIAHTH CHCTEMBI MPEIIYCKOBOI0 MOAOTPEeBa ABUTaTeIsI
Starting Preheater Pipelinesand Hoses

1t
Pucynok 1.4
Figure
1.4 1 5328X-8101481 3 | Bpons nutanra Hose armour
2 63685-1015069 1 | Pykas-zmerans 20-28-900-0,3(3) Hose — part
3 | TBOC-049.001-03* 6 Xomyrt (20-32) Clip
4 201456H29 2 | boar M8-6gx20 Bolt
5 252135H2 2 | Iaii6a 8T Washer
6 432015-1015559 1 | ITatpyGoOK OTBOISIIMIA Outlet branch
7 432015-1015011 1 | IIpokianka yIIOTHUTEIbHAS Sealing gasket
8 43235-1015069 1 | Pykas-gerans 20-28-350-0,3(3) Hose — part
9 432015-1015248 1 | Tpy6a yrioBas Angle pipe
10 | 375-1015104 1 | Pykas-gerans 20-28-65-0,3(3) Hose — part
11 | 8320232* 3 | Xomyr Clip
12 | 432®-3506507 1 | Tpy6ka ot 2-x maructpansHoro | First tube from two-line valve
KJIariaHa repsas

*1 Tonyckaercs 3amena ma 00.10.00-02

Can be changed for 00.10.00-02

*ZI[OHyCKaeTCH 3amena Ha 4,5%200
Can be changed for 4200
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YcTaHoBKA TOIVIMBHBIX 0aKOB
Fuel Tanks Mounting

2
1 B 7 6 b 4
2 > 9
Pucynok 1.5
Figure
15 1 4320N-1101099 4 | KpoHIITEHH TOIUIMBHOIO OaKa Fuel tank bracket
2 63621-1101107 2 | Tlpoknaaka KpOHIITEHHA Bracket gasket
3 252138H2 12 | Iait6a 140T Washer
4 330019H29 12 | Bonr M14 Bolt
5 250559H29 12 | Taiika M14x1,5-6H Nut
6 432009-1101124 4 | Tlnanka Strip
7 258038F29 4 | Wmmar 3,%16 Cotter pin
8 6370-1101132 8 | Bryska Bush
9 4320N-1101113 4 | JlenTa XOMyTa Clip band
10 | 260072H52 4 | Tamen 10x80 Pin
11 | 432015-1101120 4 | Ipoknamka Gasket
12 | 262541H29* 2 | IpoGka KI'1/8” Plug
13 | 262542H29* 2 | IpoGka KI'1/4 Plug
14 | 7508.453848.005-03 2| Maruuk ypoHs komOunuposan- | Fuel level sensor combined with
Hblii ¢ snektponogorpearenem | fuel electric heated YKOII-90-
torumBa JIYKOII-90-24/0,3 24/0,3
15 F9512 13v116x1,5 4 Mrynep Union
16 | 4320LN-1101002* 1 Bak TorutuBHBIN (OCHOBHO#) Fuel tank (main) 300 |
3001
43206N-1101002* 1 Bak TormBHeld (nomonuurens- | Fuel tank (auxiliary) 210 |
HbIit) 2101
17 | 55. 1ZI.00-1103010- 2 Kpslika mosryo6opoTHas Half-a-turn cap
10*
18 | 432001-1101018* 2 IIpo6Ka CAMBHOIO KpaHa Drain cock plug
19 | 250558H29 4 | Taixa M12x1,5-6H Nut
20 | 637@-1101107 2 | Tlpoknaaka KpoHIITEHHA Bracket gasket

*1 Bxomar B coctas mo3. 178 konuuectse o 1 .
Constituent of the position No.17 in the amoafitpcs.

*2 Cwm. pucyHok 1.6
See figure 1.6



1.6 Tpy6onpoBoAbI M HIJIAHTH CHCTEMbI MHTAHUS
Fuel System Pipe Linesand Hoses

Pucynok 1.6
Figure
1.6 1 334079 2 | YrompHHUK Elbow
2 4320N-1104312 1 | TpyOxa B cOope Pipe assembly
3 4320N-1104150-10 1 | TpyOka B cOope Pipe assembly
4 432015-1104320 1 | TpyOka B cGope Pipe assembly
5 | 375-8402321* 5 | Bybep Cushion
6 | GTA-380RH-B* 5 | Xomyr 7,6 Clip
7 201500H2 2 | Bonr M10-6¢k32 Bolt
8 252136H2 2 | IMaii6a 10T Washer
9 250512H29 2 | Taiixa M10-6H Nut
10 | 5323-3506153 2 | Kponreiin Bracket
11 | 4320LN-1104054 1 | TpyOka B cOope Pipe assembly
12 | 4320LN-1104056 1 | TpyOka B cOope Pipe assembly
13 | 43206N-1101003* 1 Bak rorutuBHbIi (momonuutens- | Fuel tank (auxiliary)
HbI#1)
14 | PKHY.III6-2* 2 Kpan npoOKoBBIi IPOXOTHOM Plug valvellll6-2
I1116-2
15 | 4320LN-1104085 1 | TpyOka B cGope Pipe assembly
16 | 432B5-1104040-10 1 | Tpy6ka B cOope Pipe assembly
17 | 4320LN-1101002* 1 Bak TommBHBIN (OCHOBHOI) Fuel tank (main)
18 | 5340.1105016* 1 OubTp Tpydoii ourcTkH Tor- | Fuel coarse filter
Ba Preline 270
19 | 432(%:5-1104040 1 | TpyOka B cOope Pipe assembly
20 | 53205-3506431 1 | Jlenra cnupanbHas Spiral band
21 | 2108-3401228* 1 Xomyt 3,6 Clip
22 | 432015-1015298’ 1 Bak rorutuBHBIN myckoBoro mo- | Starting preheater fuel tank
JorpeBarens

*I Jlomyckaercs 3amena na 4212 5406153 ED 50-3449
Can be changed for 4212 5406153 ED 50-3449
*2 Jlomyckaercs 3amena Ha 4209 9076 ED12-83281m

150-47595

Can be changed for 4209 9076 ED12-8328 or

50- 47595
*3 Cm. pucyrok 1.5
See figure 1.5

*4 Cwm. pucyHnok 1.8, nonyckaercst 3amena na 3151-1104160
See figure 1.8&an be changed for 3151-1104160
*3 Cm. pucyHok 1.7
See figure 1.7
*GI[OHyCKaCTCﬂ 3ameHa Ha 25314, 25310, 8320232, 3,6/200
Can be changed for 25314, 25310, 8320232, 3)6/2
*’ Cwm. pucynok 1.3
See figure 1.3



1.7 YcranoBka puibTpa rpy0oii 04MCTKH TOIIMBA
Fuel Coar se Filter Installation

Pucynox 1.7
Figure
1.7 1 EGG 151615 LA 2 duTHHT Fitting
2 5340.1105010* 1 OubTp Tpyooii ourcTkH Tor- | Fuel coarse filter
Ba Preline 270

3 210440H29 2 | boar M12-670 Bolt
4 252137H2 2 | Olaji6a 120T Washer
5 250514H29 2 | Taiika M12-6H Nut
6 4320N-1105150 1 | Kponuureitn Bracket
7 250512FH29 4 | Iatika M10-6H Nut
8 252136H2 4 | Illaii6a 100T Washer
9 210499H29 4 | Bonr M10-6gk30 Bolt

10

*1 Cm. pucyHok 1.6,BXOIHT B KOMILIEKT ABUTATEIIs

See figure 1.6, It is included intqgeme delivery set




1.8 YcTraHOBKA TONMIMBHBIX KPAHOB
Fuel Valves Mounting

3 4 5 2 1

Pucynok 1.8
Figure
1.8 1 4320N-1104122 6 | Wryuep Union
2 US-M14-NBR 6 | Kosbuo ynmnorHutensHoe Sealing ring
3 250508H29 6 | Taiika M6-6H Nut
4 2521342 6 | Iaii6a 6T Washer
5 4320N-1105170 1 | Kponmureiin ToruBHBIX kpaHoB | Fuel valves bracket
6 | PKHY.III6-2* 2 Kpan npoOKoBBIi IPOXOIHOM Plug valvellll6-2
I1116-2
7 201418H29 6 | Boar M6x16 Bolt

*1 Cm. pucynok 1.6, nomyckaercs 3amena va 3151-1104160
See figure 1.&an be changed for 3151-1104160
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1.9 Cucrema nATaAHUS ABUTATESI BO3TYX0OM
Engine Air Supply System

Pucynok 1.9
Figure

12

1.9

=

abhwiN

P.451171.001%7
P.387632.001
00.10.00-25*
4320N-1109192
00.10.00-20*
132.3839600*

4320N-1109250
00.10.00-02

39 000 27 152
4320N-1109254
4320N-1109300
00.10.00-03
4320N-1109257
8320232%

432®5-1109114-10

252038129
25213512
201455129
536.1155288
532%X-3408727

NN N

PWRrRPrRNPR

=

Ounbtp Bo3ayiHb (PEMI3)
OUIBTPYIOMIHMA SJIEMEHT
Xomyr (130-150)

[Inanr

XomyT (115-135)

JlaTumk 3aCOPEHHOCTH BO3/YIII-
Horo ¢unbeTpa

BosznyxoBoxa

Xomyrt (20-32)

[Inanr

Tpyoa

[Inanr

Xowmyr (32-50)

TpyOxka

XOMYT TIJIaCTUKOBBIN
Bo3myxoBoa K OXJIAJAUTENIO HAM-
JTyBOYHOTO BO3/yXa

[1aii0a 8

[aii6a 8T

Bont M8-60x18

Konbuo 067-075-46-2-5
Pykas-nmerams 25-35-1300-0,3

Air filter
Filter element
Clip
Hose
Clip
Air filter clogging sensor

Air duct

Clip

Hose

Pipe

Hose

Clip

Pipe

Clip

Air duct to the charge air cooler

Washer

Washer

Bolt
Ring 067-075-46-2-5
Hose — part




1.9 20 | 337807 1 | Xomyr Clip

21 | 201419129 1 | Bonr M6-6gx18 Bolt

22 | 636X-8101422 1 | Pykas-gerans 20-28-510- Hose — part
0,3(3,0)

23 | 00.10.00-11* 5 | Xomyr (87-112) Clip

24 | 250508H29 1 laiika M6-6H Nut

25 | 252134H2 1 | Iaiiba 6T Washer

26 | 252037H29 2 | Iaiiba 6 Washer

27 | 4320315-1109227 1 | Kponmreitn Bracket

28 | 4320-3570146 1 | Taiika Nut

29 | 432015-1109150 1 | VrombHuk Elbow

30 432015-1109215 1 | InaHr coeqMHUTEILHBIN C Connection hose with rings
KOJIbI[AMHU

31 | 4320N-1301012* 1 B0k panuaTtopoB ¢ KOKYXOM K Radiator unit with casing and
KO3BIpbKaMH screens

32 | 432015-1109215-10 1 | IlnaHr coeIMHHUTENBHBIMH C Connection hose with rings
KOJIBI[AMH

1 Cwm. pucynox 1.10
See figure 1.10

*° Jlomyckaercs 3amena Ha JJCP-70
Can be changed f@iC®-70

*© Jlomyckaercs 3amena Ha 2108-3401228
Can be changed for 2108-3401228
*7 Jlomyckaercs 3amena sa TORRO 90-110/12 W1
Can be changed for TORRO 90-110/12 W1
*8 Cwm. pucynok 1.12
See figure 1.12

*2 Jlomyckaercs 3ameHa Ha 44 722 92 905
MANN+HUMMEL
Can be changed for 44 722 92 905 MANN+HUMMEL
*3Jlomyckaercst 3amena na TORRO 130-150/12 W1
Can be changed for TORRO 130-150/12 W1
*4Jlomyckaercst 3amena na TORRO 110-130/12 W1
Can be changed for TORRO 110-130/12 W1

1.10 YcraHoBKa BO3AYIIHOIr0 GUJILTPA
Air Filter Mounting

8

Pucynok 1.10
Figure

13



1.10

()] apbrwiN

=
OLOGJ\I

12
13
14

73800616

016396-0-01
252156H2
201495H29
4320N-1109136

P.451171.001%2
P.387632.001
201499F29
252006FI2
4320N-1109180

4320N-1109042-10

4320N-1109081

3111-8101152
UC1A11-1109196
4320N-1109042

BunT ¢ daconHoit ronoBKoi n
HIECTUTPaHHBIM YIIIyOJIeHHuEeM
M16x16

Taiika ¢anieBas M6

[aii6a 10T

Bonr M10-6gk20

Kponmreiin ¢puinbTpa Bo3ayII-
HOTO

OunpTp Bo3aywHbl (PEMIN3)
OUIBTPYIOUIUH ITEMEHT

Bontr M10-6g30

[Iaii6a 10

Boznyxo3abopHuk B coope
YIUTOTHUTENH BO3LyX03a00pHH-
Ka

Bubpowmsomnsius Bo3ayxo3adop-
HHUKa

Kinanman BogocinBa
Bo3nyxo3zabopHuk
YII0THHUTENh BO3yX03a00pHU-
Ka

Shaped cap screw with hexago
socket M16x16

Flange nut M6
Washer

Bolt

Air filter bracket

Air filter

Filter element

Bolt

Washer

Air scoop intake, assembly
Air scoop intake seal

Air scoop intakevibration isolatig
Water drain valve

Air scoop intake
Air scoop intake seal

*1 Cwm. pucynox 1.9

See figure 1.9

*2 Tomyckaercs 3amena Ha 44 722 92 905 MANN+HUMMEL
Can be changed for 44 722 92 905 MANN+HUMMEL

1.11 Cucrema BBINMYCKa ra3oB
Gas Exhaust System

14

2 B
Pucynox 1.11
Figure
1.11 1 536.1203266 3 | Xomyr Clip
2 432015-1203099 1 | Meramtopykas ¢ ¢IaHIemMm Metal hose with flanges
3 250512H29 14 | Iaiika M10-6H Nut
4 252136H2 6 | [laji6a 100T Washer



1.11

5
6
7

8
9
10
11
12

13
14

252006129
4320515-1203323-01*
5323X-1203060

AT-1201010%
6368%-1203316
63685-1203182
4320-1203043

532$X-1203065

4320N-1203008
432015-1203142

[aii6a 10

Kponureiin npuemHoii TpyOb
XOMYT KpeIuleHUs BBITYCKHOM
TPYOBI K TIIYIIATEIIO
I'mymmTens BeIxsIona

2 | Hlnunska M10x100

1 | Tpy0Oa BbimycKHas

2 | XOMyT KpEeIUICHUS TITyIIHTeIs

BBIXJIOIIA

3 | CrpeMsiHKa KperJIeHUsI BBITYCK-

HOU TPYOBI K TITyIINTEITO

1 | TpyOa npremMHast TITyIIUTEIS
1 | HatpyOoK BRIIYCKHOM

Washer

Intake pipe bracket

Exhaust pipe attachment to sile
er clip

Exhaust silencer

StudM10x100

Outlet pipe

Silencer attachment clip

Exhaust pipe attachment to sile
er U-bolt

Down pipe

Exhaust branch

*1 Cm. pucynox 3.3
See figure 3.3

\

27 31

32 33

*Z Jlomyckaercs 3amena Ha 36.1201010-02
Can be changed for 36.1201010-02

1.12 Cucrema oxJ1a:KaeHHAA
Cooling System

Pucynox 1.12
Figure

15



1.12

w N

©oo~NO Oh~

10
11
12
13
14
15
16
17
18
19
20
21

22
23
24
25
26
27
28
29

30
31
32

33

34
35
36
37
38

39
40
41
42

4320N-1301012*

4320N-1302151
432®5-1172010

432(:5-1301010
432(5-1309008
63674-1304010
4320N-1302150
TBOC-049.001-06*
6367#-1303030
432015-1303053
43201-1104122
TBOC-049.001-02%
432015-1303027-01
432015-1303030
5323-1303119
432015-1303051-01
432015-1303121
5323%X-1303030
252138H2
250558129
37%-1203090-01

4320N -1302030
252045129
252137H2
250514H29
250512H29
252039H29
252136H2

375-1302054

25803829
201497H29
4320N-1302047

4320N-1302046

252016H29
201587H29
4320N-1302040
4320N-1302039
6370-1302040-20

6370-1302040-10
6370-1302063
6370-1302054

332026

PO~ PO

AN

NP v PR

N

Biiok paiuaTopoB ¢ KOXKYXOM H
KO3BIPbKaMU

Ko3zsipek 60koBoit
Termnoo0MEeHHUK — OXJIaXKICHUS
HaJIyBOYHOI'0 BO3yXa
Papuarop

Koxyx BenTHIsITOpa

ITpoOka pagmnatopa

Kosbipek 60xoBoOM

Xomyt (50-70)

PyxkaB-nerans 54x65-160-0,2
IMaTpy0OoK BOAOOTIBOASAIINI
MTyuep

Xomyr (12-22)

Bpons nutanra

Pyxkas-nmerams 50x61-360-0,2
Pykas-nmerans 58x69-120-0,2
ITatpy6oK coeMHUTENbHBIH
ITatpy6ok BOIOTIOABOASIITAI
Pykas-nerans 58x69-70-0,2
[aii6a 140T

Taiika M14-6H

AMOpPTH3aTOp NMOJBECKH TITYIITH-
Tens

Tsira KperuieHus paauaTopa
[aii6a 12

aii6a 120T

Taiika M12-6H

Taiika M10-6H

[aii6a 10

[ait6a 100T

TpyOka pacriopHast OJIBECKU
panuaropa

IrmaT 3,216

Bontr M10-6g25

Kponmreitn taru paguaropa
(meBprit)

Kponmrreiin taru paauatopa
(mpaBbiIii)

[Taii6a 14

Bonr M14-6k35

Ckoba omnopHas (JieBas)

Cko6a onopHas (mpaBasi)
IMoxymka moABeCcKH paguaropa
IMoxymka moaBecKy paguaropa
BEPXHSIS

Yamika BepxHss

TpyOka pacriopHast OJIBECKU
panuartopa

Bonr M12-6k95

Radiator unit with case and plates

Side plate
Charged air cooling heat excha
er
Radiator
Fan case
Radiator plug
Side plate
Clip
Hose — part

Union

Clip
Hose armour

Hose — part

Hose — part
Connecting branch pipe
Connecting branch pipe
Hose — part
Washer
Nut
Shock absorber

Tie rod assembly

Washer

Washer

Nut

Nut

Washer

Washer

Radiator suspension spacing tu

Cotter pin
Bolt
Radiator tie rod bracket (lift)

Radiator tie rod bracket (right)

Washer

Bolt

Supporting yoke (left-hand)
Supporting yoke (right-hand)
Radiator suspension cushion
Upper radiator suspension cush

Upper cup
Radiator suspension spacing tu

Ng-

on

Bolt

16

" Cm. pucynok 1.9

See figure

"3 lomyckaercst 3amena ra 00.10.00
Can be changed for 00.10.00

"2 Ilomyckaetcst 3amena ra 00.78-03xmm 00.10.00-08

Can be changed for 00.78-03 or 00.10.00-08



1.13 YcranoBKa paclIMPUTEJbHOr0 0a4Kka U TPyOONMPOBOAOB CHCTEMbI OTOIJIEHUS

Expansion Tank and Heating System Pipelines M ounting

12

3 4

56789 1 1

Pucynox 1.13
Figure

1.13

432001-1015563
432001-1104344
TBOC-049.001-02*
5320-1311010-30
9527-1311060-02

432018-1311081
4320-1311085
2520382
201466F 29
432018-1311092
201456H29
252135H2
TBOC-049.001-03%
532PX-8101481
TBOC-049.001-04%
63672-1311107

Pykas 12x20-1,6 L=125
Pykas 12x20, L=1500
Xowmyr (12-22)

Badok pacumputenbHbI
IIpoOka pacmmpurensHoro 6ad-
Ka

Brynka

IIpyxuna

[1aii0a 8

Bont M8-60x45

Jlenta xomyTa

Bosir M8-6gx20

[aii6a 8T

Xowmyr (20-32)

Bpons nutanra

Xowmyr (30-48)

Pykas 27x35-1,6 L=1050

Hose

Hose

Clip

Expansion tank
Plug assembly

Bush
Spring
Washer
Bolt

Clip band
Bolt
Washer
Clip
Hose armour
Clip
Hose

17



1.13 17 | GTA-380RHB** 4 | Xomyt Clip
18 | 375-8402327* 2 Bydep Buffer
19 | 432065-1303027 3 | Bpowns nutanra Hose armour
20 | 339976 1 | Xomyr Clip
21 | 250510029 1 | laiika M8-6H Nut
22 | 25213512 1 | [laiiGa 8T Washer
23 | 252037H29 1 | Iaii6a 8 Washer
24 | 20147529 1 | bontr M8-60x25 Bolt
25 4320-1015548 1 | Pykas-perams 27x35-340-0,2 Hose — part
26 | 43215-1303057 1 | ITatpyOok coeuHNUTENbHBINA Connecting branch pipe
27 | 4320&-4202150 1 | Kponurreitn Bracket
28 | 5323-3506153 1 | KpoHurreiin kperienus Tpy6o- Pipeline fastening bracket
MPOBOJIOB
29 | 432015-1109227 1 | Kponrureitn Bracket
30 | 5323-3125076 1 | Pykas 10x17,5-1,6 L=1000 Hose
31 | 432018-1303025 1 | Tpoiinuk T-joint
32 | 4320-1015573-04 1| HIna#r coeMHUTENbHBIN Connecting hose
33 | 432015-1311009 1 | IlepexomHuk Adapter

“* Nomyckaercs 3amena na 00.10.00
. Can be changed for 00.10.00
2 ﬂOHYCKaGTCﬂ 3aM€Ha Ha

Can be changed for 00.10.00-03

*
3 I[OHYCKaGTCﬂ 3aMCHa Ha

Can be changed for 00.10.00-02

1.14 YcranoBKka Tpy0GONpOBO/I0OB OTONMHUTEJIS

" Nomyckaetcst 3amena va 150-47595
¢ 4209 9076 ED 12-8328
Can be changed for 150-47595
or 4209 9076 ED 12-8328

" Jlomyckaercst 3aMeHa Ha mait6y 4212 5406 ED 50-3449
Can be changed for washer 4212 5406 ED 50-3449

Heater Pipeline Mounting

3

2 4

18

2
nm 2 10
Pucynox 1.14
Figure
1.14 1 3111-8120034 1 | Inasr oTBOAAIIMI Offtake hose

2 01128044029+ 9 XomyT npykuHHBIH 2912 Spring clamp 29x12

3 UC1A11-8120030 1 | Ulnanr Hose

4 310231-8120032-10 1| Olmanr Hose

5 3110-8120166 1 | Ckoba kperuieHus IUIaHra Hose fastening brace

6 290S013-71* 1 | Boxnr DIN EN 1662M6x20-8.8- | Bolt

A3L




| 1.14 |

7 | 292352-3f*

1

| Taiixa DIN 6923M6-6-A3L

| Nut

*1 TTomyckaercs 3amena na 290120000GomyT
npyXuHHBINA 29x12

Can be changed for 2901200000

*2 Jlomyckaercs 3amena Ha 45 9376 110401T M6-6gx20
Can be changed for 45 9376 1104

1.15 YcraHoBKa 3alIUTHI paanaTopa
Radiator Protection Mounting

*3TlomyckaeTcst 3aMeHa
Ha 45 9953 1818aiika M6
Can be changed for 45 9953 1818

Pucynok 1.5
Figure
1.15 1 25213612 6 [aii6a 100T Washer
2 252006k 29 6 | Laiica 10 Washer
3 20167829 6 | borr M10x1,25-630 Bolt
4 4320N-1315013 1 | JIuct 3amursl Protection sheet
5 4320N-1315015 1 | Croiika B cbope (npaBas) Support assembly (right-hand)
6 250517H29 4 | Taiika M10x1,25-6H Nut
7 4320N-1315014 1 | Croiika B c6ope (1eBas) Support assembly (left-hand)
8 252038H29 2 | Iaiiba 8 Washer
9 252135H2 2 | [laii6a 8T Washer
10 | 201458H29 2 | bonr M8-6gx25 Bolt

19



1.16 YcraHnoBKka JeTajeii akcesgepaTopa

Pucynox 1.16
Puc. ITos. O6o03Ha4yeHue HaumenoBanue Kon-Bo
1.16 1 E24410/H6 Bont pessboBbinasnuBaronmii Cn M6x20 3
2 3111-3724060 Hepxarens 1
3 C41R13.3761231-02 Moynb neaanbHbIN 1

18




2 TPAHCMUCCHUA

TRANSMISSION

2.1 YcraHoBKa AeTajeii NpuBoa cUeNJIeHNs HA KaOuHe
Clutch Drive PartsInstallation on the Cab

5
p 75\%

23
Pucynox 2.1
Figure
2.1 1 6370-1602185 1 | TpyOka ruaponpHBoIa BHIKIIO- Clutch disengagement hydrauli¢
YEeHUS CUEIEHUS drive pipe
2 8512 8M14x1,5-S 2 | OUTHHT THAPABINYECKHUM Hydraulic fitting
3 339263H29 1 | Ulrymep Union
4 43206-2913032 2 | bonT ueHTpOBOI Central bolt
5 6361-1602510*2 1 Hunuaap ruapaBandeckuit Hydraulic cylinder
6 00.10.00 2 | Xomyr 12-22 Clip
7 63611X-1602170 1 Pykas 8x15-098 Sleeve
8 3255-1104235 1 | ryuep Union
9 | E24406 2 | Boar Bolt
10 | 252154H2 4 | Iaiiba 6J1 Washer
11 | 432013-1602022 1 | Crsprka Buckle
12 | 375-350508%52 1 Bauok B cOope Tank assembly
13 | 375-3505085-10 1 | bauok Tank
14 | 375-3505094 1 | KoJsblo yIUIOTHUTENBHOE Sealing ring
15 | 375-3505050 1 | Cerka Gauze
16 | 375-3505074-01 1 | IpoGOka Plug
17 | 250508H29 2 | Taiixka M6-6H Nut

21



21

18
19
20
21
22

23

250513129
4320N-1602568*
252157H2
250615129

970 051 424 §*

25314%

P oON PR P

=

T"aiixa M10
Tonkarenn

[ait6a 1271

Taitka M12x1,25-aH

ITHeBMOrHapaBIUUECKUN YCUIU-

TeJNb
KabenbHbIN XOMYyT

Nut

Pusher

Washer

Nut

Air hydraulic booster

Cable clamp

*1 Cwm. pucynok 2.4
See figure 2.4

*2 CM. pHCYHOK
See figure 3.15

*3 Jlomyckaercs 3amena Ha 11.1602410-33
Can be changed f&1.1602410-33

*4 Jlomyckaercs 3amena va 2108-3401228um 253109,
niu 8320232umu 4,5x200
Can be changed fai08-3401228 or 253109,

or 8320232 or 43200

2.2 llnauHap rAApaBIdYeCKHit
Hydraulic Cylinder

Pucynok 2.2
Figure
2.2 1 034-038-25-2-2 1 | Konbio Ring
2 63611X-1602572 1 | IIpobka Plug
3 6361-1602517 1 | Ipyxuna Spring
4 6361-1602512 1 | Humuaap ruapaBIddecKuii Hydraulic cylinder
5 011-015-25-2-2 1 | Kossio Ring
6 6361-1602599 1 | Mryuep Union
7 6361-1602518 1 | Ynop npy>kuHsl Spring thrust
8 6361-1602519 1 | pyxuna Spring
9 6361-1602574 1 | YwiorHurens Packing
10 | 6361-1602596 1 | Kossio Ring
11 | 6361-1602514 1 | TopieHs Piston
12 | 6361-1602604 1 | Mamxera 32x5 Collar
13 | 33.1110682 1 | Kombro A 32 Ring
14 | 5557-1609052 1 | Konmak 3amuTHBINA Protective cover

22




2.3 YcranoBka MHEBMONMPUBO/1A BLIKJIIOYCHUA CUHECIIJICHUSA
Clutch Disengagement Pneumatic Drive Installation

3 4 b

Pucynok 2.3
Figure
2.3 1 2520471929 2 | Iaii6a 16 Washer
2 432065-3506154 1 | Kponmreitn Bracket
3 375-8402321 1 | Bydep Buffer
4 4209 9076 ED 12- 1 XomyT Clip
8328+
5 4320N-1602210 1 | TpyOka ot 6aiona k Tpoitauky | Pipe from the tank to the t-joint
6 432065-1202001 1 | Jlenra cnupaabHas Spiral tape
7 | 2108-3401228* 1 | Xomyr Clip
8 63645-1602211 1 | Tpy6ka ot Gammona k Tpoitauky | Pipe from the tank to the t-joint
9 202117H29 1 | bonr M16-69 Bolt
10 | 339236 1 | Tpoiiauk T-joint
11 | 339983 1 | Mrynep Union
12 5323-3506054 1 | IIpoknaaka Gasket
*1 Tonyckaercs 3amena na 150-47595u1m *2 [lJomyckaercs 3amena Ha 25310
GTA-380RH-B Can be changed f@6310

Can be changed f&a50-47595 or GTA-380RHB-

23



2.4 YcraHOBKa NPUBOJA CHENJIEHHsI B KaOuHe
Clutch Linkagein the Cab

Pucynok 2.4
Figure
24 |1 292352-31 2 laiika DIN 6923 M6-8-A3L Nut
2 24-3504038 1 Ocb TONKaTENs Mefanu Pedal pusher pin
3 292210-31 1 Iaiika DIN 985M10x1-6-A3L Nut
4 24-3510068-01 1 [poymuna Tonkarens M10 Pusher eye
5 250513H29* 1 laiika M10 Nut
6 4320N-1602568* | 1 Toukatens Pusher
7 6361-1602510* 1 Humuaap ruapasauyeckuii mpu- | Clutch drive hydraulic cylinder
BOJIa CLEIUICHHS
8 21-3504039 2 Brynka ocu TosKaTesnst Pusher pin bushing
9 290S023-71* 4 Boxar DIN EN 1662M8x20-8.8- | Bolt
A3L
10 C41R11-1602408 1 Kpowumrreiin ¢ nexanpto Beikiao- | Bracket with the clutch release
YEHHs CLETICHUS pedal
11 C41R11-1602418 1 Kponurreiin 0ydepa nepanu Clutch pedal bumper bracket
CLICTUICHUS
12 3302-8503082 1 Bydep 3anuero 6opra Bumper
13 019844000 2 Ckoba Clamp

24

*1 Cwm. pucymox

See figure 2.1

*Z Tomyckaercst 3amena Ha 45 9376 1119

Boar M8x20

Can be changed for 45 9376 1119 B&Bx20




2.5 KpOHlllTef/iH C nmeJaJibl0 BBIKJIHYECHUSA ClHeIlJICHUusA
Bracket with Clutch Release Pedal

4
Pucynox 2.5
Figure
25 |1 459376 1101 1 | Bonr M6x14 Bolt
2 C41R11-1602049 1 Kponrrreiin Beikimouatens cur- | Clutch pedal position signal
HaJIa MTOJIOKEHUS [IEJAJIHU CLEI- switch bracket
JIeHUs
3 292623-61 1 laiika ISO 7043M10-10-A3L Nut
4 C41R11-1602420 1 Kponmureiin neganu cuerienust | Clutch pedal bracket
5 3111-3508220 1 [pyxuHa oTTsDKHAs ypaBuuTens | Leveler return spring
6 290S146-81 1 Boxr DIN EN 1665M10x90- Bolt
10.9-A3L
7 A21R23-3504023 2 Brynka ocu nenanu Pedal pin bushing
8 A21R23-3504022 1 Brynka pacniopHas Spacer
9 A21R23.3720010 1 BriximouaTens curnana nojioxe- | Clutch pedal position signal
HUSI I CLHEIIEHUS switch
10 3110-3504112 2 laiika Nut
11 C41R11-1602010 1 Ilenane cuerieHus Clutch pedal
12 3307-3504048 1 Haxnanka nenanmu Pedal pad

25



2.6 TloakaoueHue 3JICKTPOIMHEBMOK/JIAIIaHa

Solenoid-Oper ated Pneumatic Valve Connection

\ & &
|| —— :
=I5 O,
'-I.I.
{ — 3
3 2
Pucynox 2.6
Figure
2.6 1 339538 1 | Mrynep Union
2 | 150-47598* 2 | Xomyr Clip
3 4320-3570312 1 | TpyOka K THEBMOLMIMHIDPY Pipe to pneumatic cylinder

*1

26

Homnyckaercst 3amena va 2108-3401228-10
Can be changed fai08-3401228-10




2.7 YcTraHOBKa ynpaBieHHs1 KOPoOKoii mepenay
Gearbox Control Installation

Pucynox 2.7
Figure

2.7

A W NP

=
oY~ O,

11

4320N-1702120
252137-112

4322-1703088

201538-1129
4320N-1703020**
4320N-1703104-10
250559-1129
2108-3510372
904700K2C10
5323PX-1703073
250512-1129
252136-112
250517-1129

RPNRPOORRRE B R

Prryar nepekirodeHus nepenaq
[ITaii6a 12.0T

PykosiTka ppryara nepexioue-
HUS Tiepenad

BonrtM12-6gx25

Mexanuszm ynpaBieHus
Ckoba

Taitka M14x1,5-6H

Konbo ymioTHUTeIbHOE
TToamunmuuk

Komnsuo B 19

Taiixa M10-6H

IITaii6a 10.0T

Taiixa M10x1,25-6H

Gearshift lever
Washer
Gear shift lever handle

Bolt

Control Mechanism
Clamp

Nut

Sealing ring
Bearing

Ring

Nut

Washer

Nut

27



2.7

13 | 1316 307 415*2 1 | Pouar Lever

14 | 201502-1129 1 | Boxr M10-6gx38 Bolt

15 | 4320N-1703420 1 XBOCTOBHK Tall

16 | 4320515-1703420 1 Och Spindle

17 | UM3-8.103-05311 1 KpecroBuHa kapaana Universal-joint cross
18 | 4320515-1703176 1 KpoHnurreiin onopst Support bracket

19 | 200267-1129 2 | Bonr M8-6gx45 Bolt

20 | 338082-1129 1 [ITnonka cermMeHTHast Woodruff key

21 | 252138-112 1 [laii6a 14.0T Washer

22 | 250634-29 1 | Taiika Nut

*1B cocras Mexanusma yrpasnenus 4320N-1703020
BXomAr 1o3. 5, 7, 8, 9, 15, 17, 18.
Of the Control Mechanism 4320N-1703020 Constituent
Position 5, 7, 8, 9, 15, 17, 18.

*2BxX0UT B COCTaB KOpOOKH mepenad
Constituent of the gearbox

2.8 Kaprep n nmoaBecka pa3naTo4uHoii Kopookn
Transfer Case Housing and Suspension

28

2.8

Pucynox 2.8
Figure
1 432051M-1802012- 1 Kaprep pazgarounoii KopoOku Transfer case housing
41
2 375-1801030 8 Toayiika moaBecKu Cushion
3 | 250514-1129 4 | Taifka M12-6H Nut
4 | 252137-112 4 [lait6a 12.0T Washer
5 | 335917-1129 8 [Iaii6a Washer
6 | 201543-1129 4 | Bonr M12-6gx38 Bolt
7 333683-1129 4 Inumbpka Stud
8 | 336449 4 [aii6a 22 Washer
9 258069-1129 4 HInnuaT 5x36 Cotter pin




2.8

10
11
12
13
14
15
16

17
18

19
20
21
22
23
24
25

334933129
432(X-1801008-10
201453H29
25213512

331574

252136H2
375-180227®%

375-1801043
375-1802268-01

375-1802278
338779
432015-1801017
332560H29
252138H2
25055829
375-1802285

[ERN
I\JNCDCD

= =

[N
I\)NI\)H

Taiixa

Kponirein nmoaBecku npaBbiit
bonrM8-6gx14

[aii6a 8T

Bonr M10x25

[aii6a 100T

Kprimika Bepxsero moka PK

Ckoba nogrema PK
TIpokianka yrIoTHUTEIbHAS
KPBILIKH

IIpo6bka MK24x1,5

IIpobka

Kponmreiin neBbrit

Bonr M14-45

Ilaii6a 140T

Taiixa M14-6H

IIpoOka MarHUTHAs

Nut

Suspension right bracket
Bolt

Washer

Bolt

Washer

Cover of transfer case upper
hatch

Transfer case lift clamp
Cover sealing gasket

Plug

Plug

Left bracket
Bolt

Washer

Nut

Magnetic plug

2.9 IlepBuYHBI BaJ pa3AaTOYHON KOPOOKH
Transfer Case Primary Shaft

Pucynok 2.9
Figure

2.9

A WN R

432014-1802079
331583H29
252136H2
43201IM-180203X

43201M-1802032*

43201M-1802032-10*
43201M-1802032-20*
43201M-1802032-30*
4320IM-1802032-40*

[
l—‘oml—‘

P NDNNDNDN

®nanen nepeaHuit

Bontr M10-6g35

Ilaii6a 100T

KommnekT miactuH peryaupo-
BOYHBIX IIEPBUYHOTO Baja
IInactunbl peryiupoBOYHBIC
TONIIAHOM.

1,0mMm

1,2MMm

1,5mMm

2,0mMm

2,5Mm

Front flange

Bolt

Washer

Set of primary shaft adjusting
plates

Adjusting plates, having thick-
ness

29



2.9

22

43201M-1802032-50*
43201M-1802032-60*
375-1802049

731A
375-180204%
43201M-1802036
43201M-1802037
43201M-1802039
432BM-1802023
4320IM-1802041
4320-1802073
5920-1802029

4320-1802031
331582H29
4320-1802072-01
43201M-1802027-
10

2.1-8105-4*%
336425129
335033H29
258084H29

=

PR RPN

0,1mm

0,25mMm

TIpoxmanka yrioTHATEIbHAS
KPBIIIKH

TToAmMMHUK POTUKOBBIIH
[ITaii6a onopHas mecTepHH
[Tectepus BbICHIEH MEepenadn
Brynka mecrepen

My@dra nepexinroueHus nepeaay
Ban nepBuunbIii

[llectepust HU3MIEH NIEpeaadn
[Tati6a cronopHas

TIpoxmamka KpBIIKK 32THETO
MOAIINITHHKA

Kpprmika 3aaHss1 MOAMATTHAKA
Bontr M10-6g30

["aiika moamIMITHUKA

Kppiika nepeansist noALIMITHUKA

Mamxera
[Iait6a

Taiixa M30x1,5
IuaT 6,3%45

Cover sealing gasket

Roller bearing
Supporting washer

High speed gear

Gear bushing

Gear shift collar

Primary shaft

Low speed gear

Locking washer

Rear bearing cap gasket

Rear bearing cap
Bolt

Nut bearing

Front bearing cap

Collar
Washer
Nut
Cotter pin

*1Bxomst B coctas kommiekra mo3. 4
Included into the set of position 4.

*Z JTomyckaercs 3amena Ha 80x105x10 (21wT.) win
BDUMS5SLX26 80-105-13/18,5 (dit.)
Can be changed f80x105x10 (2 pcs.) or
BDUMS5SLX26 80-105-13/18,5 (1 piece.)

2.10 IIpome:kyTOUHBII BaJ pa3gaTovHOi KOPOOKH U MPUBOJA CIIHAOMETPA
Intermediate Shaft of Transfer Case and Speedometer Drive
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Pucynok 2.10
Figure




2.10

OCO~NOOUDWN

14
15
16
17
18
19
20
21
22
23

24
25

375-1802108-
201475H29
375-102063%
375-1802084
375-180208%
432015-3802033
4320-1802197
4320-1802086
6-7610A
4320IM-1802085
4320IM-1802084
4320IM-1802090
4320IM-180210&K

43201M-1802104*
43201M-1802104-
10%

43201M-1802104-
20*!
43201M-1802104-
30*
43201M-1802104-
40%
43201M-1802104-
50*!
43201M-1802104-
60*!

375-1802108
43201M-1802101
252136H2
331582H29
298429
33158529
43201M-1802061
43201M-1802088
I1J1 8093-1%
43201M-1802097-
10

331586H29
331583H29

TIpoknanka KpbIIIKH

Bonr M8x1-60x18

IInactuna cronopxast

[aii6a yropHas

[[Inonka BeayuIel mecTepHU
3Be310UKa MIPUBOJIA CIIUIOMETPA
["aiika moamIMImHUKA

[aii6a yropnas

TToAmMmHUK POTUKOBBII

Ban npomexxyTouHbIit

Bau nmpomMexyTouHsIii B cOope
[llectepust HU3IIEH IEpeaadn
KommutekT mmacTuH perynupo-
BOYHBIX ITPOMEXYTOUHOTO Baja
[ImacTuHBI peryInpoBOYHBIE
TOJILIMHOK!

1,0mMm

1,2mMm

IInacTuHbI peryaupoBOYHbIE
TONIIAHOM.
1,5mMMm

2,0mMm
2,5mMm
0,1MmMm
0,25mMmMm

IIpoxmnangka

KppbImika moammmauka 3aHsist
[ITaii6a 100T

Bonr M10-6gk30

Canyn

Bonr M10-6gk50

Brynka pacniopnas

[Tectepus BhICIIEH Eepenadn
JlaTyiK UMITyJTECOB

Kppiika nepennero noammmnHu-
Ka

Boar

Bonr M10-6k35

Cover gasket

Bolt

Locking plate

Thrust washer

Driving gear key
Speedometer drive sprocket
Bearing nut

Thrust washer

Roller bearing

Intermediate shaft
Intermediate shaft assembly
Low speed gear

Set of intermediate shaft adjust
ing plates

Adjusting plates, having thick-
ness

Adjusting plates, having thick-
ness

Gasket

Rear bearing cap
Washer

Bolt

Breather

Bolt

Spacing sleeve
High speed gear
Pulse sensor
Front bearing cap

Bolt
Bolt

* Hauboutbliee KOJIUIECTBO IO MTOTPEOHOCTH
The greatest number depending on the need

*1 Bxomst B cocta KoMuiekTa nos. 13
Included into the set of position 13.

*2 Jomyckaercs 3aMeHa Ha JaTYUK CKOPOCTH
2159.20102301
Can be changed for speed sensor 2159.20102301
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2.11 Bay npuBoaa mepeaHero Mocra u quddepeHunaT pa3aaTouHoil KOpooKH
Front Axle Drive Shaft and Transfer Case Differential

32

3 37 %
Pucynox 2.11
Figure
2.11 1 6368X-2402134 1 | ®nanen 3agHEr0 MOCTA Rear axle flange
2 | BDUM5SLX26* 1 | Mamxera 70x92 Collar
3 375-1802051-01 1 | Kobllio MaciioCroHHOE Oil wiper ring
4 375-1802038 1 | Ilaii6a ymopHast Thrust washer
5 33158529 5 | Boar M10-6gk50 Bolt
6 252136H2 7 | IMait6a 100T Washer
7 432(X-1802246 1 | Kpsimka noanmmHuka Bearing cap
8 375-180223% 1 [poxaska KPBIIIKK HOALIHII- Bearing cap gasket
HHKa
9 50314 1 [ToqIIMITHUK DTaPUKOBBIN Ball bearing
10 | 375-1802216 1 | Koxbuo cronopHoe Locking ring
11 | 375-1802251 1 | [aii6a ymopuas Thrust washer
12 | 43201IM-1802110 1 | Bax npuBoja mepegHero Mocra Front axle drive shaft
13 | 375-180214& 1 MydTa 6I0KHPOBKH Lock-up clutch
14 | 375-1802166 1 | Kosblo cromnopHoe Locking ring
15 | 218 1 | ToAmMIHKMK IIAPHUKOBHIMA Ball bearing
16 | 375-1802169 1 | Brynka Bush
17 4320IM-1802161 1 | Oooiima nepenHss Front holder
18 | 43201M-1802189 1 | [ecrepHs HUXHETO Bana Lower shaft gear
19 | 43201IM-1802112 1 | [ecrepus comHe4yHas Sun gear
20 | 43201M-1802158 4 | Caremur Pinion
21 | 43201M-1802164- 1 [laii6a Washer
01
22 | 337563 4 | Wrtudt 1230 Pin
23 | 4320IM-1802190 1 | HlecrepHst KOpOHHAS Crown gear
24 | 375-1802176 1 | OGoiima 3aaHss B cOOpe Rear holder assembly
25 | 375-1802170 1 | IInacTuHa CTOMOPHAS Locking plate
26 | 331574H29 12 | Borr M10-6g25 Bolt
27 | 375-1802258 1 | I'aiixa TOAIIMITHUKA Bearing nut
28 | 375-1802057 1 | IIIa#iba 3amouHas Locking washer
29 | 22 1 [ToqIIMITHUK ITaPUKOBBIN Ball bearing
30 | 375-1802168 5 | Ilnacruna cromnopHas Locking plate
31 | 331504H29 2 | Bonr M10-6gk30 Bolt




2.11 32 | 375-1802171 8 | Brynka Bush

33 | 43201M-1802160 1 | OOGoiima nepeanss B cOope Front holder assembly

34 | 4320IM-1802155 1 | Oo6oiima muddepennmana ¢ mec- | Differential holder with lower
TepHEH HMKHETO Basa shaft gear

35 | 43201M-1802145 1 | dAuddepenumnan pa3naTouHon Transfer case differential
KOpPOOKH

36 | 336432 1 | Ilaii6a Washer

37 | 335033H29 1 | Tlaiika npope3Has Nut

38 | 258084 1 | Hmusat 6,%45 Cotter pin

*1 TTonyckaercs 3amena na PT 864176-02
Can be changed f8 864176-02

2.12 Ban npuBojaa 3aJHUX MOCTOB Pa3IaTOYHOI KOPOOKH
Transfer Case Rear Axles Drive Shaft

Pucynoxk 2.12
Figure

2.12

OCO~NOADWN R

375-18021956-
432(X-1802194
252137H2
201543H29
43201M-1802186
A-130
312A
55571-1802030
375-1802196>

43201M-1802213
337570H29
2.1-8@105-4*
336425129
335033H29
258084H29
4320-1802228

l—"_\l—‘H'_\mmHl—‘

PPN

IIpoknanka xaprepa

Kaprep 3aaHero noammnHuka
[Taii6a 120T

Bonr M12-6k38

Ban npuBosa 3a1HIX MOCTOB
Konsno

TloammnHUK mapuKOBBINA
Konbo Mmaciocronnoe
Ipoknanka KpBIMIKK MO IIHTI-
HHUKA

Kppimika moammumnHuka
Mgt 1225

Mamkera

I11azi6a

Taiixa M30x1,5

IuaT 6,3%45

bonr

Housing gasket

Rear bearing housing
Washer

Bolt

Rear axle drive shaft
Ring

Ball bearing

Oil wiper ring
Bearing cap gasket

Bearing cap
Pin

Collar
Washer

Nut

Cotter pin
Bolt
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2.12

17
18
19
20
21

43264-1802214
4320-1802229
4320M-1802211
331583H29
252136H2

8
8

dnanen 3agHUN

I11azi6a

Onanen 3agauAl B cOope
Bonr M10-6g35
IIaii6a 100T

Rear flange

Washer

Rear flange assembly
Bolt

Washer

*! ITomyckaercs 3amena na 80x105x10 (21wt.) mm BDUM5SSLX26 80-105-13/18,5 (iuT.)

Can be changed f80x105x10 (2 pcs.) or BDUM5SLX26 80-105-13/18,5 (1 piece.)

2.13 YnpasiieHHe 1 MeXaHU3M NepeKJTI0UeHNs] Pa31aTOYHOil KOPOOKH
Transfer Case Shift M echanism and Control

Pucynox 2.13
Figure

2.13

34

5323-1803208
262541F129
055-065-58-2-2
016-020-25-2-2
258068129
5323-1803033
5323-1803027
5323-1803026
5323-1803226
432012-1803222
4322-3721063
44201-1804131
BK 24-1%
432012-1803201-10

432012-1803202-20

432012-1803022-20

Kpeimka mexanuzma

[po6ka KI'1/8”

Konsno

Konsno

HImuaT 5x32

bonr

Konbno cronopnoe

Brynka

Mamnxeta

[opmiens HelTpanu

IIpoknanka

IIpoknanka perynupoBouHas
BrixitouaTenp

Kopnyc mexanusma nepexitoye-
HUS

IlopuieHs MexaHHU3Ma EPEKIIO-
YCHUS

IlITox MexaHHU3Ma MEPEKIT0YE-
HUS

Mechanism cover
Plug

Ring

Ring

Cotter pin

Bolt

Locking ring

Bush

Collar

Neutral gear piston
Gasket

Adjusting gasket
Switch

Shift mechanism housing

Shift mechanism piston

Shift mechanism rod




2.13

17
18

19
20
21
22
23
24
25

26
27
28

29
30

31
32

33

34
35
36
37
38

39
40
41
42
43
44
45

b11.112-100
32-0615

337567
339299
432012-1803233-10
432012-1803020-10
331570
038-046-46-2-2
432012-1803223-
10%?

252136H2
331574H29
432012-1803224-
10%?
432012-1803225
432012-1803028-10

4320-3414081
432012- 1803052

432012- 1803050

432012-1803195
018-022-25-2-2
5323-1803210
5323-1803215
432012-1803202

252157H2
250615129
432012-1803219
339693H29
25213512
201460029
432012-1803200-01

[

NP R RPRRE

10
10

=

SIS

"‘OO(.OI\)HI—\H

[Tapux

TIpyxuHa 3amenku CTepx Hs
MePeKITIOUCHUS

Mtudt

IIpobka

IIpoxmnanka

Buika nmepekiitoueHus nepeaay
Bbont

Konbuo

Tlopiens BoICIIeH niepenayu u
HEUTpanu

[ait6a 100T

Bonr M10-6gk25

Hunmuaap MexaHu3Ma BKITIOYE-
HUS

Ipoknanka yrmioTHUTENbHAS
Bunka My T 0JI0OKHPOBKH
muddepenunana

Bunt

[Tnanka MexaHU3Ma MEPeKITIYe-
HUS

Yrop nmopurHs MexaHu3Ma 0J10-
KAPOBKH

[ITok MexaHu3Ma OIOKUPOBKH
Konwno

IIpyxuHa BHyTpEeHHSS
[pyxuHa Hapyx HAs

[MoprieHs MexaHU3Ma TEPEKITIO-
YCHUS

[aii6a 12J1

Taitka M12x1,25-a

Kpsimika MexanuzMa

[tudr

[aii6a 8.T

Bosir M8-6gx30

Mexanusm nepexitouenust PK B
coope

Ball
Selector bar catch spring

Pin

Plug

Gasket

Gear shifting fork

Bolt

Ring

High and neutral gear piston

Washer
Bolt
Shifting mechanism cylinder

Sealing gasket
Differential lock coupling fork

Screw
Shifting mechanism strap

Shifting mechanism piston thrus

Differential lock mechanism rod
Ring

Inner spring

Outer spring

Shifting mechanism piston

Washer

Nut

Mechanism cover

Pin

Washer

Bolt

Transfer case shifting mecha-

nism assy

* HaunbospIiee KOJTUIECTBO TI0 TOTPEOHOCTH

The greatest number depending on the need

* 1I[0nyCKaeTC${ 3aMeHa Ha BBIKIrouaTens 3aaHero xoga BK 4036-10

Can be changed for backing swiigk 4035-10

*2 CoBMecTHas 3amMeHa 1103. 25u 28
Changed jointly positions 25 and 28
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2.14 YcraHoBKa ynpaBJieHUsl pa3aTo4HOil KOPOOKoii M GJIOKHPOBKOIT MexKKoJIecHBIX T depeHInaIOB
Transfer Case and Cross-Axle Differentials Locking Control Installation
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Pucynox 2.14

36

Figure
2.14 1 | 951210-M12x1,8* | 1 | ®urusr npsmoit Straight fitting
2 432015-1803398 2 | JleHTa 3ammuTHAS Protective band
3 | 2108-3401228* 18 | Xomyr Clip
4 432®B/1-1803392 1 | Tpy6xka Bo3ayxoBomguas 10 Air supply pipe 10
5 432015-1803380 2 | Tpy0Oka Bo3myxoBOoaHast 5 Air supply pipe 5
6 432015-1803382 1 | TpyOka Bo3myxoBojaHas 5 Air supply pipe 5
7 339520H29 8 | YrosbHHMK BBEpTHBIH Screw-in Elbow
8 43201X-1803480 2 | lmuneka Stud
9 25051029 4 Taiika M8-6H Nut
10 | 252135H29* 4 [laii6a 8T Washer
11 | 252038H29* 12 | Illaii6a 8 Washer
12 | 4420F-1803396 1 | TpyOxa Bo3myxoBonHAas 5 Air supply pipe 5
13 | 532$X-1803482 1 | Tpoiiauk T-joint
14 | BOK 37.015% 1 BJI0K 37€KTPOMAarHUTHBIX KJla- Solenoid valve unit
MIaHOB
15 | 5557N-1803360 1 | Kponmireiin Bracket
16 | 201502H29 2 | boar M10-6Hx38 Bolt
17 | 250512H29 4 | T'aiika M10-6H Nut
18 | 252156H2 4 | Hlai6a 10T Washer
19 | 339200H29 1 | Wrynep Union
20 | 339358 1 | YronbHuK Elbow
21 | 44202-1803384 1 | TpyOka Bo3gyxoBoaHas 5 Air supply pipe 5
22 | 432017-1803320% 4 TpyOxa Bo31yX0BOIHAS Air supply pipe
23 | 339690% 4 TpOWHKMK BBEPTHBIM Screw-in T-joint




2.14 | 24 | 432012-1803472% 4 | Brynka npocraBodnas Spacing bush
25 | 43201X-1803273% 2 | Brynka nmpoctaBodHas Spacing bush
26 | 713.254.059% 5 Kianan syieKTpoMarHuTHbIH K3B-420 Solenoid valve

K55b-420
27 | 432B-2411045 1 | TpyOxa Bo3myxoBonHas 8 Air supply pipe
28 | 339906H29 1 | Tpoiinuk T-joint
29 | 334624H29 2 | Taiika Nut
30 | 252158d2 2 | Iaii6a 1471 Washer
31 | 201492H29 2 | boar M10-6Hx14 Bolt
32 | 339098H29 2 | Xomyr Clip
33 | 375-3506023 2 | Ipoknagka XxoMyTa Clip gasket
34 | 432(X-3125075-01 2 | Ulmanr Hose
35 | 375-4245114 2 | Ulrymep Union
36 | 432012-2411042 1 | TpyOka Bo3ayxoBOAHAs 8 Air supply pipe
37 | 339907 1 | YrompHHUK Elbow
38 | 9502 10-M16x1,5* 1 duTHHT yriioBoi Elbow fitting
39 | 432B/1-1803390 1 | TpyOxa Bo3nyxoBoanas 10 Air supply pipe

*1 Tonyckaercs 3amena na 800 100801215

*3I[0nyCKaeTC${ 3aMeHa KOMIUIEKTHO ¢ 1103. 14Hna mnos. 22, 24,

Can be changed f800 100801215
*ZI[OHYCKaeTCSI 3ameHa Ha 25310
Can be changed f@6310

25, 26konnyectBo: no3. 9, 10 mo 6 wr., mo3. 11 - 2mr.
Position 14 can be changed in a set for PositR2,24,25,26.
Amount: Position 9,10 by 6 pieces, position ¥2Ipieces.
*4Cm. pucynok 5.15.Jlomyckaercs samena a 810 1008016153
See figure 5.15. Can be changed for 810 1008016153

2.15 Kapnannas nepegayva

Cardan Drive

Pucynok 2.15

Figure
2.15 1 4428M-2300010-10 1 MocT nepeHuii Front axle

2 4320N-2203010 1 | Ban kappansslid nepeanero moc- | Front axle cardan shaft
Ta

3 4320-2202010-20 1 | Ban kapiaHHBIH IPOMEKYTOY- Intermediate cardan shaft
HBIN

4 43201M-1800020- 1 Kopo0ka pa3natounas Transfer case

01

5 252138H2 4 aii6a 140T Washer

6 432®-2205010 1 | Bax kapaaHHbIi Cardan shaft

7 1/13943/31 8 | boar M14x1,5-645 Bolt

8 251648/00 12 | Taiika M14x1,5 Nut

9 4326Y-2500010-30| 1 MocT cpeaHuii Intermediate axle

10 | 636¥X-2201010 1 | Bax kapaaHHbli 3aHEr0 MOCTa Rear axle cardan shaft

11 | 870026/00 16 | bontr M12x1,25-6x45 Bolt

12 | 251647/00 16 | Taiika M12x1,25 Nut

13 432BY-2400010-30 1 Mocrt 3agani Rear axle
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2.16 KapTep nepeaHero Mocra
Front Axle Housing

Pucynok 2.16
Figure

2.16

O~NOUTAWN

5557-2301010
375-1802278
375-1802285
4320-2301077
6361X-2301055
33367529
252140H2
334842

N
NP P

22
22
22

Kaprep nepennero mocra B coope
[Ipodka 2-2MK24.A12 I16xp
IIpoOka MarauTHas

ManxeTa 1nojyocu
IIpoknaaka mapoBoil Oopsl
IInuneka M18x1,5x71x23
[lait6a 180T

Taiixa M18x1,5

Front axle housing assembly
Plug

Magnetic plug

Half axle collar

Ball support gasket

Stud

Washer

Nut

38

2.17 Mepennmuii MocT
Front Axle

Pucynok 2.17
Figure




2.17

OhwWN L

o ~N o

10
11
12
13
14
15
16
17
18
19
20
21
22
23

24

25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59

375-4225073-03*
00.10.00
375-3124094
5557-2303065
375-3103081:

375-3103080>
375-3103079-01
4320-3103076

375-230306'A
375-4224081
375-4224020-01
375-4224017-03
375-3124013
251649129
333681
432BY-2305001
432BY-3103042
555%K-2303072
5557-2303075
5557-2303070-10
5557-2303071-10
55571-2304052-01
6361-2304030

6361-2304031

375-1802278
375-2304098-01
12306KM
5557-2304071
55571-2304074
55571-2304075
55571-2304076
55571-2304077
b526.988-100
5557-2304082
333677
2521402
25056329
264035129
442BM-2304100
375-2301037
375-2301036

6361-2304013
55571-2304037-02
2521352
201475129
55571-2304097
375-2304093B
55571-2304096
375-230409%
375-230409%1*2
375-2304094
5557-2304067
108710
5557-2304073-10
55571-2304033
5557-2303074
375-2304087
375-2304088

NN

* ok ok * N

NN BRppONNON

[[Inanr rudkwii B cOope
XomyT

YTONBHUK OABOJA BO3AYyXa
Iomyocs nepennsist
KonTpraiika moAmmnH1IKOB KO-
neca

[1aii6a cronopHas
3amoyHas [1laii0a

Talika moamunHUKa Koyeca B
coope

Kounbiio cronopnoe

Ob6oiima

Ob6oiima canpHIKA
MamxeTta B cOope

Koo pacniopnoe

Taitka 16x1,5-61

Immneka M16x1,5x46x23
[Inunbka

Otpaxarens

Bunka HapyxHOI nosryocu
Juck mapuupa

[Tomyocs BHYTpeHHSAA TIpaBast
[Tomyocs BHYTpEHHSA JIeBast
ITpoxmanka namngsr

Kopmyc moBopoTHOTO Kynaka
MpaBbIit

Koprmyc moBopoTHOro Kynaka
JIEBBIN

[Ipobka 2-2 MK24A12 116 .xp
Ipoknanka canpHUKA
TToAmUmHUK POTUKOBBIIH
Konbuo

Ipoknamka 0,15um
Ipoknanka 0,Ivm
IIpoknanka 0,2 MM
IIpoknanka 0,5mm

[Tapux

Brynka paz:xumHas
muneka M18x1,5x43x29
[Taii6a 180T

Taitka M18x1,5-61
Macnenka 2.3.45

Prr4ar moBOopoTHOTO Kyjiaka
[Tati6a momyocu ynopHas
Brynka mapoBoit onopsl
Omnopa mrapoBast

Omnopa mrapoBast

Kpsimka Bepxasist

[aii6a 8T

Bonr M8x1-60x18

Kpsimika canpHuKa

O06oiima canpHUKA

Konbo ymioTHuTeIbHOE
Komnbwo pacnopaoe
MamxeTa callbHUKA
IIpyxuHa canbHUKa
Konpo aucraHnmonHoe
TloammnHuK mapuKOBBINA
[Tati6a mIkBOpHS

Kpsimka nogmmnHuka
Kynak mapuupa

[1aii6a omopHas

Brynka nandst

Flexible hose assembly
Clip

Air inlet elbow

Front half-axle

Wheel bearing lock nut

Locking washer
Scarfwise washer
Wheel bearing nut assembly

Locking ring

Holder

Gland holder

Collar assembly
Spacing ring

Nut

Stud

Stud

Deflector

Outer half-axle fork
Joint disk

Right inner half-axle
Left inner half-axle
Journal gasket
Steering knuckle right housing

Steering knuckle left housing

Plug

Gland gasket
Roller bearing
Ring

Gasket

Gasket

Gasket

Gasket

Ball

Expansion sleeve
Stud

Washer

Nut

Oiler

Steering knuckle lever
Half-axle thrust washer
Ball support bush
Ball support

Ball support
Upper cover
Washer

Bolt

Gland cover
Gland holder
Sealing ring
Spacing ring
Glandcollar
Gland spring
Distance ring

Ball bearing
Pivot washer
Bearing cap

Joint knuckle
Supporting washer
Journal bushing
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2.17

60
61
62
63

64

375-422505B-
55571-2304084-01
4320-2304085*
6361-2304080

6361-2304080-10

[ITyuep nmoaBoa Bo3ayxa

2 | Handa moBopoTHas

Konbno canpHuKa

1 | noBopornas Ilanda B cOope se-

Bast
1 | Landa noBoporHas B cOope
npasast

Air inlet union

Turning journal

Gland ring

Left slewing journal assembly

Right slewing journal assembly

* [To motpebHOCTH
As required

*1 Jlomyckaercs 3amena na 375-4225073-02
Can be changed for 375-4225073-02
*2Jlomyckaercst 3amena na 375-2304093-01
Can be changed for 375-2304093-01

*3 Jlomyckaetcs 3aMeHa Ha 4320-2304085-0dnn 4320-2304085-02,

i 4320-2304085-031mm 4320-2304085-04,

2.18 Kaprep 3a1Hero (cpexHero) Mocra
Rear (Intermediate) Axle Housing

nnm 4320-2304085-0mu 4320-2304085-08

Can be changed for 4320-2304085004320-2304085-02,
or 4320-2304085-03)r 4320-2304085-04,

or 4320-2304085-07r 4320-2304085-08

Pucynox 2.18
Figure

Kaprep 3aanero (cpeanero)

2.18 432BY-2401010-30 2
MocTa B cOope assembly
2 375-1802278 2 | Tpobka 2-2MK24 A12116 xp Plug
3 375-1802285 2 IIpoOKka MarHUTHAs Magnetic plug
4 | 4320-2304085* 4 | Koublo cabHHKA Gland ring

Rear (intermediate) axle housing
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i 4320-2304085-07m 4320-2304085-08
Can be changed for 4320-2304085004320-2304085-02r 4320-2304085-03)r 4320-2304085-04,

or 4320-2304085-07/r 4320-2304085-08

*1 Jlomyckaercst 3amena na 4320-2304085-0dm: 4320-2304085-0m 4320-2304085-031m1 4320-2304085-04,



2.19 PenykTop riiaBHoii nepenaumn
Final Drive Reduction Unit

Pucynox 2.19
Figure

20 21 22
121314
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2.19

g~ w

O©oo~N»

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25

26
27

4320X-2302145-
01+
432(X-2402145-
01*2* 3
636106-2402146
4320X-2402061
4320X-2402110

432(X-2402108
432(X-2402105
432(X-2402017
432(X-2402009

432(X-4712072

298430
375-2402126
375-2402127
375-2402128
25055929
252138H2
333581H29
375-2402109-10
258280
375-2402043
252137H2
332030H29
375-2402135
331950H29
731\

375-2402124
4320-2402129

* * * W

[e)e2lNe)]

CDO‘)Q,)

18
18

(920e))

Kprimika kaprepa B coope
Kpslka kaprepa B coope

Ipoknanka KpeIIKH

[lecTepHs BeoMasi KOHUYECKAs
lecTepHs BeayIIas MUIHHIPH-
yeckast

[IInonka npuzMatuyeckas
[ecrepus B coope

lecrepHst Beayias KOHUYECKast
[Iectepuu pexykropa (koMm-
ILIEKT)

IIpobOka repMeTH3aUU MOCTOB B
coope

Canyn

Ipoknanka Toxmuuoi 0,22MM
Ipoknanka Tonmmaoi 0,1 MM
Ipoknanka Toxmuuoi 0,15mMm
Taiixa M14x1,5-61

[Iaii6a 140T

IInuneka M14x1,5x43x20
[Tati6a mprxuMHAS

IIuaT 1,6x150

Ipoknanka KpeIIKH

Ilaii6a 120T

Bonr M12x40

Kpsimika crakana

Bonr M12x30

IToAmMmHUK POTUKOBBIA KOHU-
YEeCKUH

CrakaH MOOIINITHUKA
IIpokianka cTakaHa MOMIIUITHH-
Ka

Housing cover assembly
Housing cover assembly

Cover gasket
Driven bevel gear
Driving spur pinion

Prismatic key

Gear assy

Driving bevel gear
Reduction unit gears (set)

Axle sealing plug assembly

Breather

Gasket, thickness 022u
Gasket, thickness Oym
Gasket, thickness Oyov
Nut

Washer

Stud

Clamping washer
Cotter pin

Cover gasket

Washer

Bolt

Carrier cover

Bolt

Tapered roller bearing

Bearing carrier
Bearing carrier gasket
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2.19 28
29
30
31
32
33

34
35
36
37
38
39
40
41
42
43
44

55571-2402066
2521392
332762H29
252140H2
432(X-2402015*
432(X-2402015-
10,\.2*3
55571-2402142
375-2402047-11
332905
55571-2402067
258286H29
432(X-2402065
12318&M
252006H29
252136H2
331582H29
221720H29*

Bounr M16X1,5x34

[laii6a 16 OT

Bosnr M18x1,5x36

[laii6a 180T

Kaprep penykropa B cbope
Kaprep penykropa B cbope

IIpoknanka xaprepa
II1aii6a

Boar M20x100
Boanr M16x1,5x34
IIuaT 1,68300
[Taii6a onopHas
TloammnmHUK pOTMKOBBIHN
IITaii6a 10

IIaii6a 100T
Bonr M10x30
Bunatr M10-6x22

Bolt
Washer
Bolt
Washer
Reduction unit housing assemb
Reduction unit housing assemb

Housing gasket
Washer

Bolt

Bolt

Cotter pin
Supporting washer
Roller bearing
Washer

Washer

Bolt

ly
ly

Screw

* Tlo moTpebHOCTH
As required

*1 Jlna nepeanero Mmocta
For front axle

S~

— N W
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*2 Jlis cpeanero MmocTa
For intermediate axle

*3 Jlns 3amHero Mmocra
For rear axle

2.20 MpoxoaHoii BaJ peayKTopa rJiaBHOi nepeaayu
Through-type Shaft of Final Drive Reduction Unit

Pucynox 2.20
Figure

% 21 B B XN



2.20

[E=Y

gcoooxlmm.bool\)

11

13
14
15
16
17
18
19
20

21

22

23
24
25

4320-2402051-
10*1*2
PT864176-02%
63611X-2502134*
336432
335033H29
258084
201459F29
2521352
252005H29
4320-2302051-106*

375- 2302042+
4320-2402038-20
4320-2502077
4320-2502078
4320-2502079
4320-2502075
33203029
2521372
4320-2402049-10

4320-2502053-01
4320-2502055-01
4320-2502056-01
4320-2502057-01
4320-2502058-01
4320-2502059-01
4320-2502065-01
4320-2502066-01
4320-2502069-01
4320-2502074-01
4320-2502080
4320-2502081
4320-2502082
4320-2502083
4320-2502084
4320-2502085
4320-2502086
4320-2502087
4320-2502088
4320-2502089
4320-2502090
4320-2502091
4320-2502092
4320-2502093
4320-2502094
4320-2502095
4320-2502096
4320-2502097
4320-2502098
7516\

4320-2402034
4320-2402035
4320-2402036
375-2402039-10
432(X-2502022%+4
4320X-2402040-
01*2

w e
w @ P wwwww

=N

Kppimika nmepeTHUX TOIIHITHA-
KOB
Mamxkera 70x92x12x16
dranerny
IIIaii6a 31
Taitka M30x1,5
st 6,345
Bont M8-60x28
I1aii6a 8T
IITaii6a 8
Kppimika nmepeTHAX TOIIAITHA-
KOB
Brynka pacniopnas
TIpoknanka KpbIIIKK
Taiika perynupoBouHas
IIIaii6a oTrubHas
[1aii6a cronopHas
laiika perynupoBouHas
Bonr M12x40
Ilaii6a 120T
CrakaH MOIIIHITHUKOB
[[Ta#6B1 peryIupOBOYHBIE TOJ-
IIHHOM:

14,00m

14,0bv

14,1Gm

14, b

14,20

14,2

14,30

14,3

14,40m

14,4

14,50m

14,5bm

14,660m

14,6bm

14, 1M

14, oM

14,8im

14,8bm

14,90Mm

14,9%Mm

15,00m

15,0bm

15, 1Gm

15,1bm

15,2Gm

15,2bm

15,30m

15,3bm

15,40m
IToAmMIHUK POTUKOBBIA KOHU-
YEeCKHUM
Ipoknanku peryiupoBOYHBIC
TONIIAHOM.
0,22MmMm
0,1mm
0,15mmMm
TIpoknanka KpbIIIKH
Ban Begymeit mectepHu
Baun Benymieit mectepuu

Front bearings cap

Collar

Flange

Washer

Nut

Cotter pin

Bolt

Washer

Washer

Front bearings cap

Spacing bush

Cap gasket

Adjusting nut

Bend-off washer

Locking washer

Adjusting nut

Bolt

Washer

Bearings carrier

Adjusting washers, thickness

14,00 mm
14,05 mm
14,10 mm
14,15 mm
14,20 mm
14,25 mm
14,30 mm
14,35 mm
14,40 mm
14,45 mm
14,50 mm
14,55 mm
14,60 mm
14,65 mm
14,70 mm
14,75 mm
14,80 mm
14,85 mm
14,90 mm
14,95 mm
15,00 mm
15,05 mm
15,10 mm
15,15 mm
15,20 mm
15,25 mm
15,30 mm
15,35 mm
15,40 mm
Roller tapered bearing

Adjusting gaskets, thickness

Cap gasket
Drive gear shaft
Drive gear shaft
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220 | 26 | 123181M
27 | 375-2402048\y*2
28 | 252007H29
29 | 332031H29

30 | 432®BY-
350609442

31 | 4320-2502048**

32 | 636HX-
2402134443

33 | 018-022-25-2-2
34 | 4320-2402147
35 | 6-751%

TloammnHUK pONMKOBBIN paiu-
aJIbHBIN

Kprimika 3agHeT0 MOANIAITHUKA
[laii6a 12

Boar M12x35

Kponwreiin

KpLIIHKa 3aJHCT0 IMOAUIMITHUKA
CDnaHeu 3aJHCTO0 MOCTa

Kombmo yrutoTHHTEIEHOE
ITyuep macnonoaBoasui
TloammnmHUK pONTMKOBBIN KOHU-
YEeCKHUMI

Roller radial bearing

Rear bearing cap
Washer

Bolt

Bracket

Rear bearing cap
Rear axle flange

Sealing ring
Oil inlet union
Roller tapered bearing

* Tlo moTpeOHOCTH
As required

*1 Jlis cpeanero MocTa
For intermediate axle

*2 Jlns 3amHero mocra
For rear axle

*3 Jlomyckaercs 3amena Ha BDUM 5SLx26
Can be changed for BDUM 5SLx26
x4 Jnst nepeanero mocta

For front axle

*5 I[J'IH 3aHCTO MOCTAa YCTaHABJIIMBACTCA BMECTO 1103. 3
Installed instead of position 3 for rear axle

2.21 TudrpepeHnmal mepeaHero Mocra
Front Axle Differential

44

15 14 13 12
Pucynok 2.21
Figure
2.21 1 4328Y-2403010-20 1 | duddepennuan B cbope Differential assembly
2 432(X-2403040 2 | Taiika peryaupoBoYHas Adjusting nut
3 6-7515 2 | Momwmnuuk ponukoBeiid kouu- | Tapered roller bearing
YeCcKui
4 332710 12 | boar M16x1,5-668 Bolt
5 4320-2403051 2 | Ilaiiba onopHas Supporting washer
6 375-2403050-20 2 | Illectepus momyocu Half-axle pinion
7 432®Y-2402120-10 1 | Hlecrepus Bempomas nuuaapu- | Driven cylindrical gear
gecKas
8 375-2403060 1 | Kpecrosuna nuddepenimaa Differential spider
9 375-2403055-20 4 | Caremut quddepeHimana B Differential pinion assembly
coope




221

10
11
12

13
14
15

375-2403058
251649
4320BY-2403022

375-2403043
201534-1129
375-2403042

NN DN

[Taii6a caTemmnTa OMOpHAs
Taiixa M16x1,5-6H

Yammku audpdepennuana (Kom-
TUICKT)

[ITaii0a 3amKoBast

Bontr M12-6gx16

[TnacTuHa cTONOpHast

Pinion supporting washer
Nut
Differential cups (set)

Lock washer
Bolt
Locking plate

2.22 lnddpepeHnna U MoJIyoCH CPeTHET0 H 3aJHEr0 MOCTOB
Differential and Half-Axles of I nter mediate and Rear Axles

Pucynox 2.22
Figure

0B

2.22

O wWNPE

©O© oo~NO

12
13
14

15
16
17
18
19
20

4320X-2403010-30
4320-2402023
4320-2403070
4320-2409022
2007118A

332710-11
4320-2403051
375-2403050-20
4320BY-2402120-10

375-2403060
375-2403055-20

375-2403058
251649/00
6-7515A

4320X-2403040
375-2403070-11
201534-1129
375-2403043
375-2403042
4320bY-2403022-10

o NRAR v N

N
N X 00

NPNNNNDDN

Huddepennman B coope
Konsno

Tlonmyoch 3agHero MocTa JieBas
MydTa

IToAmMmHUK POTUKOBBIA KOHU-
YeCcKui

Bonr M16x1,5x68

[1aii6a omopHas

ectepus momyocu

lecTepHs BegoMasi HAITHHIPH-
Yyeckas

Kpecrouna muddepenmmana
Caremmt nuddepennnana B
coope

[Taii6a caremmnTa OMOpHAst
Taiixa M16x1,5

IToAmMmHUK POTUKOBBIA KOHU-
YecKui

laiika perynupoBodHas
IMonyocsk 3amHero Mocra npasas
Bontr M12-6gx16

ITati6a 3amouHas

IInactuna cronopuas

Yammku audpdepennuana (Kom-
TUIEKT)

Differential assembly
Ring

Left half-axle of rear axle
Coupling

Tapered roller bearing

Bolt

Supporting washer
Half-axle pinion
Driven cylindrical gear

Differential spider
Differential pinion assembly

Pinion supporting washer
Nut
Tapered roller bearing

Adjusting nut

Right half-axle of rear axle
Bolt

Scarfwise washer

Locking plate

Differential cups (set)
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2.23 MexaHU3M BKJIOYEHHS 0JIOKHPOBKH TuddepeHnHaga
Differential L ocking M echanism

Pucynok 2.23

Figure
2.23 1 4320-2409018 2 | Buska Fork
2 260060FH52 2 | Tamen 10x35 Pin
3 4320-2409031 4 | Ipoknamka Gasket
4 4320-2409024 2 | Kponwreitn Bracket
5 | BK403B 2 BeIxitouaTesns cBeTa 3a1Hero Backing light switch
xoza
6 44201-1804131 4 | TIpokiaaka peryJmpoBodHast Adjusting gasket
7 4322-3721063 2 | Ilpoknanka ynjaoTHATEIbHAS Sealing gasket
8 4320-2409023 2 | Tlanen Pin
9 4320-2409030 2 | Kopmyc mexanusma Bkiarouenust | Locking mechanism housing
OJIOKHUPOBKH
10 | 5557-4202117 2 | Ilpyxuna Spring
11 | 5557-4209136 2 | Duadpparma Diaphragm
12 | 55571-4209034 2 | Kpsliika KaMepbl BKJIFOUCHHS Cover
13 | 201416H29 16 | Bonr M6-6gx12 Bolt
14 | 5557-4202123 2 | boOsImika mToka Rod boss
15 | 4320-2409029 2 | Ulrok Rod
16 | 4320-2409016 2 | ITok B cOope Rod assembly
17 | 200324H29 8 | boar M10-6g75 Bolt
18 | 252136H2 8 | Iaii6a 100T Washer
19 | 4320-2409025 2 | OrpaHuuuTesb Limiter
20 | 250689H29 2 | Tajixa M12x1,25 Nut
21 | 252006H29 2 | Hlaiiba 10 Washer
22 25802429 2 [ImnT 2,516 Cotter pin
23 | 260308H29 2 | Barmymka 22 Cap
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3 XOJOBAS YACTD

RUNNING GEAR

3.1 YeranoBka GyKCHPHOI ITonepeunHbI H GyKcHpHOro mpuGopa**
Towing Device and Towing Cross-member Installation **

Pucynox 3.1
Figure

3.1

SBoo~v~ouhrwNEk

5557-2707247
330021-1129
5557-2707246
332736-1129
4320-2707234
5323-2707235
4320-2707254
4320-2707253-01*2
4320-2707253
5557X-3716014*3

5323-2707214
201460-1129
252135-112
375-2805017

375-2805016-A3
375-2805020-10
375-2805022
258069-11
251035
5323-2805021
5323-2707212

251649-1129
336052-1129

RPRPRRPNRPRPDAMNAN

RPRRPRRRPRRLR RRRER

E

IInactuna cronopuas

Bont M14x29

ITnactuna

Bont M16x1,5-6gx60

Kopnyc 6ykcupHoro npudopa
laiika OykcupHoro npudopa
Koub1io HaxkumHoe

Bydep 6ykcupHoro npudopa
Brynka 6ykcupHoro npudopa
Kponmrreiin 3agaero ¢ponaps
MpaBbIit

Kprox 6ykcupHoro mpubdopa
Bonr M8-6gx30

aii6a 8T

Cobauka 3amenKy OyKCUPHOTO
KpIOKa

3arenka OyKCHPHOTO KpIOKa
Ocb coba4yku OyKCHPHOTO KpIOKa
emouka

st 5%36

Taiika M24x2-6H

ITanen 3awmenku ¢ raiikon
Kprox 6ykcupHoro mpubopa B
coope

Taiixa M16x1,5-6H

[Taii0a

Locking plate

Bolt

Plate

Bolt

Towing device housing
Towing device nut
Pressure ring

Towing device buffer
Towing device bush
Rear light bracket, r.h.

Towing device hook
Bolt

Washer

Towing hook pawl

Towing hook snap
Towing hook pawl axle
Chain assembly

Cotter pin

Nut

Snap pin assembly

Towing device hook assembly

Nut
Washer
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31 24 | 5557-2707228 1 INonepeunna OYKCHPHOTO IPH- Towing device cross-member

6opa B cOope assembly

25 | 332572-1129 6 Bont M14x1,5x45 Bolt

26 | 251648-1129 18 | Taiika M14x1,5-6H Nut

27 | 4320X-3716015*° 1 Kponurreiin 3aguero gonaps Rear light bracket, |.h.
JIEBBII

28 | 330009 12 | Bonr M14x1,5x39 Bolt

29 | 264020-1129 1 Macnenka 1.3.01 Qiler

30 | 264040-1129 1 Macnenka 2.3.90.01 Qiler

31 | 5323-2707236 1 [InactrHa cTomopHast Locking plate

32 | 252136-112 1 [la#t6a 10.0T Washer

33 | 201496-1129 1 Boar M10-6gx22 Bolt

*1 Tlomyckaercs 3aMeHa Ha yCTaHOBKY TATOBO-

*Z Jlomyckaercs 3ameHa Ha 4320-2707253

CIICITHOTO YCTPOMCTBA CM. PUCYHOK 3.2
Can be changed for towing unit assembly
see figure 3.2

Can be changed for 4320-2707253
*3Cwm. prcyHok 6.13
Seefigure 6.13

3.2 YeranoBKa GyKCHPHOI IIONEPeYHHBI H TSTOBO-CIEIHOr0 yeTpoiicTea* !
Towing Cross-member and Towing Unit Assembly I nstallation**

2

3 4 5

48

b
Pucynox 3.2
Figure
32 1 | 4320X-3716015** 1 Kpowururreiin 3aquero gponaps Rear light bracket, |.h.
JIEBBII
2 5557-2707228 1 INonepeunHa OYKCHPHOTO IPH- Trailer coupling cross-member
Gopa B cOope assembly
3 21-324-20*3 1 Kopmyc B c6ope Housing assembly
4 21-202-248** 2 [aii6a yropnas Thrust washer
5 | 21-202-225*3 2 | Byoep Buffer
6 | 21-202-247+° 1 | Yamka Cup




3.2

15
16

17

21-202-249*3
21-201-245*3
* 3

3

330009
5557X-3716014*2

251648-1129
332572-1129
853528*2
21-202-010*3

21-202

N

(=Y

18
6
4
1

1

T"aiika nmpope3Has

Konmak raiiku

ImuaT 6,3x80 T'OCT 379-79
Bont M20x1,5-69x70.10.9
I'OCT 7805-70

Bonr M14x1,5x39
Kponurreiin 3aguero gonaps
MpaBbId

Taitka M14x1,5-6H

Bonar M14x1,5x45

Taiixa M20x1,5-6H

CuenHast 9acTh TSATOBO-CLIEITHOTO
yCTpoiicTBa

TSAroBo-ClIENHOE YCTPONCTBO

Slotted nut
Nut cover

Cotter pin

Bolt

Bolt
Rear light bracket, r.h.

Nut

Bolt

Nut

Coupling part of towing unit
assembly

Towing unit assembly

*1 Jlonyckaercs 3amena Ha YCTaHOBKY OYKCHPHOTO

npubopa cM. pucyHok 3.1

Can be changed for towing device installation

seefigure 3.1

*2Cwm. prcyHok 6.13
Seefigure 6.13
*3BX0L[${T B COCTaB COOPOYHOH eMHHMITBI 1103. 17

Included into the assembly unit pos.17

3.3 Pama
Frame

Pucynok 3.3
Figure

3.3

O WNE

4320LN-2800011
251649-1129
5920-3204164
330009-1129
251648-1129
4320-2902444

B
rabrBERP

Pama B cOope

Taiixa M16x1,5-6H

Bonr M16x1,5-6ex40

Bonr M14x1,5-6ex39

Taitka M14x1,5-6H
Kponmireiin nepensei peccopsl
HnepeaHuil mpaBbli

Frame assembly

Nut

Bolt

Bolt

Nut

Front right bracket of front spring
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3.3

10
11
12
13

14
15
16
17
18
19
20
21

22
23
24
25
26
27
28
29

30
31
32
33
34
35
36
37
38
39

40

4320N-1001012**

43206K-4202150
4320N -2905534

4320515-1203323-01*?
336047-112
332666-1129
4320-2902442*3

4320LN-2801022
4320N-5001050
332572-1129
4320515-2801152
5557515-2801172
4320MVY-2801171
5323-4245039
55571-2918154

375-2918156
252138-112
330020-1129
432051T-3724389
4320Y5-2801184
4320Y2-2801169
375-8501071
55571-2918155

4320LN-2801023
332036

251647/00
4320Y5-2801100-10
4320-2902443*3
4320N-2905535
375-2902610-b
4320N-1001013**
4320-2902445

4320N-2801082

4320N-2803108**

=N

PNRPRPRRPROODN RNRRRRRE RPMAOPR

PR OOR

Kponireiin nepegHeit onopsl
JIBUTATENs] HYPKHUM MPaBbIil
Kponmrreiin

Kponmireitn amoprusaTtopa co
CKOOO¥ MpaBbIi

Kponurelin npuemMHoi TpyOb
[Taii0a

Bonr M16x1,5-6ex50
Kponmireiin nepenneit peccopsl
3aJJHUH TIPaBBII

JlomxepoH pamsbl paBbIi
Ornopa KaOWHBI 3aTHSS

Bour M14x1,5-6ex45
ITontepeunna Ne3 pamsr
TTonepeunna Ne4 pambl
ITonepeuuna pamsl

Kponwreiin

Kponurreiin 6anancupa 3aaHei
MOJBECKH NPABbIil

IInactuna

[Maii6a 14.0T

bont M14-6ex35

Kponireiin kpermienus pazbema
ITonepeunna pamsr Ne5
Tlonepeunna pamsi

YronpHUK M1aTHOPMBI HUOKHHH
Kponurreiin 6anancupa 3aaHei
MOJIBECKH JIEBBIi

JloH:XepOoH pambl JIEBBIH

Bonr M12x1,25-6ex38

Taiika M12x1,25 116XP
[Monepeunna Noe2 pamsbl
Kponmreiin nepegHeit peccopsl
3aJHUHN JIEBBINA

Kponmrreiin amopTuzaropa co
cK00011 JIeBBIi

Kponmreiin 6ydepa nepennei
peccopsl

Kponmireitn nepenHeii onopsl
JIBUTATEJIsl HUOKHUN JIEBBIH
Kponmreiin nepenseit peccopsl
nepeHuil IeBblit

ITonepeunna nonoaHUTENbHAS
pambl

TTonepeunna OykcupHast

Right bracket of engine front sup-
port

Bracket

Shock absorber right bracket
with clamp

Inlet pipe bracket

Washer

Bolt

Rear right bracket of front spring

Frame right girder

Rear cabin support

Bolt

Frame cross-member Ne3
Frame cross-member Ne4
Frame cross-member

Bracket

Rear suspension balancer brack-
et, r.h.

Plate

Washer

Bolt

Socket fastening bracket

Frame cross-member Ne5
Frame cross-member

Platform lower angle bar
Balancer |eft bracket of rear sus-
pension

Frame left girder

Bolt

Nut

Frame cross-member Ne2

Rear left bracket of front spring

Shock absorber |eft bracket with
clamp

Front spring buffer bracket
Lower left bracket of engine
front support

Front left bracket of front spring
Additional cross-member

Towing cross-member
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*1 Cm. pucynok 1.1
Seefigure 1.1

*2 CM. PHCYHOK
Seefigure 1.11

*3 CM. pHCYHOK
Seefigure 3.6

*4 Cm. pucynok 3.4, 3.5
Seefigure 3.4, 3.5




3.4 YcranoBka nepennero oydepa

Front Bumper | nstallation

Pucynox 3.4
Figure

3.4

[N

4320N-2803020

250510-1129
252132-112
252038-1129
210380-1129
4320N-2803022

OO WwWN

~

73800625

8 | 252004-1129
9 | 252134-T12

10 | 250508-1129

11 | 4320N-2803024
12 | 330009-1129

13 | 251648-1129

14 | 4320N-2803108**
15 | 4322-3805114

16 | 4320N -2803120*2
17 | 4320N-2803025
18 | 4320N-2803023

19 | 4320N-2803021
20 | 4220332809

21 | 220105-1129
22 | 4320N-2803010

[N

i) Ne) I o) M e)]

10
12

PRNNRRRRR

RN

3arnymnika nepenHero Oydepa
npasast

Taiika M8-6H

[aii6a 8T

[aii6a 8

Bont M8-6ex25

Haknanka nepennero Oydepa
npasast

BuHT ¢ daconHoit ronoBKo# 1
HIECTUTPAHHBIM YTITyOJICHUEM
M6x25

[Taii0a 6

[aii6a 6T

Taiika M6-6H

Kponmreiin 6ydepa npasbrit
Bour M14x1,5-6ex39

Taiixa M14x1,5-6H
ITonepeunna GykcupHast
3arnymka muTKa TpudopoB
[ITxBopeHb

Kponmrreiin 0ydepa neBbid
Haknanka nepennero Oydepa
neBast

3arnymnika nepenHero Oydepa
neBast

Bunt EJOT DELTA PT 70X22
Bunt M6-6ex16

Bydep nepennmii

Front bumper faceplate, r.h.

Nut

Washer

Washer

Bolt

Front bumper pad, r.h.

Screw

Washer

Washer

Nut

Bumper right bracket
Bolt

Nut

Towing cross-member
Blank cover for instrument panel
Pivot

Left bumper bracket
Front bumper pad, 1.h.

Front bumper faceplate, 1.h.
Screw

Screw
Front bumper

*1 Cm. pucynok 3.3, 3.5
Seefigure 3.3, 3.5

*2 IMpuknaneBaetcs B 3UIT

Included into Spare parts, Tools and Accessories set
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3.5 ¥Ycranoska MOJAHOKKH
Footstep mounting

52

Pucynox 3.5
Figure
35 1 250558-1129 2 Taiika M14-6H Nut

2 250508-1129 2 Taiixa M6-6H Nut

3 375-2803018 1 3amenka MoJHOKKA Side board snap

4 | 4320N-2803059-10 1 IoaHOXKKa Bumper sideboard

5 252134-112 2 [aiiba 6T Washer

6 220105-1129 2 Bunt M6-6ex16 Screw

. 7 | 4320N-2803108** 1 | Tonepeunna 6ykcupHas Towing cross-member

Cwm. pucynok 3.3, 3.4
Seefigure 3.3, 3.4

3.6 llepennsis moaBecKka
Front Suspension

Pucynox 3.6
Figure




3.6 1 55571-2902012-03 2 Peccopa niepeansist B coope Front spring assy
55571-2902012-04*" | 3.4. | Peccopa mepemsis B cGope Front spring assy
2 4320-2902408 4 CrpeMsiHKa MEepeaHER peccopsl Front spring U-bolt
3 4320-2902413 2 Haxnanka nepenueii peccopsl Front spring lining
4 375-2902414*2 2 Bydep nepenneii peccopsr Front spring buffer
5 25704511 8 3aknenka 10x40 Rivet
6 375-2902449-20 2 Brnaneiin 3aguero kponmreiina | Rear bracket insertion piece
7 4320-2902446 1 Kponrureiin nepeaneii peccopst | Rear right bracket of front spring
3aIHAN TIPaBBIN
8 4320-2902442*3 1 Kpownmrreiin nepeaneii peccopsr | Rear right bracket of front spring
3aHHN MPaBbIid B cOOpe assembly
4320-2902442-01 3.4. | Kponmreiin nepenneii peccopsr | Rear right bracket of front spring
3aJHHH MPaBbIid B cOOpe assembly
9 43206-2912448 2 Brynka pacniopHas Spacing bush
10 | 375-2902453 4 Bxiagsim 60K0BOM Sideliner
11 | 250560-1129 2 laiika M16-6H Nut
12 | 252139-112** 2 [laii6a 16.0T Washer
13 | 332722-1129 2 Boar M16x160 Bolt
14 | 338321 2 [Manen amopTH3aTopa BepXHUI Shock-absorber pin
15 | 4320-2902443+*3 1 Kponrureiin nepeaneii peccopsr | Rear left bracket of front spring
3aJHUH JIEBHI B cOOpe assembly
4320-2902443-01 3.4. | Kponmrreiin nepenneii peccopsr | Rear left bracket of front spring
3aHUN JIEBbI B cOOpe assembly
16 | 4320-2902447 1 Kpownmrreiin nepenneii peccopsl | Rear left bracket of front spring
3aJHUHN JIEBBINA
17 |A1-300/475.2905006*°| 2 Amoprusarop B coope Shock-absorber assembly
18 | 258054-1129 4 et 4%32 Cotter pin
19 | 6361-2905130 4 laiika Nut
20 | 336448 4 [laii6a 24,5x50x5 Washer
21 | 5557-2905410 8 Brynxka ynika amoprusaropa Bush of shock-absorber eye
22 | 6361X-2301042-02 1 XOMyT npaBbli Front spring attachment right clip
23 | 6361X-2301025-01 1 XOMYT JIeBbIH Front spring attachment left clip
24 | 334932-1129 8 Taiika M22 Nut
25 | 375-2902479-01 4 KiuH cromnopHbIii Locking wedge
26 | 375-2902478-B 2 [anen nepeaHero yika Front eye pin
27 | 264040-1129 2 Macnenka 2.3.90.01 Oiler
28 | 252136-112*° 4 | Llaii6a 10.0T Washer
29 | 250512-1129 4 laiika M10-6H Nut
*1 Cwm. prcynok 3.7 *4 [lomyckaercs 3aMeHa na waiiéy 16.0T 65 019 TOCT 6402-70
Seefigure 3.7. Can be changed for washer 16.0T 65I' 019 'OCT 6402-70

*2 Homyckaercs 3amena Ha 375-2902414-01

Can be changed for 375-2902414-01
*3 Cm. pucynok 3.3 Pama
Seefigure 3.2.

* Jlomyckaercs 3amena ua 50.5.2905006 wm 1150.5.2905006
Can be changed for 50.5.2905006 or 1150.5.2905006

*GI[OHYCKaeTCH 3aMeHa Ha maiidy 10.0T 65I' 019 'OCT 6402-70
Can be changed for washer 10.0T 65I' 019 'OCT 6402-70
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3.7 Ilepennsis peccopa
Front Spring

3.7

Pucynok 3.7

Figure
1 4320X-2902015 2 Viixo ¢ BTynkoi Eye with bush
2 55224-2902016 2 Viuko Eye
3 | 4320X-2902028*" 2 | Brynka ymka Eye bush
4 6364-2902043 2 Bont M20x1,5-6gx79 Bolt
5 4320-2902024 2 CrpemsiHka ymika Eye U-bolt
6 250515-1129*° 2 Taiika M12x1,25-6H Nut
7 | 200333-1129*° 4 | Borr M10-6ex120 Bolt
8 375-2902068 4 TpyOka pacropHas xomyTa pecco- | Spacing tube of spring clip

phI

9 4320-2902101 2 JIuct peccopnr Nel Spring leaf Nel
10 | 5557-2902102-01 2 JInct peccopst Ne2 Spring leaf Ne2
11 | 55224-2902103 2 JIuct peccopnr Ne3 Spring leaf Ne3
12 | 55224-2902104 2 JInct peccopst Ned Spring leaf Ne4
13 | 250512-1129** 4 Iaiixa M10-6H Nut
14 | 5557-2902105 2 JIuct peccopsr NeS Spring leaf Ne5
15 | 5557-2902062-01 4 Xomyr 5-ro nucra Fifth leaf clip
16 | 5557-2902106 2 JIuct peccopnr Ne6 Spring leaf Ne6
17 | 256869-11*° 4 | 3axnenka 12x26 Rivet
18 | 5557-2902107 2 JIuct peccopnr Ne7 Spring leaf Ne7
19 | 5557-2902108 2 JInct peccopst Ne8 Spring leaf Ne8
20 | 5557-2902109 2 JIuct peccopnr Ne9 Spring leaf Ne9
21 | 5557-2902110 2 JInct peccopst NelO Spring leaf Ne10
22 | 5557-2902111 2 JIuct peccopnr Nell Spring leaf Nell
23 5557-2902020 2 JIucr moaxinagHOR Lining leaf
24 | 4320-2902032 2 Bont uentpoBoit M12x1,5-6gx142 | Central bolt
25 | 43206-2912025 2 Haknaznka ymika Eye plate
26 | 251649-1129 4 Iaiika M16x1,5-6H Nut
27 | 4320-2902018-10 2 Brynka Bush
28 | 853528/00 2 laiika M20x1,5 Nut
29 | 55571-2902014-04*° 3.4 Peccopa nepenusis Front Spring

*? Jlomyckaercs 3aMena Ha raiiky M10-6H.6.016
T'OCT 5915-70
Can be changed for nut M10-6H.6.016
T'OCT 5915-70

*5 Jlonyckaercs 3aMeHa Ha 3akienky 12x26.01
T'OCT 10299-80
Can be changed for rivet 12x26.01

*! Tlomyckaercs 3amena na 4320X-2902028-01mm
4320X-2902028-02
Can be changed for 4320X-2902028-010r
4320X-2902028-02

*2 Jlonyckaercs 3aMmeHa Ha raiiky M12x1,25.6H.6.016

T'OCT 5915-70

Can be changed for nut M12x1,25.6H.6.016

I'OCT 5915-70

*3 Jlomyckaercs 3amena Ha Gont M10-6gx120.68.016

I'OCT 7798-70

Can be changed for bolt M10-6gx120.68.016

I'OCT 7798-70

T'OCT 10299-80
*® Cm. pucyHok 3.6
Seefigure 3.6



3.8 3aausist moaBecka
Rear Suspension

Pucynox 3.8
Figure

38

1 | 640-2919010-01**2

2 | 4322-2912410
3 | 5320-2912624*3

4 | 55571X-2912012
55571X-2912122**

5 55571X-2912408
6 55571X-2912412
7 | 4320-2918050

8 | 640-2919012-01*%*5
9 | 55571-2919101

10 | 258085-1129
11 | 201502-1129
12 | 252136-112*°
13 | 250512-1129
14 | 4320512-2919038

15 | 252140-112*7
16 | 332763-1129

|l S S N

[
N oo

12
12

HN A

[lTanra peakTHBHAS BEPXHSISI B
cbope

Taiika cTpeMsHKHT

Bydep 3aaneii peccopsl
Peccopa 3agnss

Peccopa 3amHss ¢ TpaHCIIOPTH-
POBOYHOI CKOOOM

CtpemsiHKa 3aHel peccopsl
Haxnaaka ctpemsiHKH

Ocs 3agHe# OamaHCUPHON TOJI-
BECKH B cOope

[Tanra peakTHBHAS HIDKHSS B
coope

Taiixa nmanpLia peakTUBHOU
MITaHTH

st 6,3x50

Bonr M10-6gx38

[aii6a 10.0T

Taiika M10-6H

Kponireiin BepxHel peakTuB-
HOM IITaHTH

[ITaii6a 18.0T

Bonr M18x1,5x55

Upper torque rod assembly

U-bolt nut

Rear spring buffer

Rear spring

Rear spring with removable
clamps assy

Rear spring u-bolt

U-bolt plate

Rear balanced suspension axle
assembly

Lower torque rod assembly

Torque rod pin nut

Cotter pin

Bolt

Washer

Nut

Upper torque rod bracket

Washer
Bolt

*! Tonyckaercs 3amena Ha 620-2919010 nu
640-2919010, mu 650-2919010,

%2

*3 Jlomyckaercs 3amena Ha 6370-2912624
Can be changed for 6370-2912624

x4

wm 650-2919010-01

Can be changed for 620-2919010
or 640-2919010, or 650-2919010,

or 650-2919010-01
CwM. pucynok 3.11
Seefigure 3.11

CM. pUCYHOK
Seefigure 3.9

*> JTomyckaercs 3amena Ha 620-2919012 nu
640-2919012, unu 650-2919012, unu 650-2919012-01

Can be changed for 620-2919012 or 640-2919012,
or 650-2919012, or 650-2919012-01
*% Jlomyckaercs 3amena Ha maii6y 10.0T 65" 019

I'OCT 6402-70

Can be changed for washer 10.0T 65I" 019

I'OCT 6402-70

*7 Jlomyckaercs 3aMeHa Ha maiioy 18.0T 651" 019

I'OCT 6402-70

Can be changed for washer 18.0T 65I" 019

I'OCT 6402-70
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3.9 3agusist peccopa
Rear Spring

Pucynok 3.9
Figure
39 1 55571X-2912101 4 JIuct peccopbr Nel Spring leaf Ne 1
2 55571X-2912103 2 JIuct peccopbl Ne3 Spring leaf Ne 3
3 55571X-2912104 2 JIuct peccopsr Ned Spring leaf Ne 4
4 | 250514-1129** 4 | Taiika M12-6H Nut
5 55571X-2912105 2 Jluct peccopsl Ne5 Spring leaf Ne 5
6 55571X-2912106 2 JIuct peccopbl Ne6 Spring leaf Ne 6
7 256873*2 4 3aknenka 12x36 Rivet
8 55571X-2912107 2 Jluct peccopst Ne7 Spring leaf Ne 7
9 55571X-2912108 2 JIuct peccopbl Ne8 Spring leaf Ne 8
10 | 55571X-2912109-01 2 JIuct peccopbl Ne9 Spring leaf Ne 9
11 | 200383-1129*° 4 | Bonr M12-6gx120 Bolt
12 | 55571X-2912061 4 XomyT 6-ro nucra Sixth leaf clip
13 | 5323-2902068 4 Brynxka pacniopHas Spacing bush
14 | 55571X -2912122** 3.4. | Peccopa 3amHss ¢ TPaHCIIOPTH- Rear spring with removable
POBOYHO# CKOGOI clamps assy

*3 Jlomyckaercs 3ameHa Ha 6ot M12-6gx120.68
I'OCT 7798-70
Can be changed for bolt M12-6gx120.68
I'OCT 7798-70

*4 Cm. pucynok 3.8
Seefigure 3.8

*! [lomyckaercs 3amena Ha raiixy M12-6H.6.016
I'OCT 5915-70
Can be changed for nut M12-6H.6.016
I'OCT 5915-70

*2 Jlomyckaercs 3aMeHa Ha 3aKenKy 12x36.01
I'OCT 10299-80
Can be changed for rivet 12x36.01
I'OCT 10299-80



3.10 Ochb GamaHcupa 3aaHeli MOIBECKH B cOOpe ¢ KPOHIITEHAMHU H GaTaHCHPOM
Rear Suspension Balanced Shaft Assembled with Brackets and Balancer

Pucynox 3.10
Figure
3.10 1 4320d-2918056 2 Kponmreitn Bracket
2 4320d-2918053 1 Ocp OanaHCHPHOI TIOIBECKU Balance suspension shaft
3 4322-2918184 2 Yanika 3aluTHAS Protective cup
4 | 4320-2918052 1 Ocbh ¢ KpoHIITEHHAMHU B cOOpe Shaft with brackets assembly
5 4320X-2918010 2 Bamancup co Brysnkamu B c6ope | Balancer with bushes assembly
6 | 1115-2918180** 2 | Mamxera Collar with spring
7 | 4320X-2918026*2 4 | Bryiuka Gamancupa Balancer bush
8 | 4322-2918012 2 Mtudpt Pin
9 4322-2918020 2 banancup Balancer
10 | 6361X-2918009 2 Banancup 3amHei moBECKU co Rear suspension balancer with
mTUPTOM pin
11 | 252136-112*° 2 [laii6a 10.0T Washer
12 | 331503 2 Boatr M10-6gx37 Bolt
13 | 5557®-2918152 2 Koumak Ganancupa Balancer hood
14 | 201452-1129 12 | Bonr M8-6gx12 Bolt
15 | 25215512 12 | Ulaii6a 871 Washer
16 | 375-2918148 2 IIpoknajaka YIUIOTHUTEIbHAS Sealing gasket
17 | 375-2918038 2 Iaiika Gamancupa Balancer nut
18 | 264020-1129 2 Macienka 1.3.01 Oiler
19 | 375-2918158 8 Bont M24x2-6gx62 Bolt
20 | 336440-I129 8 [laiiba 25x45x8 Washer
*1 Tlonyckaercs 3amena Ha 5320-2918180 *3 Jlomyckaercs 3aMeHa Ha maii6y 10.0T 65" 019
win 4320X-2918180 I'OCT 6402-70
Can be changed for 5320-2918180 Can be changed for washer 10.0T 65I" 019
or 4320X-2918180 I'OCT 6402-70

*2 Jlomyckaercst 3amena Ha 4320X-2918026-01

nmn 4320X-2918026-02

Can be changed for 4320X-2918026-01

or 4320X-2918026-02

*4 Jlomyckaercs 3aMena Ha maiioy 8JI 65 019

I'OCT 6402-70

Can be changed for washer 8J1 65I" 019

I'OCT 6402-70

57



3.11 PeakTuBHAs ITAHIa
Torque Rod

Pucynox 3.11

Figure
311 1 640-2919012-01*" 4 [Iranra peakTuBHAs HWKHsAs B | Lower torque rod assy

cbope

2 640-2919026* 10 | Iapuup peaxtusnoi wranru (¢ | Torquerod joint (with long pin)
JUTHHHBIM [AJIbIIEM)

3 | 640-2919016* 6 | Illtanra peakTHBHAs Torque rod

4 | 630-2919060-02** 12 | Kpbimka Cover

5 1/55403/21* 48 | boar M12x1,25x25 Bolt

6 640-2919010-01** 2 llranra peakTuBHas BepxHss B | Upper torque rod assy
cbope

7 640-2919024*° 2 Hlapuup peaktuBHO#t wranru (¢ | Torque rod joint (with short pin)
KOPOTKHM IAJIBIIEM)

58

%1

*2 Jomyckaercs 3amena Ha 620-2919026
win 650-2919026, unu 650-2919026-01

*3 Jomyckaercs 3amena Ha 620-2919016
wim 650-2919016, wim 650-2919016-01

Cw. pucynok 3.8
Seefigure 3.8

Can be changed for 620-2919026 or
650-2919026, or 650-2919026-01

Can be changed for 620-2919016 or
650-2919016, or 650-2919016-01

*4 Tlomyckaercst 3amena Ha 630-2919060 ntn

650-2919060

Can be changed for 630-2919060 or 650-2919060
*5 JHomyckaercs 3ameHa na 332027

Can be changed for 332027
*6 JHomyckaercs 3ameHa Ha 620-2919024 umu

650-2919024, nin 650-2919024-01
Can be changed for 620-2919024 or

650-2919024, or 650-2919024-01




3.12 Kojieco 1 muHa
Wheel

Pucynox 3.12
Figure
3.12 1 375-4224120-K** 7 Kpan xozecHslit B cOope Wheel cock assembly
2 I[YK)K.252114.170*2 7 Iluna 425/85R21 156J mox. O- | Tire
184 HC18
3 375-3106013-01*3 7 VYioTHuTens BEHTHIBHOTO maza | Vent sot sedl
4 375-3101305 14 | Ipyxkuna Spring
5 4320-3101302 14 | I'pys xoneca Ganancuposounsiii | Wheel balancing weight
6 659.3101012*4 7 Koneco muckoBoe 533-310 B | Disk wheel assembly
coope
7 659.3101031 7 Konbo 3amouynoe Lock ring
8 659.3101027*° 14 | Kosbro GoproBoe Bead ring
9 659.3101015-01 7 OcHoBanue 0001a KoJjeca Wheel rim base

*1Cm. pucynox 3.13
Seefigure

*2 Jlomyckaercs 3amena na HKII3.25 2214.099 muua
425/85R21 156Jmox. KAMA-1260 HC18 unu
HKIII3.25 2214.098 mmna 425/85R21 156Jmox.
KAMA-1260-1 HC18, nnu 'Y JLYIIKII

Ben-1260 Cn mumna 425/85R21 156J mox. ben-1260 HC18
Can be changed for NKShZ.25 2214.099

tire 425/85R21 156 model KAMA-1260 HC18 or
NKShZ.25 2214.098 tire 425/85R21 156J model
KAMA-1260-1 HC18, wiu GIUL.UPKSh

*3 [lomyckaetcs 3aMeHa Ha
375-3106013-02

Can be changed for 375-3106013-02
x4 Homyckaercsi 3ameHa Ha

659.3101012-01 nym

43118-3101012-55

Can be changed for 659.3101012-01

or 43118-3101012-55

Bel-1260 Cu tire 425/85R21 156J model Bel-1260 HC18

*° Jlomyckaercs 3aMeHa Ha
659.3101027-01
Can be changed for 659.3101027-01
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3.13 KpaH KoJecHbIif

60

Wheel cock
i% ég
77
8 o
Pucynox 3.13
Figure
3.13 1 | 201420-1129 14 | Bonr M6-6ex20 Bolt
2 | 252134-T12 14 | Ulaii6a 6T Washer
3 | 250508-1129 14 | Taiika M6-6H Nut
4 | 334928-1129 7 | Taiixa M20x1,5 Nut
5 | 335616-1129 14 | Ulaii6a Washer
6 375-4224130-B 7 KonbIo yrmoTHHTENBEHOS Sealing ring
7 375-4224129-T 7 Knaman kpana Valve
8 375-4224126-K 7 Kopmyc xosecHoro KpaHa Cock housing
9 375-4224120-K** 7 Kpan xosecHslit B cOope Wheel cock assy
*1Cm. pucynox 3.12
Seefigure 3.12

3.14 Ctynuua xoJieca 1 TOpMO3HOIi fapadan

Wheel Hub and Brake Drum

Pucynox 3.14
Figure




3.14 1 53236X-3124087-01 6 Kosxyx 3aniuTHbIH Protective case

2 375-3103014** 4 Kpsiiika cTynuigs! Cover

3 375-3103032-01*2 6 VYIUIOTHUTEND KPBIIKY Cover seal

4 375-3103019-b 6 IIpoxmnangka Gasket

5 55571-3103002-10%% | 3.u. Crynuna kojeca IepeHero u Front and rear axle wheel hub
3aIHET0 MOCTa

6 4320-3103002-11** 3.4. | Crymuia Koyieca CpeHero Moc- Intermediate axle wheel hub
Ta

7 220103-1129 6 Bunt M6-6gx12 Screw

8 252134-112 6 [Ia#i6a 6T Washer

9 4320-3501073 6 Kpsimika bapabana Drum cover

10 | 4320BY-3103042*° 2 | Orpaxarens Deflector

11 | 55571-3103006-10%3 4 Crynuna ¢ Topmo3usiM Oapaba- | Wheel hub in assembly with
HoM B cOope (¢ ABC) brake drum (with ABS)

12 | 4320-3103006-11** 2 Crynuua ¢ Topmo3HbiM Gapaba- | Wheel hub in assembly with
HoM B cOope (6e3 ABC) brake drum (w/o ABS)

13 | 4320-3104033-03 6 Mamxera B cOope Collar assembly

14 | 4320-3103030 6 Kosbiio Ring

15 | 4320-3103074-01 6 Ooboiima Holder

16 | 356-75671 60 | laiixa M20x1,5-6H Nut

17 | 4320X-3501070*° 6 BapaGan Topmosa Brake drum

18 | 2007124A 12 | MommunHuk poiauKoBeIi kouu- | Tapered roller bearing
YEeCKUH

19 | 55571-3533020* % 4 Koub1i0 MMIyibCHOE Pulsering

20 | 4320-3103009 60 | HImumbka Stud

21 | 375-3101040-b 60 | Taiika Nut

22 | 375-3103044-b 6 Koo cronopnoe Locking ring

23 | 4320-3103014*° 2 Kppimika crynuigst Hub cap

24 | 201493-1129*° 10 | Bonr M10-6gx16 Bolt

25 | 252136-112*° 10 | Iait6a 10.0T Washer

26 | 252135112 36 | Illaii6a 8T Washer

27 | 201458-1129 36 | boar M8-6gx25 Bolt

*>Y cTaHABIMBACTCS HA TepeHui MOCT
Isinstalled on front axle

*® lomyckaercs 3amena Ha 4320-3501070
Can be changed for 4320-3501070

*7 [lJomyckaercs 3amena Ha 8170-353320, R3533021
Can be changed for 8170-353320, R3533021

* l,Z[onyCKaeTC;{ 3aMeHa Ha CPeAHUI U 3aJTHUI MOCTBI
Can be changed for intermediate and rear axles
*2 Jlomyckaercs 3amena Ha 375-3103032-02
Can be changed for 375-3103032-02
*3VcranasnmuBaercs Ha MepeaHuil 1 3aJHUH MOCTBI
Isinstalled on front and rear axles
*4 Y cranaBnuBaeTcs Ha CpEeIHUIT MOCT
Isinstalled on intermediate axle



3.15 Cucrema peryjupoBaHus JaBJI€HHUS BO31yXa B IIHHAX
TiresInflation Pressure Control System

D2A22324 2

67189 0202232425
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Pucynok 3.15
Figure
3.15 1 | 432009-3125039 2 | Kponmreitn Bracket

2 | 252135-112 2 [Taii6a 8T Washer

3 | 250510-1129 2 | Taiika M8-6H Nut

4 | 432009-3125058 2 TpyOka k xonecy Pipe to the wheel

5 4320-3125032 2 Kponmreiis nuianra Hose bracket

6 | 201456-I129 2 | Borr M8-6gx20 Bolt

7 49013-3506060-02 4 1nanr ropMo3HOH Brake hose

8 4320N-3125104 1 TpyOka B c6ope K paBoMy Te- Pipe to front right wheel assy
penHeMy Kojecy

9 | 9540 10** 1 | Tpoiiauk 10 T-joint

10 | GTA-380RH-B*? 5 | Xomyr Clip

11 | 4320T-3125106 1 TpyOka knamana Hakauku mmH k| Tire inflation valve pipeto front
nepeHeEMY MOCTY axle

12 | 375-8402321 4 | Bybep Buffer

13 | 4,5x200*3 8 | Xomyr Clip

14 | 4320N-3125132 1 TpyOka k Mmanometpy nepeanux | Pipeto front wheelstire gage
KoJec

15 | 4320N-3125106 1 TpyOka oT 4-X KOHTYpHOTO 3a- Pipe from 4-circuit protective
LIMTHOTO KJIaraHa valve

16 | 432009-3506006 2 KpoHiureiis nianros Hose bracket




3.15

17
18
19
20
21
22
23
24

25
26

27

28

29
30
31

32
33
34

35
36
37
38

39
40
41
42
43

45
46
47
48

49

50

51
52
53
54
55
56
57
58

59
60

61

62
63
64
65
66

202117-1129
250636-1129
252159-112

9512 10M16x1,5**
250659-1129
252162-T12
336907

D2022 M16x1,5-
M16x1,5*°
US-M22-NBR
4320T-3125104

4320T-3125100

D 6502 6-M16x1,5-
Ske

D 2003 M16x1,5-S*’
339358
432051X-3125106-01

337790
250640-1129
432051X-3125108-01

375-3124013*®
4320-3103076*®
375-3103079-01*8
375-3103081-I'*®

375-2303067-A*®
375-3124094*8
00.10.00%8
375-4224017-03*8
375-3103080-b*°
375-4225073-03*5+°
375-4224020-01*8
375-4224081*®
375-2303066*®
4320T-3125102

472900 053 0*1°
4320N-3125100

201420-1129
250508-1129
252037-1129
252134-12
250615-1129
252137-112
4320N-3130022
DS 6510 6-
M16x1,5% 1
6363-3506153
4320N-3125130

4320N-3125102

252161-112
337110
9502 10-M161,5**?
336910
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Bonr M16-6gx35
Taiixa M16x1,5-6H
[laii6a 16J1
DUTUHT TpAMOH
Taitka M22x1,5-6H
[laii6a 22J1
MTyuep

OUTUHT yrI0BOU

Komnb1io ynminotHuTenpsHOE
TpyOka oT Kianana HaKauKu
HIMH K YTOJIBHUKY CPEIHET0
MocTa

TpyOka ot Kianana HaKauKu
HIMH K TPOMHUKY 3aJJHETO MOCTa
OUTUHT yIIOBOH

TpoitHuk

YroabHUK

TpyOka B cOope K mpaBoMy KO-
necy

TpoitHuk

Taitka M20x1,5-6H

TpyOka B cbope k IeBOMY KoJie-
cy

Kounbo pacnopnoe

T"alika moamIMnHUKa KoJieca
[ITaji6a 3amouHas

KonTpraiika nommnHuKoB KO-
neca

Konbio cronopnoe

YTONBHUK TOJBOJIA BO3yXa
XomyT

MamnxeTa B cbope

[Tati6a cronopHas

[Inanr rudkwii B cOope
O6oiiMa MaHXeTHI

Ob6oiima

Hanpagnsromnias nmoyocu
TpyOka oT TpoiHNKA K YTOJLHHU-
Ky 3aJIHETO MOCTa

Kunanan a5iekTpoMarHuTHBINA
WABCO

TpyOka K JieBOMY HepeIHEMY
KOJICCY TiepBast

Bont M6-6gx20

Taiika M6-6H

[aii6a 6

aii6a 6T

Taiixa M12x1,25-6H

[laii6a 12.0T

Kponreiin

DUTUHT TpAMOH

Kponreiin

TpyOka Kk MAaHOMETPY TIEPETHUX
KoJjiec

TpyOka K JIeBOMY TIepeaHEMY
KOJIECy BTOpast

[aii6a 20J1

Tymep

DUTHHT yTI0BOH

Tymep

JlaTumk naBieHUs KOMOUHHPO-
BaHHBIN

Bolt

Nut

Washer
Straight fitting
Nut

Washer

Union

Elbow fitting

Sealing ring
Pipe from tireinflation valve to
the intermediate axle elbow

Pipe from tireinflation valve to
the rear axle T-joint
Elbow fitting

T-joint
Elbow
Pipe assembly to right wheel

T-joint
Nut
Pipe assembly to left wheel

Spacing ring

Wheel bearing nut
Lock washer

Wheel bearing lock nut

Locking ring

Air inlet elbow

Clip

Collar assembly
Locking washer
Flexible hose assembly
Collar holder

Holder

Half-axle guide

Pipe from T-joint to rear axle
elbow

WABCO solenoid valve

First pipeto front left wheel

Bolt

Nut

Washer
Washer

Nut

Washer
Bracket
Straight fitting

Bracket
Pipe to front wheel gage

Second pipeto front left wheel

Washer

Union

Elbow fitting

Union

Combined pressure sensor
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315 | 67 | 6361-1602510*" | 1 [ Uunmuap ruapasmmaeckmit | Hydraulic cylinder

*! lomyckaercs 3amena Ha 870 100803 rmw D 6540 10-S *7 Jlomyckaercst 3amMena Ha 770 5

Can be changed for 870 100803 or D 6540 10-S Can be changed for 7705
*2 Jlomyckaercs 3amena ua 150-47595 wmi 4209 9076 *8 i1t cpeiHero M 3a{HEro MOCTOB, JUISl [IEPETHEr0
ED12-8328 MOCTa CM. pUCyHOK 2.17
Can be changed for 150-47595 or 4209 9076 ED12- For intermediate and rear axles, for front axle see
8328 figure 2.17.
*3 Jlomyckaercs 3amena ua 25314 wim 25310, win *9 Jlomyckaercs 3amena Ha 375-4225073-02
8320232, wim 2108-3401228 Can be changed for 375-4225073-02
Can be changed for 25314 or 25310, or 8320232, or *10 Cyr. prcynok 3.16, nomyckaeTcst 3aMeHa Ha
2108-3401228 See figure 3.16, can be changed for A500 326 091
*4 [lomyckaercst 3amena Ha 800 100801615 KNORR-BREMSE
Can be changed for 800 100801615 *11 Tomyckaercs 3amena Ha 800 060401615 i 9512 6-
*° Jlomyckaercs 3aMeHa Ha 715 516158 M16x1,5
Can be changed for 715 51615B Can be changed for 800 060401615 or 9512 6-
*BI[OHYCKaeTCH 3amena Ha 810 0604016153 mnu 9502 M16x1,5
6-M16x1,5 *12 TTomyckaercs 3amena na 810 1008016153
Can be changed for 810 0604016153 or 9502 6- Can be changed for 810 1008016153
M16x1,5 *13 Cy. pucynok 2.1
Seefigure 2.1

3.16 YcranoBka JICKTPOMATrHUTHOI0 KjaanaHa CUCTEMbl HAKAYKHU IIHH
TireInflation System Solenoid Valve I nstallation

Pucynox 3.16
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Figure
3.16 1 | 250510-1129 2 | Iaiika M8-6H Nut
2 | 252135112 2 | Ilaii6a 8T Washer
3 | 201502-1129 2 | bonr M10-60x38 Bolt
4 5557111-3125316 1 Kponmretin Bracket
5 | 252136-112 2 | llaii6a 10.0T Washer
6 | 250512-1129 2 | laiixa M10-6H Nut
7 472 900 053 O* '+2 1 Knamnan asiekTpoMarHuTHbII WABCO solenoid valve
WABCO
8 200273-1129 2 Boxr M8-6gx70 Bolt
9 | 9412 10-M22x1,5* 1 | Tpoitnux T-joint
10 | D6502 10-M22x1,58*| 2 YroapHUK Elbow
*1 Nonyckaercs samena na A500 326 091 KNORR-BREM SE *3 Jlomyckaercs 3amena Ha 835 1008022153A
Can be changed for A500 326 091 KNORR-BREM SE Can be changed for 835 1008022153A
*2 Cwm. prcyHok 3.15 *4 Jlomyckaercs 3amena Ha 810 1008022153
Seefigure 3.15 Can be changed for 810 1008022153
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4 PYJEBOE YIIPABJIEHUE

STEERING SYSTEM

4.1 PyneBoe ynpaBieHnue
Steering System

¥ B3 0> H

Pucynox 4.1
Figure

33 2 3 N 29 2B

4.1

4320N-3400015*1

00.10.00-02*2
4320N-3408668+>
4320N-3408678**
6370-3408648
375-8402321
150-4 7595+°
555751-3408728
4322-3408670*°
4320512-1013105%7
4320N-3408651
201452-1129
252155-T12
250510-1129
337807
6363-3410010%°
4320513-8101171*°
339098-1129

4320N-3408648
7685 955 381+ 1°

PRRPRPNNNRRRPRRREPRRERRPO B

=

MexaHu3M pyJICBOrO yIPaBICHHS
RBL C-700V ¢ kpoHIITEHHOM
Xomyt 20-32

[IIaHT BEICOKOTO TaBICHUS
[IIaHT BEICOKOTO TaBICHUS
Kponmrreitn Tpy6onpoBoaoB
Bydep

XomyT

Bpons mnanra

Pykas 16x25-1,47 L=560mm
Pykas 16x25-1,47 L=930mm
TpyOxa cnuBHas

Bonr M8-69

[aii6a 8J1

Taiika M8-6H

XomyT

Bbadox B cbope

Pykas 16x25-1,47 L=120mm
XOMYT KpeIureHHUs BO3YIITHOTO
[UIaHra

Kponmrreitn Tpy6onpoBooB
Hacoc

RBL C-700V Steering with brack-
et

Clip

High pressure hose

High pressure hose
Pipeline bracket

Buffer

Clip

Hose armour

Sleeve

Sleeve

Drain pipe

Bolt

Washer

Nut

Clip

Tank assembly

Sleeve

Air hose fastening clamp

Pipeline bracket
Pump
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41

19 | 4320N-3408727*M 1 | Pykas 22x32-1,47 L=1050mm Sleeve

20 | 4320-3408673 1 Bpons muranra Hose armour

21 | 25314*% 3 | Xomyr 3,6 Clip

22 | 201499-1129 1 Boar M10-6gx30 Bolt

23 | 252156-I12 2 [Ta#i6a 10J1 Washer

24 | 250512-1129 1 laiixka M10-6H Nut

25 | UC1A11-3401048** 1 Buutka Bana pyneBoro yrpasie- | Steering control shaft yoke

HUS

26 | 331557 1 Boar M10-6gx42 Bolt

27 | 250513-1129 1 laiika M10x1,5-6H Nut

28 | 4320-3414095 2 [Iaii6a Washer

29 | 334933-1129 2 latika Nut

30 | 258055-1129 2 ImnuaT 4x36 Cotter pin

31 | 180-3414010-20** 1 | Tsra couku Pitman arm tie rod

32 | 6363-3408181 1 3arymika Cap

33 | 022-028-36-2-2 4 Komnbio Ring

34 | 6363-3408599 1 YToMbHUK TOBOPOTHBIN Turning elbow

35 | 6363-3408017+" 1 | Bonr npuBoaHO# Driving bolt

36 | 4320M5-3408660*° 1 YToMbHUK TOBOPOTHBIN Turning elbow
4320N-3408660* ' 1 VYTOIBHUK TIOBOPOTHBIN Turning elbow

37 | 6361X-5004182 1 T"ajika HaKuHAS Sleeve nut

38 | b5.953-100 1 [lapuk Ball

39 | 009-012-19-2-2 2 Komnbio Ring

40 | 6370-3408016 1 BonT yronbHUKa TOBOPOTHOTO Turning elbow bolt

41 | 44206M-3408048 1 [pyxuna Spring

42 | 6370-3408019 1 Kopnyc knanana Valve body

43 | 6370-3408023 1 Tonkaresb Pusher
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*! Tlonyckaercs 3amena na 4320N-3400015-10 (py:esoii

mexanmsm HEMA) uin 4320N-3400015-20 (pynesoi
mexanmusm 700-25 [ITHK®)

Can be changed for 4320N-3400015-10 (Steering
mechanism HEMA) or 4320N-3400015-20

(Steer ing mechanism 700-25 [IIHK®)

*2 Jlomyckaercst 3amena Ha TBOC-049.001-03

Can be changed for TBOC-049.001-03

3
** Y CcTaHaBIMBACTCSA COBMECTHO C PYJIEBbIM MEXaHU3MOM

RBL C-700V wm HEMA. [TommyckaeTcs 3aMeHa Ha

pykaB 16x25 (TU) L=560mm

Installed together with RBL C-700V or HEMA
Steering. Can be changed for sleeve 16x25 (TU)
L=560mMm

4
*7YcTaHaBIUBAETCS COBMECTHO C PYJIEBbIM MEXaHU3MOM

700-25 IITHK®

Installed together with ShNKF 700-25 steering

*° Jlomyckaercst 3amena Ha GTA-380RH-B 4209 umm

9076ED12-8328

Can be changed for GTA-380RH-B 4209 or
9076ED12-8328

6
*°VCTaHaBIMBACTCSA COBMECTHO C PYJIEBbIM MEXaHU3MOM

RBL C-700V wmu 700-25 HIHK®
Installed together with RBL C-700V or ShNKF 700-25
steering

7
*" Y CcTaHaBIMBACTCSA COBMECTHO C PYJIEBbIM MEXaHU3MOM

HEMA
Installed together with HEMA steering

*8Cwm. pucyHok 4.8. JlJonyckaeTcs 3aMeHa Ha
4320-3410010 unu [ITHK® 453473.700, win
IITHK® 453473.710
See figure 4.8. Can be changed for 4320-3410010
or ShNKF 453473.700, or ShNKF 453473.710

*9 IlomyckaeTcs 3amena Ha pykas 16x25 (TU10)
L=120mm

Can be changed for deeve 16x25 (TU10)

L=120mm

Cwm. pucyHok 4.3. ITocTaBisieTcs B KOMILIEKTE C

JBHTaTENIEM
See figure 4.3. Delivered together with engine
*lomyckaercst 3amena Ha pykas 22x31 (TU10)
L=1050mm
Can be changed for deeve 22x31 (TU10)
L=1050mm

*12]j[onyCKaeTc51 3ameHa Ha 25310 nian 8320232, nnu

4,6x200, nmu 2108-3401228

Can be changed for 25310 or 8320232, or

4,6x200, or 2108-3401228

Cwm. pucyHok 4.7

Seefigure 4.7

* NTomyckaetcs 3amena na BM4320-3414010.
Cwm. pucynok 4.10 m 4.11
Can be changed for BM4320-3414010.
Seefigure4.10 and 4.11

*1° [lomyckaetcs 3amena Ha MK6363-3408017

Can be changed for MK6363-3408017

%10

%13




4.2 YcTaHOBKA PyJ1€BOr0 MeXaHH3Ma
Steering M echanism I nstallation

1

2

J 4 5

Pucynox 4.2
Figure

4.2

1 [ 6363-3403017-10

2 | 252141-112**

3 | 5920-3204164

4 | 251649

5 | 4320N-3403016

6 | -*?

7 | 4320M5-3400020-
10+3

8 | 4320M5-3401090-10

9 | 717-439**

10 | 332706-1129

11 | 250560-1129

12 | 252139-T12

13 | 332682

= P ADNA E

[

NN DNDN

Bont xperutenus pyneBoro me-
XaHU3Ma

[aii6a 20.0T

Bour M16x1,5x40

Taitka M16x1,5-6H
Kponmireitn pyneBoro Mmexanus-
Ma

Taiika

MexaHu3M pyJICBOTO YIIPABICHUS
RBL C-700V c comrkoii

Comka

Mexanusm pyaesoii RBL C-
700V

Bonr M16x1,5-6gx55

Taiika M16x-6H

[aii6a 16.0T

Bonr kpernienus pyieBoro Me-
XaHHU3Ma

Steering mechanism attachment
bolt

Washer

Bolt

Nut

Steering mechanism attachment
bracket

Nut

Steering mechanism RBL C-700V
with steering arm

Pitman arm

Steering mechanism RBL C-700V

Bolt

Nut

Washer

Steering mechanism attachment
bolt

*

! Nlomyckaercs 3amena Ha maiiGy

20.0T 65I' 019 T'OCT 6402-70
Can be changed for washer
20.0T 65I' 019 T'OCT 6402-70

*2 BXOJHUT B COCTAB COOPOUHOI

€IMHULIBI 1103. 9
Included in the assembly unit of
position 9

*3I[onyCKaeTc;{ 3aMeHa COBMECTHO ¢ 1103.9 Ha
4320M5-3400020-20 (mexanusm pysesoit 700-25 ITHK®) nnn
4320M5-3400020-30 (mexanusm pyaesoid HEMA)
Can be changed together with position 9 to
4320M5-3400020-20 (ShNKF 700-25 steering) or
4320M5-3400020-30 (HEMA steering)

*4 Jlomyckaercs 3aMeHa COBMECTHO ¢ 1103. 7 Ha [ITHK®
453461.700-25 wan HD098C55472
Can be changed together with position 7 to
453461.700-25 ShNKF or HD098C55472
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Pucynox 4.3

68

Figure
43 | 1 | 7685955381+ 1 | Hacoc Pump
2 | 7686 040 103+2 1 | My¢ra Coupling
3 | 022-028-36-2-2 2 Kossro Ring
4 6363-3408017*3 1 Bonrt mpuBoaHO#M Driving bolt
5 | 028-033-30-2-2 2 Kossro Ring
6 | 019-022-19-2-2 1 Kossro Ring
7 | 6563P-3407439 1 BosT MOBOPOTHOTO YTOJIbHHUKA Turning elbow bolt
8 6563P-3407436** 1 YTOIbHUK TOBOPOTHBIN Turning elbow
9 4320115-3407445 1 YT0JbHUK HOBOPOTHBIN Turning elbow
*1 Cm. pucymox 4.1 *3 Jlomyckaercs 3amena na MK6363-3408017
Seefigure 4.1 Can be changed for MK6363-3408017
*2TocTaBasercs B KOMILIEKTE C JIBUTaTEIEM *4I[onyCKaeTc;{ 3amena Ha MK6563P-3407436
Delivered together with the engine Can be changed for MK6563P-3407436

4.4 YcTraHOBKA KoJleca PyJIeBOro ynpaBJeHHsI
Steering Wheel

Pucynox 4.4
Figure




4320N-8212060
2 | A21R23.3402038
3 | 292213-51

4 | A21R23.3402010-10

[

Jlorotun Ha pyinb

Haxnanka nexkopaTuBHas

Taiixa DIN 985-M12x1,25-8-
A3L

Koneco pyneBoro ynpasieHus ¢
KHOIIKaMH

Logo on the steering wheel
Decorative molding
Nut

Steering wheel with buttons

DS O AW N —

~

8
9

LA

gl

4.5 YcTaHOBKA KOJIOHKH PYJI€BOr0 YNIpaBJeHHUs
Steering Column Installation

©

Pucynok 4.5
Figure

45 1 | A21R23-3401107-10 1 Koxyx KOJIOHKU BEpXHHIA Steering column upper cover
2 31105-3704018 2 Bout cnienuanbHbI#i Special type bolt
3 | 3302-3401302 1 OcHoBaHHe TepeKIrouaTeaei Switches base
4 UC1A11-3400016 1 Kononka pynesoro ymnpasnenust | Steering column with propeller
C KapJ[aHHBIM BaJOM shaft
5 | 290S023-71 4 Boar DIN EN 1662-M8x20-8.8- | Bolt
A3L
6 | 3111.3704010*! 1 BhIKIIIOUaTEND 3a)KMIaHUS Ignition switch
8 45 9462 1579 2 Bunt 2M5x10 Screw
7 | A21R23-3401108-10 1 KoyX KOJOHKH HIKHUI Steering column lower cover
8 | 4593771-119*2 4 Bont M8-6gx20 OCT Bolt
37.001.193-83
9 290290 2 Bunt 4x16 Screw
*1I[J1;I BO3MOKHOCTH NPUMEHEHHS OTHOTO KJIF0Ua JUIs BEIKJIIOYATEIs *2 Homyckaercst 3aMeHa Ha
3KUTAHUS M BBIKJIFOUATENS 3aMKa MEPEIHEN 1BepH (CM. PUCYHOK 459376 1119 bont M8x20
7.32), HeOOXOIUMO 3aKa3bIBATH BEIKIIIOYATEN KOMILIEKTOM Can be changed for 45 9376 1119
Order the switches as a set to facilitate usage of one key both for Bolt M8x20

front door lock switch and ignition switch (see. Figure 7.32).
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4.6 KoJioHka py;1eBOro ynpapjieHus ¢ KapIaHHbIM BaJIOM
Steering Column with Propeller Shaft

Pucynox 4.6
Figure
4.6 1 UC1A11-3401042 1 Bau kapranHbIii Cardan shaft
2 | 353126 5 IMucTOH €O NUTAIKOMH Rivet
3 | 292208-51 1 Taiika DIN 985-M10-8-A3L Nut
4 | 290967-71** 1 Boar DIN 931-M10x45-8.8-A- Bolt
A3L
5 C41R11.3401100 1 Kononka pynesoro ymnpasnenust | Steering column

*! Tomyckaercs 3amena ma 45 9317 1319 Bonr M10x45
Can be changed for 45 9376 1119 Bolt M8x20

4.7 KapnaHHbIIi BaJ py/1eBOro yInpaBJeHUs
Steering Propeller Shaft

Pucynox 4.7
Figure




4.7
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8
9
10

C41R11-3401414
UC1A11-3401044
C41R11-3401260-01
C41R11-3401046

904900MC17
2103-3401106
290967-71*1

292208-51
C41R11-3401481
UC1A11-3401048*2

PR R R

= oo

1
1
1

Buika pyneBoro ynpaBieHHS
Ban pyneBoro ynpasienus
YunoTHuTenb

IMapHup KapaaHHBIN pyJIEBOrO
yOpaBlICHUS

TToAmMMHUK POTUKOBBIIH
CanbHuk

Bonr DIN 931-M10x45-8.8-A-
A3L

laiika DIN 985-M10-8-A3L
KpectoBuna

Brika Bana pyneBoro ympasie-
HUS

Steering yoke
Steering shaft
Seal

Steering U- joint

Roller bearing
Sesal
Bolt

Nut
Spider
Steering shaft yoke

*1 lomyckaercs 3amena Ha 45 9317 1319 Bonr M10x45
Can be changed for 45 9376 1119 Bolt M8x20

4.8 YcraHoBKa MacCJIAHOIO 0avyka
Oil Tank Installation

*2Cwm. prcyHok 4.1
Seefigure

Pucynox 4.8
Figure
4.8 1 | 201418-1129 4 Bonr M6x18 Bolt
2 | 252154-T12 4 [Taii6a 6J1 Washer
3 | 6363-3410010** 1 | Bauok B c6ope Tank assembly
4 | 4320N-3410159 1 Kpomuiirreiin MaciasHoro 6aka Qil tank bracket
5 63655-3410304 1 JlenTa xoMyTa Clip band
6 | 200265-1129 1 Boar M8-6gx40 Bolt

*1 Cm pucyHok 4.1. Jlommyckaercs 3amena Ha 4320-3410010, HTHK® 453473.700 wmu IITHK® 453473.710
See figure 4.1. Can be changed for 4320-3410010, IITHK® 453473.700 or IIHK® 453473.710
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4.9 Macasiuplii 0240k
Oil Tank

Pucynox 4.9
Figure

4.9

~NOoO o~ WNE

10
11
12
13

14
15

6363-02.01.000
4320-3407359
53212-02.02.000
53212-02.00.005
53212-02.05.000
53212-02.03.000

53212-02.00.005
53212-02.00.006
53212-02.06.000
6363-02.00.003

4310-02.00.004
4310-02.00.002

PRRPRRRRER

RPRRPRRRR

(S

bauox macsaHbIi

DneMeHT QuIbTpyomui
DubTp 3aTMBHOM

TIpoknanka KpbIIIKK

Kpsimka

IIpoOka 3aMBHO# TOPIOBHHBI
laiika M8-6H.6.05 TOCT 5927-
70

[Taii0a

Konbo ymioTHuTeIbHOE
Knanan npegoxpaHuTeNbHbIN
[Inunbka

et 2x12 TOCT 397-79
[Taii6a A8.05.05 TTOCT 11371-
78

IIpyxuna

YjaoTHeHue

Oil tank

Filter element
Filling filter
Cover gasket
Cover

Filling neck plug
Nut

Washer
Sealing ring
Safety valve
Stud

Cotter pin
Washer

Spring
Seal
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4.10 Tsra comku 180-3414010-20*1
Pitman Arm TieRod

Pucynox 4.10
Figure

4.10 1 - 2 Boar M12x1,5-10 DIN 960 Bolt
2 - 2 laiika M12x1,5-10 DIN 980-V Nut
3 KLP-789 2 XOMYT HAKOHEUHUKA Rod end clamp
4 180-3414062-80 2 Haxoneunuk B coope Tip assembly
5 853514 2 laiixka M24x1,5-6H Nut
6 1/07350/01 2 et 5x50 Cotter pin
7 180-3414013-190 1 Tsra comku Pitman arm tie rod

*1 Cwm. pucynok 4.1
Seefigure
4.11 Tsra comxn BM4320-3414010%*
Pitman arm tierod
Pucynok 4.11
Figure

411 1 BbM4320-3414056 1 HaxoneuHuK npasslii B cOope Rod end, right-hand, assy
2 | -*? 2 | Taiika DIN 985-M12x1,5-10 Nut
3 | BM4320-3414055 2 XomyT 40 Clip
4 BM4320-3414057 1 HaxoHeuHuMK JIeBbIH B cOOpe Rod end, left-hand, assy
5 334933-1129 2 Taiika M22x1,5 Nut
6 258055-1129 2 rumaT 4336 Cotter pin
7 BbM4320-3414054 1 Tsra comku Pitman arm tie rod
8 3 2 Boar DIN 960-M12x1,5-65-10.9 | Bolt

*1 Cwm. pucynok 4.1

*2 Jlomyckaercs 3aMeHa Ha raiiy M12-6H.10.NF.016

Seefigure

I'OCT P 50273-92

*3 Jlomyckaercs 3aMeHa Ha 60T
M12-69.65.109.016 I'OCT 7798-70

Can be changed for Bolt

DIN 960-M12x1,5-65-10.9

Can be changed for Nut M12-6H.10.NF.016

I'OCT P 50273-92




4.12 Tara nonepeunas 180-3414052+*
Steering Tie-Rod 180-3414052**

Pucynox 4.12
Figure

4.12 853514
1/07350/01
180-3414063-40
180-3414053
KLP-789

180-3414062-40

O~NOOUTRAWNE

NNENEFEPEFEPDNDDN

Taitka M24x1,5-6H

et 5%x50

Hakoneunuk neBblii B cOOpe
Tsra comku

XOMyT HAKOHEYHHKA
Haxoneuynuk npaBblii B cOope
Bour M12x1,5-10 DIN 960
Taiika M12x1,5-10 DIN 980-V

Nut

Cotter pin

Rod end, left-hand, assy
Pitman arm tierod

Rod end clamp

Rod end, right-hand, assy
Bolt

Nut

*1 Jlomyckaercs 3amena na BM4320-3414052-11, cum. pucysok 4.13
Can be changed for EM4320-3414052-11, See figure 4.13

4.13 Tsira nonepeunas BM4320-3414052-11 **

Steering Tie-Rod BM 4320-3414052-11 **

Pucynox 4.13
Figure
4.13 334933-1129 Taiika M22x1,5 Nut
258055-1129 et 4x36 Cotter pin

bM4320-3414057
bM4320-3414054
bM4320-3414055
E1\2/14320-3414056

3

ONO O WN P

NNFENFPEFEPDNDDN

Haxoneunwuk JieBbiii B cOope
Tsra comku

XomyT 40

Haxkxoneunuk npaBblii B cOope
Boat DIN 960-M12x1,5-65-10.9
Taiika DIN 985-M12x1,5-10

Rod end, left-hand, assy
Pitman arm tierod

Clip

Rod end, right-hand, assy
Bolt

Nut
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*! Ipumensiercst B3amen 180-3414052, cm. pucyHok 4.12
Can be changed for 180-3414052, See figure 4.12
*2 JlomyckaeTcs 3aMeHa Ha Gont M12-6¢.65.109.016

I'OCT 7798-70

Can be changed for Bolt M12-69.65.109.016

I'OCT 7798-70

I'OCT P 50273-92

I'OCT P 50273-92

*3 Jlomyckaercs 3aMeHa Ha raiiky M12-6H.10.NF.016

Can be changed for Nut M12-6H.10.NF.016




5 TOPMO3HASI CUCTEMA
BRAKE SYSTEM

5.1 PaGoumii TOpMO3 nepeHero u 3aHer0o MoCTOB
Front and Rear Axles Service Brake

2
28
Pucynox 5.1
Figure
5.1 1 [ 43206Y-3501010* 2 | Topmo3 B c6ope Brake assembly
2 | 43266Y-3501010-20* | 2 | Topmo3 B cbope Brake assembly
3 | 12739 074% 4 | KnunHOBOH MEXaHU3M Wedge mechanism
4 200270129 8 Boar M8-6ex55 Bolt
5 | 252135f12 16 | [laii6a 8T Washer
6 | 4410328090 4 Jaruuk Sensor
7 |8997598154 4 Brynka natuuka Sensor bush
8 | 432(6Y-3501146 4 | Kpoumrreiin Bracket
9 55571X-3501024 4 Brynka Bush
10 | 4320Y-3501024% 8 3armymika Cap
11 | 5920-3204164* 16 | Boxr Bolt
12 | 853528 8 Taiika M20x1,5 Nut
13 | 4320Y-3501015* 2 | Cymmoprt Topmo3a Brake caliper
14 | 43266Y-3501015-20* | 2 | Cymmopr TopMo3a Brake caliper
15 | 432V -3501132 8 OCb KOJIOAKH TOPMO3a Brake shoe pin
16 | 252139H12*° 16 | Ilaii6a 16 0T Washer
17 | 250561F29%° 16 | Taiixa M16x1,5-6H Nut
18 | 5557-8614069 16 Bonr M10-6g40 Bolt
19 | 2521362 16 | Llaii6a 100T Washer
20 | 432@Y-3501090 8 Konoaka Topmo3sa B coope Brake shoe, assy
21 | 55571X-3501150% 128 | 3aknenka 8x13 Rivet
22 | 55571X-3501105-01* 16 | Haknaaka KOaoaxku Shoe lining
23 | 432bY-3501096 8 Konoaka Topmo3sa Brake shoe
24 | 55571-3501099 16 | Koublo Ring
25 | 432@Y -3501144 4 Haknanka oceit Pin cover
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5.1 26 | 5557-2304082 8 Bryika pazxuMHast Expansion bush
27 | 251650 8 T"aiixa M18x1,5-61 Nut
28 | 6361-3501036 4 [pyxuHa KOJIOIOK Shoe spring
29 | 55571X-3501089 4 | Ynop npyxuHsl Spring thrust block
30 | 2520381129 8 [laii6a 8 Washer
31 | 201453#129 8 Bontr M8x14 Bolt

*° Jlns 3a/Hero MocTa
For rear axle

*BI[OHYCKaeTCH 3amena Ha JIOCT 01
Can be changed falOCT 01

*7 Jlomyckaercs 3amena Ha 55571X-3501105
Can be changed for 555¢-B501105

*1 st neBoro koneca
For left-hand wheel
*2 st mpaBoro Koseca
For right-hand wheel
*3 Jlomyckaercs 3amena Ha 12 739 076
Can be changed for 12 739 076
*4 Jomyckaercs 3amena Ha 432(B6Y-3501024-02
Can be changed for 4320-3501024-02

5.2 PaGoumii TOpMO3 cpeaHero MocTa
Intermediate Axle Service Brake

76

Pucynoxk 5.2
Figure
5.2 1 | 432065Y-3501010-10* 1 Topmo3 B cOope Brake assembly
2 | 4326Y-3501010-30% 1 Topmo3 B cOope Brake assembly
3 12 739 074* 2 KnuHoBoit MexaHnsm Wedge mechanism
4 250561129 16 | T'aiika M16x1,5-6H Nut
5 | 252139112 16 | Mlaii6a 16 0T Washer
6 | 4326Y-3501024* 6 | 3armymka Cap
7 | 5920-3204164 16 | Boxar Bolt
8 853528 4 Taiixa M20x1,5 Nut
9 | 432(65Y-3501015-10* 1 | Cynnopr Topmo3sa Brake caliper
10 | 43205Y-3501015-30% 1 Cymnnopt TopmMo3a Brake caliper
11 | 432@Y -3501132 4 Ocb KOJIOAKH TOPMO3a Brake shoe pin
12 | 5557-8614069 8 Bonr M10-6gk40 Bolt
13 | 252136412 8 [laji6a 100T Washer
14 | 432@BY-3501090 4 Konoaka Topmo3a B cOope Brake shoe, assy




5.2 15 [ 55571X-3501150% 64 | 3aknenka 8x13 Rivet
16 | 55571X-3501105-01% 4 Haxanka xonogxu Shoe lining
17 | 432(Y-3501096 4 Komnonka Topmo3sa Brake shoe
18 | 55571-3501099 8 Kosbiio Ring
19 | 432®Y -3501144 2 Haxnaaka oceit Pin cover
20 | 5557-2304082 4 Brynxka pazxuMHast Expansion bush
21 | 251650 4 Taitka M18x1,5-61 Nut
22 | 6361-3501036 2 [pyxuHa KOIOIOK Shoe spring
23 | 55571X-3501089 4 | Ynop npyxuHsl Spring thrust block
24 | 252038129 4 | Iaii6a 8 Washer
25 | 252135H12 4 | Iaii6a 8T Washer
26 | 2014531129 4 Bonr M8x14 Bolt

*1 Tlns nesoro koseca
For left-hand wheel

*4 TTomyckaercs 3amena na 432(BY-3501024-02
Can be changed for 4320-3501024-02

*° Jlomyckaercs 3amena na JIOCT 01
Can be changed falOCT 01

*8 Jlomyckaercs 3amena na 55571X-3501105
Can be changed for 555¢-B501105

*2 JI1st paBoTo Koseca
For right-hand wheel
*3I[0nyc1<aeTcs[ 3ameHna Ha 12 739 076
Can be changed for 12 739 076

5.3 KiinHoBoii MexaHU3M

Wedge M echanism

Pucynox 5.3
Figure
5.3 1 12 999 411* 1 Komrmiekr 3am4acrei - perynu- Spare parts kit - adjusting mecha-
POBOYHBIIT MEXaHH3M nism
2 - 2 | BuHT cTyneH4aThiit Screw
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5.3 3 - 2 | IpyxwuHa cxatust (KOPOTKAs) Compression spring (short)
4 - 2 | Ilpyxwuna cxarus (IUIMHHAS) Compression spring (long)
5 - 2 | Wtudpr Pin
6 - 2 | Taiika peryaupoBoYHas Nut
7 - 2 | Konbuo 3y6uaroe Toothed ring
8 12 999 404* 1 Kommekr 3amyacreit Spare parts kit
9 - 2 | Ilpyxuna cnupanbHas Spiral spring
10 | - 2 | Ilaiiba Washer
11 - 2 Mamxkera 3amurHas Collar
12 | 12999 418* 1 Kowmruiekr 3amuacreii - cimpaib- | Spare parts kit — spiral spring
Has IPY>KHHA
13 | - 2 | Boar perynupoBounslii B cbope | Adjusting bolt, assy
14 | - 2 | IlpyxxuHa racTuHYaTas Plate spring
15 | - 2 | Iaiiba Washer
16 | - 2 | Boar peryaupoBoYHbII Adjusting bolt
17 | 12999 410* 1 Kommnekr 3amuacreii - pacop- | Spare parts kit - wedge
HBIN KIIMH
18 | - 2 | Iopwenn Plunger
19 | - 2 | Ponuk Roller
20 | - 1 | OGoiima ponukoBast Roller cage
21 | - 1 | Kiuun pacniopHsliit Wedge
22 | - 1 | O-kobLO O-Ring
23 | - 1 | Tapenka npy>XuHBI Spring plate
24 | - 1 | Crakan Sleeve
25 | - 1 | IpyxuHa OT)KUMHAS Spring
26 | - 1 | Tapenka npy>XuHBI Spring plate
27 | - 1 | Kosbno cronopHoe Locking ring
*1Homep 3axaza WABCO
WABCO number for order
5.4 YcTaHoBKa TOPMO3HO# KaMepbl HA NepeTHMil MOCT
Installation of Brake Chamber on the Front Axle
| 2 3 2 4
/
Pucynok 5.4
Figure
5.4 1 423 076 006 O* 2 Kamepa Topmo3sHast Brake chamber
2 | 253147 6 | Xomyr Clip
3 43201T-4712040 5 E:l\ifgga or nepeauux TopMosubix | Pipe from front brake chamber
4 432BY-3506606 2 | Taiika Nut




5.4 5 | US-M16-NBR*® 2 KonbIo yrmoTHHTEIEHOS Sealing ring
6 13.3515310-10%> 1 Knamnan KOHTPOJIBHOTO BBIBOJIA Check outlet valve
7 | 339652129*° 1 | MpoGka Plug

*1Cwm. prcynok 5.7
See figure

*ZI[OHYCKaeTCSI 3ameHa Ha 3,6/200
Can be changed for 3,6/200

*3 Jlomyckaercs 3aMena Ha npoknaaky 5323-3506054

*% Jlast mpaBoro koneca
For right-hand wheel

*SI[OHyCKaeTCH 3ameHna Ha 100-3515310-10
Can be changed for 100-3515310-10

Can be changed for gask&823-3506054

*® Jlnst mesoro komeca For left-hand wheel

5.5 YceraHoBka TOPMO3HOI KamMepbl HA CpeHU MOCT
Installation of Brake Chamber on the Intermediate Axle

Pucynok 5.5
Figure

5.5 1 423 076 006 0* 2 Kamepa Topmo3zHast Brake chamber

2 | 253147 7 | Xomyr Clip

3 4320T-4712042 1 | TpyOka ot JIeBBIX 3aHUX TOP- Pipe from the rear left-hand brake
MO3HBIX Kamep chambers

4 4320T-4712052 1 | TpyOka ot mpaBsix 3aguux Top- | Pipe from the rear rightand bral
MO3HBIX KaMep chambers

5 432BY-3506606 2 | Taiika Nut

6 | 339835 2 | VrombHuk Elbow

7 1593M16x1,5- 5 Taiika Nut

SP.EO4 S.C

8 OR 117 2 | Konblio yminoTHHuTEIBHOE Sealing ring

9 US-M16-NBR* 2 Koub1io yninotHuTensHoe Sealing ring

10 | 13.3515310-10%° 1 Knanan KOHTPOJIBHOTO BBIBOJIA Check outlet valve

11 | 339652f129* 1 [po6Oka Plug

*1Cm. pucynox 5.7
See figure 5.7

*ZIlonyCKaeTc;I 3aMeHa Ha 3,6/200
Can be changed for 3,6/200

*3 Jlomyckaercs 3amMeHa Ha yrompauk 339039coBMecTHO

¢ nmepexoaarkom 339983

Can be changed for elbow 339039 together with

adapter 339983

** JTomyckaercs 3ameHa Ha npoxiaaky 5323-3506054
Can be changed for gasket 5323-3506054

*° Jl1st paBoro Koseca
For right hand wheel

*GI[OHyCKaeTCﬂ 3amena Ha 100-3515310-10

Can be changed for 100-3515310-10

*7 Jl1st ieBoro Koneca

Forleft-hand wheel
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5.6 YcraHoBKa TOPMO3HO# KaMephbl ¢ MPYKAHHBIM YHEPTrOAKKYMYJIATOPOM HA 3aTHHIl MOCT
Installation of Brake Chamber with Spring Brake on the Rear Axle

12 3 4 5 6

wBrs o

Pucynox 5.6
Figure

ke

80

*2 J111s IeBOro KoJteca
For left-hand wheel
*3 Jl1st mpaBoro Koseca
For right-hand wheel
*4I[0nyCKaeTC${ 3ameHa Ha 3,6/200
Can be changed for 3,6/200

*5 JHomyckaercst 3amena Ha 100-3515310-1@um PI116-

3515310

Can be changed for 100-3515310-101d16-3515310
*%Jlomyckaercst 3amena Ha npokaaky 5323-3506054,

JUIs1 JIEBOI'O KOJIECA KOJIHUYECTBO 1 mrr.
Can be changed for gasket 5323-3506054, 1 piece

for left-hand wheel

5.6 1 | 425460 007 6** 1 | Kamepa TopMO3Has ¢ IpyKHH- Brake chamber with spring braK

HBIM DHEPTOAKKYMYJISTOPOM

2 | 425460 008 §*° 1 | Kamepa TOpMO3HaS C IPYKUH- Brake chamber with spring brak
HBIM DHEPTOAKKYMYJISTOPOM

3 | 25314 7 | Xomyr Clip

4 43201T-4712042 1 | TpyOka oT JIEeBBIX 3aHUX TOP- Pipe from the rear left-hand bra
MO3HBIX Kamep chambers

5 43201T-4712052 1 | Tpy6Oka ot mpaBbix 3aguux Top- | Pipe from the rear rightand bral
MO3HBIX KaMep chambers

6 4320Y-3506606 2 | Taiika Nut

7 13.3515310-10%° 1 Knamnan KOHTPOJIBHOTO BBIBOJIA Check outlet valve

8 US-M16-NBR* 3 KoJIb110 YIIOTHHTEIBHOE Sealing ring

9 D 2062 M16x1,5- 1 TpoiiHuk T-joint

M16x1,5-S#*7

10 | 334068%° 1 | Vrombhuk Elbow

11 | 339947% 1 | Iiryuep Union

12 | 339835% 2 | Vrombhuk Elbow

13 | 1593M16x1,5- 3 | Taiika Nut

SP.E04 S.C¥
14 | OR 117% 3 KoJIbII0 YIIOTHUTEIBHOE Sealing ring
*1Cwm. pucynok 5.7, 5.10 *7 [lJomyckaercst 3amena Ha 730 51615
See figure Can be changed for 730 51615

*8 [lomyckaercs 3amena Ha yronpauk 339046
COBMECTHO co mTyiepom 339983
Can be changed for elbow 339046 together with

union 339983

*9 Jlomyckaercs 3aMeHa Ha yroasauk 339039
COBMECTHO ¢ nepexogaukom 339983

union 339983

Can be changed for elbow 339039 together with

10 Jli1st 3a1HET0 TIPaBOTO KOJieca KOJM4ecTBO 1imiT.
1 piece for rear right-hand wheel



5.7 YceranoBka arperaToB mMHEBMAaTHY€CKOI'o IIpuBOJAAa paﬁoqﬂx TOPMO30B
Service Brakes Pneumatic Drive UnitsInstallation

Pucynok 5.7
Figure

5.7

OURNWN

~

10
11
12

13
14

100-3515310*

423 076 006 G*

472 195 018 G**
6370-3513015*
8175.35.12.100-16*
8043.35.12.010-21*

100-3518210-16*

_*9

432@Dp-3521010%°
432@-3521011%°
8001.35.18.010-16*
11.3522008%*

432015-3513015*
8040.35.15.310*

il R

R e e

=N

Kiianan KoHTpOJILHOTO BBIBOJA
Kamepa Topmo3znas

Monynstop ABC

baiion Bo3ayuIHbIi
Bnaromacnootaenurens
AncopOep co BCTPOCHHBIM pery-
JSITOPOM JTaBJICHUS

Knanan yckopurtenbHbIi CTOS-
HOYHOTO TOPMO32

Kamepa TopMo3Has ¢ npyKuH-
HBIM 2HEPTOaKKyMYJIATOPOM
T'onoBka coequHUTENBHAS
T'onoBka coequHUTENBHAS
Krnanan yckopurtenbHbiit
Knanan ynpasneHust TopMmo3aMu
TpuIena

Bannon Bo3aymHbIi

Knanan 3auuTHbIi 4eThIPpEXKOH-
TYPHBIN

Check outlet valve

Brake chamber

ABS modulator

Air receiver

Moisture-and-oil separator
Adsorber with built-in pressure
regulator

Parking brake accelerating valve

Brake chamber with spring brake

Connecting head
Connecting head
Accelerating valve

Trailer brake control valve

Air receiver
Four-circuit protective valve

*1Cm. pucynox 5.13
See figure

*2 . pucynok 5.4, 5.5

See figure

*3 Cm. pucynok 5.17
See figure

*4Cm. pucynok 5.18
See figure

*5 Cu. pucysok 5.14
See figure

*® Cm. pucynok 5.12
See figure

*" Cwm. prcyHok 5.11
See figure

*8 Cm. pucynok 5.10u 5.19
See figure

*9Cwm. pucynok 5.61 5.10
See figure

*10Cy. pucynok 5.20
See figure

*11Cy. prcysok 5.10m 5.21
See figure

*12Cy, prcynok 5.15
See figure

81



5.8 Tpy0onpoBoabI U NJIAHTY THEBMATHYECKOT0 MPHBO/Ia pa604YHX TOPMO30B
Service Brakes Pneumatic Drive Pipelines and Hoses

23

2

2

82

Pucynoxk 5.8
Figure
5.8 1 432015-3506380 1 | TpyOka Pipe

2 4320N-3506654 1 | TpyOka ot TopmosHoro kpana k | Pipe from brake valve to modul
MOIYJIATOPY tor

3 375-3506490 1 | Tpy6ka ot kommpeccopa, Tpetbs | Third pipe from compressor

4 339222 2 | Iryuep M20x1,5 Union

5 49013-3506020-02 4 | Illnanr TOpMO30B Brake hose

6 4320-3506182-10 1 | TpyOxka k peryastopy nasnenust | Pipe to pressure regulator

7 432015-3506182 1 | TpyOka K MacIOOTIETUTEIIO Pipe to oil-separator

8 9502 10M16x1,5* 7 @duTHHT yrIIOBOM Elbow fitting

9 D 2072M16x1,5- 2 TpoiiHuK T-joint

M16x1,5-S%

10 | 335026H29 4 | laiika Nut

11 | 336907 4 | Mtyuep Union

12 | 9502 15v16x1,5* 3 DUTHHT YTIOBOM Elbow fitting

13 DS}1 651015-M16x1,5- 4 OUTHHT IPAMOKT Straight fitting

S*

14 | 4320LN-3506680 1 | TpyOka ot 3amurHoTo Kinamana k | Pipe from protective valve to T-
TPOWHUKY joint

15 | 4320yM-3506684 1 TpyOka ot GamutoHa Pipe from receiver

16 | 4320IT-3506245 1 | Tpy6ka k 6amtoHy mpHIIETa Pipe to trailer receiver

17 | 4320/M-3506245 1 | Tpy6ka k 6amtoHy mpHIIena Pipe to trailer receiver

18 | 432BY-3506100 2 | Tpybka & Ttopmosnoii kamepe | Pipe to rear right-hand brake
3aJIHeH paBoi chamber

19 | 49013-3506020-07 2 | IlInanr TopMo30B Brake hose

20 | 4320-3506686-10 1 | Tpybka ot Tpoiinuka k yckopu- | Pipe from T-joint to accelerating
TEIBHOMY KIIaMaHy valve

21 | 4320LN-3506682 1 | TpyOka Kk KpacHOIi ToJIOBKe Pipe to red connecting head

22 | 339635 4 | YronbHuK Elbow

23 | 4320LN-3506684 1 TpyOka K KeNTo# TOIOBKe Pipe to yellow connecting head

24 | 250640H29 4 | Iatixa M20x1,5-6H Nut




5.8 25 | 2521612 4 | Hlaiica 2011 Washer

26 | 432BY-3506113 2 | Tpyobka x Topmo3sHoii kamepe | Pipe to rear left-hand brake cham-
3aHeH JIEBOM ber

27 | 432@-3506376 1 | TpyOka ot kianana npuuena Pipe from trailer valve

28 | 4320N-3506656 1 TpyOka k 6amoHy ancopoepa Pipe to adsorber receiver

29 | 4320yM-3506682 1 TpyOka ot Gannona k Tpoitnuky | Third pipe from receiver to T-
TPEThs joint

30 | 9540 15* 1 | Tpoiinuk T-joint

31 | 4320N-3506658 1 TpyOka ot 3auutHoro knanaua k | Pipe from protective valve to T-
TPOMHUKY joint

32 | 432012-3125132 1 | TpyGka Pipe

33 | 9512 10M16x1,5* 1 OUTHHT IPIMOKT Straight fitting

34 | D2003M16x1,5-S¥ | 1 | Tpoiinuk T-joint

35 | 4320LN-3506900 1 I1y4oK poBOIOB Wire bundle

- 4320T-3506680* 1 TpyOka ot Tpoiinuka Kk kiamany | Pipe from T-joint to protective
3aIUTHOMY valve

- 4320T-3506678* 1 TpyOka ot 6ayutona k Tpoiinuky | Pipe from receiver to T-joint

- 4320N-3506670* 1 TpyOka ot Topmo3Horo kpana k | Pipe from brake valve to T-joint
TPOHHUKY

- 4320N-3506672* 1 TpyOka ot Topmo3Horo kpana k | Pipe from brake valve to T-joint
TPOMHUKY

- 4320LN-3506690* 1 TpyOKa K KiianaHy mpuiena Pipe to trailer valve

- 4320LN-3506692* 1 TpyOKa K KiianaHy mpuiena Pipe to trailer valve

- 4320LN-3506650* 1 Tpy0Oka ot Topmosnoro kpana k| Pipe from brake valve to accelera
KJIallaHy YCKOPUTEIBHOMY ing valve

- | 6363-3506107* 1 | Jlenra ciupanbHast Spiral band

- | 6363-3506108* 1 | Jlenra cimpanbHast Spiral band

- | 63645-2411313* 1 | Jlenra samurHas Protective band

- | 63645-2411311* 1 | Jlenra samurHas Protective band

36 | D2062M16x1,5- 1 TpoHHKMK rOPU30HTAIBHBIN T-joint

Mx1,5-S*

37 | 4320-3506676 1 TpyOka ot 6autona k Tpoiinuky | Pipe from receiver to T-joint

38 | 4320N-3506674 1 TpyOka ot 6ayutona k Tpoiinuky | Pipe from receiver to T-joint

39 | 4320-3506238 1 | Tpybka k yckopurenbHOMY Kia- | Pipe to accelerating valve of park-
naHy CTOSHOYHOH TopMo3HO# | ing brake system
CHCTEMBI

40 | 4320N-3506652 1 | Tpybka ot Topmo3sHoro kpana k | Pipe from brake valve to modula-
MOJYJISTOPY tor

*1 TTomyckaercs 3amena va 810 1008016153

*® Jlonyckaercs 3amena va 800 151201615

Can be changed for 810 1008016153
*2 Jlomyckaercs 3amena ua 720 51615
Can be changed for 720 51615
*3 Jlomyckaercs 3amena na 810 1512016155
Can be changed for 810 1512016155
*4 Jlomyckaercs 3amena na 800 100801615
Can be changed for 800 100801615
*5 Jlomyckaercs 3amena na 870 151205
Can be changed for 870 151205

9512 15M16x1,5
Can be changed for 800 151201615 or
9512 15M16x1,5

*7I[0HyCKaeTCﬂ 3amena Ha 770 5
Can be changed for 770 5

*8 BxonsT B coctaB cOOpOYHON eMUHUIBI T03. 35
Are a part of assembly unit position 35.

*9 Jlomyckaercs 3amena ua 730 51615
Can be changed for 730 51615
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5.9 Kpernuienue Tpy0OnpoBo/I0B H IIJIAHIOB MHEBMATHYECKOT0 MPUBO/1a Pa00YUX TOPMO30B
Service Brakes Pneumatic Drive Pipelines and Hoses Attachment

Pucynox 5.9
Figure
5.9 1 250512129 8 | Taiixa M10-6H Nut
2 252136H2 8 | [laii6a 10T Washer
3 201498H29 6 | Bonr M10-6gx28 Bolt
4 5323-3506153 3 | Kpounwreitn Bracket
5 339097H29 2 | Xomyr Clip
6 201493H29 2 | Boar M10-6gk16 Bolt
7 | GTA-380 RH-B* 15 | Xomyr Clip
8 6363-3506107 1 | Jlenra cnmpaabHas Spiral band
9 | 375-8402321* 15 | Bydep Buffer
10 | 2108-3401228* 20 | Xomyr Clip
11 | 375-3506023 2 | Ilpoknanka xomyTa Clip gasket
12 | 339910 2 | XomyT Clip
13 | 201496H29 4 | Borr M10-6¢22 Bolt
14 | 63685-2411352 4 | Xomyr Clip
15 | 6363-3506108 1 | Jlenra ciupanbHas Spiral band
16 | 339109H29 2 | Jlenra xomyTa Clip band
17 | 339000H29 2 | Mpsokka xoMyTa Clip buckle
18 | 297575H29 2 | ImmaaT Cotter pin

3 JHonyckaercs 3amena Ha 25314unu 25310 um
8320 232uu 4,5200
Can be changed for 25314 or 25310, or 8320 232,
or 4,5%200

*1 Tlomyckaercs 3amena na 150-4 7595w
4209 9076 ED12 8328
Can be changed for 150-4 7595 or
4209 9076 ED12 8328
*2 JlomyckaeTcs 3aMeHa Ha maiGy
4212 5406 ED 50-3449
Can be changed for washer 4212 5406 ED 50-3449
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5.10 ITHeBMOTIPMBO CTOSTHOYHOTO TOPMO32a
Parking Brake Pneumatic Drive

24222020 0986 /4

Pucynox 5.10
Figure

~NOoO A WN

(0]

10

11
12
13
14
15

16
17
18

19
20

21
22
23
24

25

49013-3506060-02
250640F29
252161H2

336910

339556
432BY-3508582

_*1*2

25.3522208% 34
43201T-3508520
4320IM-3508502

6363-3506108
25314%
6363-3506107
4320N-3508520
4320N-3508522

4320N-3508524
9550 8M14x1-S01
43201T-3508530

9512 8M16x1,5*
D2072M16x1,5-
M22x1,5-SF

D6502 1aM16x1,5-
s

11.3567010-10*
5323-3506054%
4209 9076 ED12-
83281
432BY-3508506

[Inanr HU3KOTO ABJICHUS
Taiixa M20x1,5-61

[aii6a 20T

Tymep

Tpoitauk

TpyOxka K neBoif kamepe
Kamepa TopMo3Has ¢ npyKuH-
HBIM YHEPTOaKKyMYJISTOPOM
Knanan ynpapieHus TopM0o3aMu
TpuIena

TpyOka K yCKOpUTEIEHOMY KJia-
TaHy

TpyOka oT Ki1amaHa ynpaBiIeHUS
TOPMO3aMH TpHUIIeTIa

JlenTa criupanbHas

XomyT

Jlenra cimpanbHas

TpyOka K 3HEPrOaKKyMYJISATOPY
TpyOka K KiIanany yrnpaBJICHHs
TOPMO3aMH TpHUIICTIa

TpyOka ot 6ayona

OUTUHT yIIOBOH

TpyOka K Ki1anany yrnpaBiIeHHUs
TOPMO3aMH TpHUIIeTIa

®uUTHHT TIPSIMOI

TpoitHUK BBEpTHOU

OUTUHT yIIOBOH
Knanan o6paTHbIi
Koub1io yninotHuTensHoe

XomyT

TpyOka OT yCKOPHUTETEHOTO
KJIanaHa

Low pressure hose

Nut

Washer

Union

T-joint

Pipe to the left-hand chamber
Brake chamber with spring brake

Trailer brake control valve
Pipe to accelerating valve

Pipe from trailer brake control
valve

Spiral band

Clip

Spiral band

Pipe to spring brake

Pipe to trailer brake control valve

Pipe from receiver
Elbow fitting
Pipe to trailer brake control valve

Straight fitting
Screw-in T-joint

Elbow fitting
Return valve
Sealing ring

Clip

Pipe from accelerating valve
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D

5.10 26 | 100-3518210- Knanan ycKOpUTENbHEIN CTOS- Parking brake accelerating valv|
10*2x 1213 HOYHOT'O TOPMO3a
27 | 432BY-3508580 TpyOka k npaBoii kamepe Pipe to right-hand chamber
*1Cm. pucynox 5.6 *% JTomyckaercs 3amena na 810 1008016153
See figure Can be changed for 810 1008016153
*2Cm. pucyHok 5.7 *9 Jlomyckaercs 3amena a 100-3562210-20
See figure Can be changed for 100-3562210-20
*3 Cm. pucynok 5.21 *10 JTonyckaercs 3aMeHa Ha KOIBLO YILIOTHHTEIb-
See figure Hoe US-M16-NBR

*4 [lomyckaercst 3amena Ha 6024.35.22.010-10u

*SI[OHyCKaeTCﬂ 3ameHa Ha 2108-3401228um

*® lomyckaercs 3amena Ha 800 080601615
Can be changed for 800 080601615
*7 [Jomyckaercs 3amena Ha 720 52215

11.3522008

Can be changed for 6024.35.22.010-10 or

11.3522008

25310 8320232 pmm 4,5200

Can be changed for 2108-3401228 or 25310, or

8320232, or 4200

Can be changed for 720 52215

*11

GTA-380RH-B

Can be changed for sealing ring US-M16-NBR
Homyckaercst 3amena Ha 150-475951mu

Can be changed for 150-47595 or GTA-380RH-B

See figure
%13

*12Cy. pucynok 5.19

Homnyckaercst coBMecTHas 3amena va 973 011 200 0

n 432 407 012 @um 973 011 203 & 432 407 012 0

Can be changed jointly for 973 011 200 0 and

432 407 012 0 or 973 011 203 0 and 432 407 0120

5.11 YcranoBka aacopdepa u 4eTHIPEXKOHTYPHOTO 3aIMTHOTO KJIANaHa
Absorber and Four-Cir cuit Protective Valve Installation

Pucynok 5.11
Figure
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5.11

1 | 432®-3506314

2 | D6502 10M16-1,5-
S*l

3 | 339983

4 | D2062M16x1,5-
M16x1,5- S*

5 | DS 6510 10M16x1,5-
S~A3

6 | 8043.35.12.010-
21*4*5

TpyOka OT MacIOOTIEITUTEIS
DUTHHT yTI0BOH

Tymep
TpoitHuk

OUTUHT TpAMOH

AncopOep co BCTPOCHHBIM pery-
JSITOPOM JIaBIICHUSI

Pipe from oil separator
Elbow fitting

Union
T-joint

Straight fitting

Absorber with built-in pressure
regulator




5.11

7 | 201587129

8 | 555%-3511042

9 | 252138H2

10 | 250558H29

11 | 555%-3511081

12 | 252137H2

13 | D 6502 6M12x1,5-S®

14 | 4320-3514023*

15 | 432015-3515068

16 | 5323-3506054*

17 | 8040.35.15.310*°

18 | 4320-3515068

19 | 339904

20 | DS 6510 10M12x1,5-
S

21 | 339046

1

Bonr M14-6k35

KponiTeiin BraromaciooTaenu-
Tens

[aii6a 140T

Taiika M14-6H

BonT kpennenus BiaromMaciaooT-
JIETUTENS

[aii6a 12.0T

OUTUHT yII0BOU

IIpoknanka

IIpoOka

TIpoknanka

Knanan 3aniuTHbI Y€ THIPEXKOH-
TYPHBII

IIpoOka

YroabHUK

OUTUHT TpAMOH

VYTONbHHUK

Bolt
Moisture-and-oil separator brack
et
Washer
Nut
Moisture-and-oil separator attach-
ment bolt

Washer

Elbow fitting

Gasket

Plug

Gasket

Four-circuit protective valve

Plug
Elbow
Straight fitting

Elbow

*! [Tomyckaercs 3amena na 810 1008016153
Can be changed for 810 1008016153

*2 [lomyckaetcst 3aMena Ha 730 51615

*3 Jlomyckaercst 3amena na 800 100801615
Can be changed for 800 100801615

Can be changed for 730 51615

**Cwm. prcyHok 5.7

*SI[OHYCKaeTCH 3aMCHa Ha OCYIIUTCIIb BO3yXa

See figure

11.3536008-10

Can be changed for air dryer 11.3536008-10
*% Jlomyckaercs 3amena va 810 0604012153
Can be changed for 810 0604012153

*’ [lomyckaercs 3aM

€Ha Ha KOJIbIO YIIJIOTHUTCIIb-

Hoe US-M22-NBR
Can be changed for sealing ring US-M22-NBR
*8 Jomyckaercs 3aMeHa Ha KOJIBIO YINIOTHUTEIb-

Hoe US-M16-NBR

Can be changed for sealing ring US-M16-NBR
*9 Jlomyckaercs 3amena Ha 53205-3515400-20
i 934 714 110 Qun 14.3515410-10

Can be changed for 53205-3515400-20 or

934 714 110 0 or 14.3515410-10

5.12 YcraHoBKA BJIArOMacaI00TaAe THTeIs

M oistur e-and-Oil Separator Installation

Pucynok 5.12
Figure

*10I[0Hyc1<aeTCﬂ 3amena Ha 800 100801215
Can be changed for 800 100801215
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5.12 1 339046 2 | YronpHUK Elbow
2 647®-3515068 2 | Iryuep Union
3 | 4320-3570140 2 | laii6a Washer
4 8175.35.12.100-16* 1 Biaromaciooraenureisb Moisture-and-oil separator
5 | 9512 6M12x1,5* 1 | ®urusr npamoit Straight fitting
6 252136H2 3 | Iaii6a 100T Washer
7 201495H29 3 | Boar M10-6gx20 Bolt
8 4320p-3511044 1 | KpoHuTeiiH MaciooTaeauTes Oil separator bracket
9 252135H2 2 | Ulaii6a 8T Washer
10 | 250510H29 2 | T'aiixa M8-6H Nut
11 | 201459H29 2 | Boar M8-6gx28 Bolt

*1 Cwm. pucynok 5.7
See figure

*Z Jlomyckaercs 3amena va 800 060401215
Can be changed for 800 060401215

5.13 YcraHoBKa KiianaHa KOHTPOJIBHOI'0 BbIBO/1A

Check Outlet Valve I nstallation

Pucynok 5.13

88

*ZI[OHyCKaeTCﬂ 3amena Ha 100-3515310-0%umun

PI116-3515310

Can be changed for 100-3515310-01or

PI116-3515310

Figure
5.13 1 13.3515310 *? 1 Knanan KOHTpOJILHOTO BBIBOJIA Check outlet valve
2 | 4320-3514023* 1 | Ipoknanka Gasket
3 333622 1 TpoiiHuk T-joint
*1Cwm. pucynok 5.7 *3 [JomycKaeTcs 3aMeHa Ha KOJBIO YIIOTHATEIBHOE
See figure US-M22-NBR

Can be changed for sealing ring US-M22-NBR




5.14 YcraHoBKa BO3AYIIHBIX 0AJJIOHOB HA IPABOM U JIEBOM JIOH:KEPOHAX
Air Receivers Mounting on Right-Hand and L eft-Hand Side-members

Pucynok 5.14
Figure

5.14

6370-3513015-16*
432@p-3513029
5323-3506054*
339652F29
D 6502 15M16x1,5-
g3
250512F29
252156F2
260022H52
20150129
258011H29
250510H29
200271H29
5323/1-3513154
532$X-1803425
9512 1QM16x1,5%
D 2062 M1&1,5-
M16x1,5-S®
13.3515310-16*
4320-3514023*

oo.,;-b_h-b

'—"—‘m_b-b-boooooooooo

Bannon Bo3aymHbIi
TIpodwis
IIpoknanka

IIpobka

VYTONbHHUK

Taiika M10-6H
[ait6a 1071

TTaner 6,0x45
Bonr M10-6gk35
ImuaT 2x10
Taiika M8-6H
Bosir M8-6gx60
JlenTta xomyTa ¢ BTYJIKOM
Ipoknanka xomyTa
DUTUHT TpAMOH
TpoitHuk

Kianan KoHTpOJILHOTO BBIBOJA
IIpoxmnangka

Air receiver
Profile
Gasket
Plug

Elbow

Nut
Washer
Pin

Bolt
Cotter pin
Nut

Bolt

Clip band with bushing

Clip gasket
Straight fitting
T-joint

Check outlet valve
Gasket
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5.14 19 | 100-3513116* 4 KpaH ciuBa KoHIeHcaTa Condensate drain cock

20 | 532%1-3513157 4 | JlenTa XOMYyTa C TaliKOH Clip band with nut

*1 Cm. pucynok 5.7

*> Jlomyckaercs 3amena Ha 730 51615

See figure Can be changed for 730 51615
*2 Jomyckaercst 3aMeHa Ha KOJIbIO YIUIOTHUTEIbHOE *6 Jomyckaercs 3amena Ha 100-3515310-10
US-M16-NBR Can be changed for 100-3515310-10
Can be changed for sealing ring US-M16-NBR *7 JlomycKkaeTcs 3aMeHa Ha KOIBLO YILIOTHATEIHHOE
*3 Jlomyckaercs 3aMeHa Ha (QUTHHT YLIOBOM US-M22-NBR

810 1512016155

Can be changed for sealing ring US-M22-NBR

Can be changed for elbow fitting10 1512016155  *2 Jlomyckaercst 3amena na 11.351311Gum
*4 Jlomyckaercs 3amena va 800 080601615 934 300 003 0

Can be changed for 800 080601615

Canbe changed for 11.35131#0u 934 300 003 0

5.15 YcraHoBKa BO3AYHIHBIX 0AJJIOHOB HA JIEBOM JIOH:KEPOHE
Air ReceiversOn the L eft-hand Side-member

Pucynok 5.15
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Figure
5.15 1 258011129 4 | MmmaT 2x10 Cotter pin
2 432@b-3513029 2 | podwns Profile
3 260022H52 4 | Ianen 6,0x45 Pin
4 432015-3513015* 2 Bamion Bo3ayIIHbIH Air receiver
5 D 53502 10mM16x1,5- 2 @duTHHT yrIIOBOM Elbow fitting
S*
6 250512FH29 4 | Iatika M10-6H Nut
7 252156H2 4 | Ilait6a 1071 Washer
8 201501F29 4 | Bontr M10-6gk35 Bolt
9 5323%1-3513154 2 | Jlenta XoMyTa ¢ BTYJIKOM Clip band with bushing
10 | 532$X-1803425 4 | TIpokiaaka XoMyTa Clip gasket
11 | 9502 10-M16x1,5* 1 OUTHHT YTIIOBOM Elbow fitting
12 | 100-3562210-20* 1 | Knanau o6parHsrii Return valve
13 | 4320-3514023* 3 | Mpokmaaka Gasket
14 | 339545 1 | Ulryuep Union




515 | 15 | 5323-3506052* 5 | Hpoxnaxa Gasket
16 D 2022M16x1,5- 4 VToNbHUK Elbow
M16x1,5+

17 | 200271H29 2 | boar M8-6gx60 Bolt
18 | 532¥1-3513157 2 | Jlenta xomyTa ¢ raikoi Clip band with nut
19 | 250510H29 2 | T'aiixa M8-6H Nut
20 | 339652H29 4 | IlpoOka Plug
21 | 100-3513110* 2 Kpan cnuBa KoHIeHcaTa Condensate drain cock

*1 Cwm. pucynox 5.7 *® JlomyckaeTcs 3aMeHa Ha KOJIBIIO YILIOTHHTEIEHOS

See figure 5.7 US-M16-NBR
*2 Jlonyckaercs 3amena va 810 1008016153 Can be changed for sealing ring US-M16-NBR

Can be changed for 810 1008016153

*3 Cm. pucynok 2.14
See figure 2.14

*4 Tlomyckaercs 3amena Ha 11.67010-10

Can be changed for 11.67010-10
*5 JloIycKaeTcs 3aMeHa Ha KOIBLO YILIOTHATEIHHOE Can be changed for 11.3513110 or 934 300 003 0

US-M22-NBR

7 Honyckaercs 3ameHa Ha (UTHHT YTIOBOH

710 51618

Can be changed for elbow fitting 710 51®&L5
*8 Tlomyckaercs 3amena Ha 11.351311Gum

934 300 003 0

Can be changed for sealing ring US-M22-NBR

5.16 YcTraHOBKa TOPMO3HOI0 KpaHa Ha Ka0uHe
Brake Valve Mounting on the Cabin

Pucynoxk 5.16
Figure

5.16 1 | C41R11.3514010

2 | D2072 M16x1,5-
M16x1,5-S*

3 | DS 6510 15-
M16x1,5-S*

Kpan Topmo3sHoit aByxcekimon- | Two-section brake valve
HBIN

TpoitHUK BBEPTHOM Screw-in T-joint

dutHHT psMon Straight fitting
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5.16 4 | 9512 10M16X1,5* | 2 | ®urunr npsmoit Straight fitting
5 9502 8M16x1,5% 2 OUTHHT YTIIOBOM Elbow fitting
6 | 5323-3506054* 1 | Hpoknazka Gasket
7 | 339652H29 1 | Ipo6Gka Plug

*1 Tonyckaercs 3amena na 720 51616

Can be changed for 720 51616

*ZI[OHyCKaeTCﬂ 3amena Ha 800 15120161 %mu

9512 19M16x1,5

Can be changed for 800 151201615 or

9512 19M16x1,5

5.17 YcraHoBKka MOy ISATOPOB
M odulator Installation

*3 [lomyckaercs 3amena na 800 100801615
Can be changed for 800 100801615

*4I[0Hy01<aeTc;1 3amena Ha 810 0806016153

Can be changed for 810 0806016153

*SI[OHYCKaeTCH 3aMCHa Ha KOJIbIO YIIJIOTHUTCJIbHOC

US-M16-NBR
Can be changed for sealing ring US-M16-NBR

Pucynox 5.17
Figure

5.17

DS1 6510 10-M281,5-
S*

472 195 018 G*
4320-3514023*
25064029
4320-3515068
336910

339904

D6502 10M16x1,5-
Sk

9 | D2062M16x1,5-
M22x1,5-S®

O~NOURAWN

N NN -

@UTUHT TIPSIMOI

Monynstop ABC
IIpoxnangka

Taitka M20x1,5-6H
IIpoOka

Tymep

YronbHUK

DUTHHT yTI0BOHN

Tpoitauk

Straight fitting

ABS modulator
Gasket

Nut

Plug

Union

Elbow

Elbow fitting

T-joint
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*1 Tonyckaercs 3amena na 800 100802215
Can be changed for 800 100802215

*2Cwm. pucyHok 5.7
See figure 5.7

*3 Jlomyckaetcs 3aMeHa Ha KONbIO yioTHuTensH0e US-M22-NBR

Can be changed for sealing ring

*4 lomyckaercs 3aMeHa Ha

810 1008016153
Can be changed for

*SI[OHyCKaeTCSI 3amena Ha 730 52215

Can be changed for




5.18 YcTaHoBKA KjIanaHa YCKOPUTEIBHOTO ¢ MOAYJIATOPAMHU
Installation of Accelerating Valve with Modulators

*2 Jlomyckaercs 3amena Ha 100-3518010-10
Can be changed for 100-3518010-10

*3 Jlomyckaercs 3aMeHa Ha npokianky 4320-3514023
Can be changed for gasket 4320-3514023

*4I[0nyCKaeTCH 3amena Ha 710 516 15
Can be changed for 710 516 15

*SI[OHYCKaeTCSI 3amena Ha 720 52215
Can be changed for 720 52215

J
4
5
4
3
Pucynox 5.18
Figure
5.18 1 339097129 2 XomyT Clip
2 |8001.35.18.010-16** | 1 | Knama yCKOpHTE/bHbIN Accelerating valve
3 US-M22-NBR* 4 KoJIb110 yIIOTHHTEIBHOE Sealing ring
4 | 4320-3515068 4 Ipobka Plug
5 | 339904 2 YroapHUK Elbow
6 | 472195018 0% 2 | Moaynsatop ABC ABS modulator
7 | D2022M16x1,5- 2 VYrnoBoii aganrep Elbow adapter
M16x1,5-S*
8 D 2072M16x1,5- 2 Tpoitauk T-joint
M22x1,5-S*
9 DS6 6510 6M16x1,5- 1 DUTHHT TPAMON Straight fitting
S*
10 | D 2062M16x1,5- 1 Tpoiinnk T-joint
M22x1,5-S¥
11 D*S8 6510 10M16x1,5- 1 DUTHHT IPIMOUT Straight fitting
S
12 | D 9502 15-M221,5- @utHHT yriosoif Elbow fitting
S*
*1Cm. pucynok 5.7 *® [lomyckaercs 3amMeHa Ha
See figure Can be changed for 800 060401615

*7 [lomyckaercs 3amena Ha 73052215
Can be changed for 73052215

*8 [lomyckaercs 3amena na 800 100801615
Can be changed for 800 100801615

*9 Jlomyckaercs 3amena ua 810 1512022155
Can be changed for 810 1512022155
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5.19 YcranoBka YCKOPHUTEJBbHOI0 KJarnaHa CTOAHOYHOI0 TOpMoO3a
Installation of Parking Brake Accelerating Valve

Pucynox 5.19

Figure
5.19 1 250634129 2 | T'aiixa M14 Nut
2 252016H29 2 | Iaii6a 14 Washer
3 201591H29 2 | boar M14-645 Bolt
4 442®Y-3518010 1 | Kponurreiin kiamnasa Bracket
5 | 100-3518210-10*2 1 | Knanan ycKOpHTENBHbI CTOS- Parking brake accelerating valv
HOYHOTO TOPMO3a
6 9502 8-M16x1,5% 1 @duTHHT yriIOBOH Elbow fitting
7 D 2072 16-1,5- 1 Tpolinuk BBEpTHOM T-joint
M22x1,5-S*
8 D §3502 10-M22x1,51 1 @duTHHT yrIIOBOH Elbow fitting
S*
9 25.3518045% 1 MIymornymmTens K kiaamady | Silencer to the acceleration valy
YCKOPHUTEIBHOMY
10 | US-M16-NBR* 1 KoJIb110 yIIOTHUTEIBHOE Sealing ring
11 | 13.3515310* 1 Knamnan KOHTPOJIBHOTO BBIBOJIA Check outlet valve
12 DsS 6510 6M16x1,5 1 dutHHT npsMon Straight fitting
*

12

e
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*1Cwm. pucynok 5.7u 5.10
See figure

*ZI[OHyCKaeTCSI coBmecTHast 3ameHa Ha 973 011 200 O
n 432 407 012 Qum 973 011 203 @& 432 407 0120
Can be changed jointly for 973 011 200 0 &
432 407 012 0 0or 973 011 203 0 & 432 407 0120
*3 Jlomyckaercs 3amena Ha 810 0806016153
Can be changed for 810 0806016153
*4 Jlomyckaercs 3amena Ha npoknaaky 5323-3506054
Can be changed for gasket 5323-3506054
*5 Jlomyckaercs 3amena va 100-3515310-01
Can be changed for 100-3515310-01

*® [Tomyckaercs 3amena Ha 720 52215
Can be changed for 720 52215

9512 6M16x1,5

9512 6M16x1,5

*7 Jlomyckaercs 3amena a 810 1008022153
Can be changed for 810 1008022153
*8 [lomyckaercs 3amena Ha 800 060401615

Can be changed for 800 060401615 or

*QI[OHyCKaeTCH 3amena Ha 800 100801615
Can be changed for 800 100801615



5.20 YcranoBka COCIMHUTECJIBbHBIX TOJIOBOK
Connecting Heads I nstallation

0 ¢

Pucynox 5.20

Figure
5.20 1 432@-3521010*2 1 TonoBka coequHHATENBHAS Connecting head
2 432@p-3521011%3 1 TonoBka coequHHATENBHAS Connecting head
3 US-M22 NBR 2 Koub1io yninotHuTensHOE Sealing ring
4 4320N-3520030 2 | Mryuep Union
5 335026H29 2 | Taiixa M22x1,5 Nut
*1Cm. pucynox 5.7 *3 Jlomyckaercst 3amena Ha 100-3521111-1@um
See figure 452 200 2120
*2 Jlomyckaercs 3amena na 100-3521110-1@umu Can be changed for 100-3521111-10 or
452 200 2110 452 200 2120

Can be changed for 100-3521110-10 or
452 200 2110

5.21 YcranoBka ki1anaHa ynpasJjieHHs] TOPMO3aMH NPHIIENa
Trailer Brake Control Valve Installation

1

Pucynox 5.21
Figure
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5.21

N

O©oo~NOOLh~hW

DS 6510 10-
M16x1,5- S*
11.3522008%3

252135§12
250510129
5557-3522011
201500§129
252136112
250512129
9512 8M16x1,5%

N

WPpPpPNN

®uTHHT TIPSIMOI

Knanan ympasneHust TopMo3aMu
TpuIena

[aii6a 8T

laiika M8-6H

Kponwreiin

Bontr M10-6¢k 32

[aii6a 100T

laiika M10-6H

DUTUHT TpAMOH

Straight fitting
Trailer brake control valve

Washer

Nut

Bracket

Bolt

Washer

Nut

Straight fitting

*1 onyckaercs 3amena na 800 100801615

Can be changed for 800 100801615
*2Cwm. pucynok 5.71 5.10

See figure
*3I[onyc1<aeTcs[ 3ameHna Ha 6024.35.22.010-10mu

25.3522210

Can be changed for 6024.35.22.010-10 or

25.3522210

*4I[0HyCKaeTCﬂ 3amena Ha 800 080601615
Can be changed for 800 080601615

5.22 YcraHoBKa nmeaaju TOpMo3a
Brake Pedal Installation

\J ‘

Pucynox 5.22

é%h/
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Figure
5.22 1 250613129 2 | Taiixa M10x1 Nut
2 290S129-71* 2 Boar DIN EN 1665-M8x55-8.8- | Bolt
A3L
3 292622-51 6 | Taiika ISO 7043M8-8-A3L Nut
4 | C41R11-3504408 1 | Kponmrreiin ¢ nmemanpto Topmosza | Bracket with brake pedal
5 45 9951 6460 1 | Ulaii6a 7 Washer
6 252156H2 1 | Iaii6a 1071 Washer
7 21-3504039 2 | BTyaka ocH TOIKaTes Pusher pin bushing




5.22

8

9

3307-3504035

3110-3504038

1

1

[poyunHa ToNKaTes! [IABHOTO
LHUTHH]PA
Ochb TONKAaTENs

Main cylinder pusher eye

Pusher pin

*1 TTomyckaercs 3amena Ha 356-7508% 01T M8x55
Can be changed for 356-75089 BdBx55

5.23 KpoHmTeliH ¢ meAa b0 TOpMo3a

Bracket with Brake Pedal

Pucynoxk 5.23
Figure

5.23

WN

15

C41R11-3504010
3302-8503082
290S146-81

C41R11-3504420

3111-3508220
A21R23-3504023
A21R23-3504022
292623-61
290S022-71%

201480H29
292106-31%
C41R11-3504049

3110-3504112
21.3720

3307-3504048

R o =

P RN

1

Ilenans Topmo3a

Bydep 3agnero 6opra

Bonr DIN EN 1665M10x90-
10.9-A3L

Kponwreiin nepanu Topmo3sa ¢
OCHOBaHHEM

[IpyxuHa OTTAXKHAS YpaBHUTEIS
Brynka ocu nepanu

Brynka pacniopHas

laiika 1ISO 7043M10-10-A3L
Bonr DIN EN 1662M8x16-8.8-
A3L

Bont M8x1x30

Iaiika DIN 934-M8x1-6-A-A3L
KpoHniureiin BeIkIrodaTess cur-
HaJla TOPMO>KCHHUS

Taiixa

BeIxitouaTens CUTHAIOB TOP-
moxxenust 21.3720

Haxnanka nenann

Brakepedal
Bumper
Bolt

Brake pedal bracket with base

Equalizer backward spring
Pedal shaft bushing
Spacer

Nut

Bolt

Bolt
Nut
Brake light switch bracket

Nut
Brake light switch

Pedal pad

*1 JTomyckaercs 3amena na 45 9376 111Bonr M8x16
Can be changed for 45 9376 1117 B6#x16

*2 Jlomyckaercs 3amena na 25051 1F129 INaiixa M8x1-6H
Can be changed for 2505129 Nut M8x1-6H
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5.24 YcraHoBKa TOPMO3HOT0 KPaHa ¢ PyYHBIM NPUBOIOM
Installation of Hand Operated Brake Valve

Pucynok 5.24
Figure
5.24 1 | C41R11-3506315 2 | Tpy6xa Pipe
2 130-1108115 1 | Tpy6ka 3ammutHas obonouku Bo3- | Air choke protective tube
JIyIIHOW 3aCIIOHKH
3 UC1A11-3506315 1 | Tpybka Tube
4 95128M16X1.5 3 OUTHHT TPSIMOA Straight fitting
5 290S012-71* 2 Boxnr DIN EN 1662M6x16-8.8- Bolt
A3L
6 UC1A11.3537010 1 | Kpau topmo3Hoii obparHoro neii- | Hand operated back-action brake
CTBHsI C pyYHBIM YIPaBIIEHHEM valve
7 E39406-01 2 | BUHT crienuasbHbIi ¢ 6ypTOM Special thread forming screw with
pe3bboBbInaBIHBaromui Co shoulder Cn M6x12
M6x12
8 C41R11-3508232 1 | Koxyx Cover

*I Jlomyckaercst 3amena na 45 9376 110Bonr M6x14
Can be changed for 45 9376 1101 BéBx14

5.25 YcranoBka GUTHHIOB TOPMO3HOT0 KPaHa ¢ PYYHBIM MPHBOAOM
Installation of Fittingsfor Hand-Operated Brake Valve

Pucynox 5.25
Figure

5.25

2

3
4

290S012-71*
0311106009

UC1A11-3508455
95908M14X1-S01

2

1
3

Bont DIN EN 1662-M6x16-8.8-
A3L

3akJiernka pe3p0oBasi IeCTUTPaH-
Hast M6

ITnactuna nepexonHast

DuTHHT IpsSIMOI

Bolt
Threaded hexagon rivet M6

Adapter plate
Straight fitting

*I Jlomyckaercst 3amena na 45 9376 110Bonr M6x16
Can be changed for 45 9376 1102 B&Bx16
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5.26 YcTraHoBKA NPHBOJA K THEBMOCHAEHBIO
Installation the drive to pneumatic seat

O

of o
[ | [
Q Q
o o
= £3 ﬁ
Ke3 e J'
=
Pucynox 5.26
Figure
5.26 1 9502 8v16X1,5* 3 OUTHHT YTIIOBOM Elbow fitting
2 336907 1 | UIryuep Union
3 25202029 2 | Ia#iba 220CT 37.001.144-75 Washer
4 335026F29 1 | laiika Nut
5 6363-3570303 1 | TpyOka ot GayulOHa K ITHEBMO- Pipe from receiveto pneumatic
CHUJICHBIO seat
6 2108-3401228* 4 Xowmyt 3,6 Clip
7 63645-2411313 1 | Jlenra 3amurHas Protective band
*ZI[OHyCKaeTCH 3amena Ha 4,5 200wmwm 8320232

*1 Tonyckaercs 3amena na 810 0604016153

Can be changed for 810 0604016153

Can be changed for 4200 or 8320232
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6.1 YcTranoBka 3j1eKTpoodopynoBaHus B 0ydepe
Installation of Electrical Equipment in the Bumper

6 9JIEKTPOOBOPYJIOBAHUE
ELECTRICAL EQUIPMENT

%)
Pucynok 6.1
Figure
6.1 1 4320N-3711128 2 | Koxyx 3amuTHbIH (hap 3a1Huii Headlights rear protective case
2 73800616 8 | BuHT ¢ (acoOHHOU TrOJOBKOM Hexagonal socket screw with
HIECTUTPaHHBIM YTIIyOJIeHHuEeM shaped head
M6x16
3 250464F29 8 | Iaiixka M5-6H Nut
4 252153H2 8 | Iaii6a 5J1 Washer
5 252036H2 8 | Iaiiba 5 Washer
6 220081H29 8 | Bunr M5x18 Screw
7 250458H29 6 | laiixa M3-6H Nut
8 252000H2 6 | Iaii6a 3 Washer
9 220003H29 6 | Buar M3-6gx8 Screw
10 | 9XS 245 299-007 2 | Kiurica kperienust motopa kop- | Clip fastening adjuster motor
pekropa
11 | 4320N-3711055 2 | 3ammrHas pemerka dap Headlight protection grating
12 | 4320N-3711054 8 | ®uxcarop peneTku Grating lock
13 | 73800625 8 | Bunr ¢ hacoHHOIi T010BKOI 1 Hexagonal socket screw with
IIECTUTPAHHBIM YTIIyOJIeHHEeM shaped head
M6x25
14 | 4320N-3711032 2 | O6nunoBka ¢pap Headlight lining
15 | 1KO 247 043-037 2 | Moayns pansHero csera dap Headlamp upper beam module
16 | 1BL 247 042-017 2 | Monynb GiuKHEro cBeTa (ap Headlamp lower beam module
17 | 8HG 138 620-007 2 | Cko0a KperuieHrs MOTOpa Kop- Clamp fastening adjuster motor,
pekropa
18 | 6NM 008 299-501 2 | Motop xoppekTopa Adjuster motor
19 | 1NO 008 582-037 2 | dapa npoTHBOTYMAaHHAS Fog headlight
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6.2 YcraHoBKa 3/1eKTPO00OpPY10BaHHS HA ONlEPEHUH
Installation of Electrical Equipment on the Fendes

Pucynok 6.2
Figure

6.2

w

=
o@a)\lm(ﬂh

11

UC1A11-8403122
UC1A11-8403123
UC1A11.3712020

704.00.490-16
511.3726010-10
252273H29
292203-31
I'o1-26KB
2521542
250508H29
016398-0-01
73800625

HancraBka kpbuta nepenHss
rpaBas

HapncraBka kpbuta nepenHss
neBast

®donaps nepeHUi KOMOMHHPO-
BaHHBI

Bunr 4x16

VYkazarenb 0BOpoTa OOKOBOH
[aii0a 5

Taiika DIN 985-M5-6-A3L
®donaph rabapUTHBIH

[aii6a 6J1

Iaiixa M6-6H

Taiika ¢anieBas M6

BuHT ¢ hacoHHO# TOOBKOH U
LIECTUTPaHHBIM YTI1yOJIeHHueM
M6x25

Fender front added piece, right-

hand

Fender front added piece, ldfén

Front combination lamp

Screw

Side turn indicator

Washer

Nut

Marker light

Washer

Nut

Flange nut

Hexagonal socket screw with
shaped head
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6.3 YcraHoBKa CBEeTOTEXHUKH Ha NMPOTUBOCOJTHEYHOM JKpaHe
Lighting Installation on Antiglare Shield

1 2

Pucynox 6.3
Figure
6.3 1 90.3731010 2 | ®onapb KOHTYPHBIH NepeTHUN Outline lamp
2 4320N-3724039 1 ITy4ok npoBozoB k ceetorexHu- | Wire bunch to the lighting on the
Ke Ha MPOTUBOCOJIHEUHOM 3Kkpa- | antiglare shield
HE
3 91.3731010 3 | ®onHaps aBTOMOE3 A Road train light
4 UC1A11-5715020% 1 Oxkpan kpsiy mpotuBoconrned- | Roof antiglare shield
HBII
5 | 252003H29 10 | [laii6a 5 Washer
6 | 2521532 10 | IMaii6a 511 Washer
7 250464F29 10 | Iajixa M5-6H Nut
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*1Cwm. pucynok 7.2
See figure 7.2

6.4 YcTranoBKka nepekJrouaTesiei

Switches installation

7 6
Pucynox 6.4
Figure



6.4

~N O

8

355.3769.000-0¢
290R237-21

A21R23-3732010
921.3709.000-02*
UC1A11.3709300%

45 3114 9921
S 4052.3747

UC1A11.3709100%

1

biiok nepexkmouareneit

Bunt DIN 7985-AM5x45-4.8-
H-A3L
MuorodyHKINOHAIBHOE TOKO-
nepeaalee yCTpoucTBO
IlepexnouaTenb CTEKIONOABEM-
HHUKOB

TlepexntoyaTenb CTEKIOOUUCTH-
Tens ¢ QyHKIUEH MOTOPHOTO
TOpMO3a

IMosicox

IIpepriBatens yka3zareneit moBo-
poTa U aBapUiHON CUrHaIN3a-
V205

IlepexntoyaTenb CBETOBOM CHT-
HAJIN3AIIH

Switches block
Screw

Multifunctional current transmit-
ting device
Window raiser switch

Windscreen wiper switch with
engine brake function

Clamp
Flasher unit

Lights switch

*! [lomyckaercs 3amena Ha 355.3769.000

*2 lomyckaercs 3amMena Ha 3302.3709040
Can be changed for 3302.3709040

Can be changed for 355.3769.000

*3 BXOISIT B COCTAB KOMILICKTA nepexIoyaTenei
UC1A11.3709030
Are a part of switch set@A11.3709030

6.5 YcTaHOBKA 2J1eKTPHYECKOT0 CHTHAJIA
Electric Signal Installation

Pucynok 6.5
Figure

6.5

~Nou b WN R

4320N-3721014
C306/1-3721000*
4320N-3721015
C307/1-3721000%

252004F29
252154H29
201420H29

(=Y

A D

Kponmireitn curnana npasblit
CuruHan 3ByKOBOH HU3KOI'O TOHA
Kponmireiin curnana neBblit
CurHan 3ByKOBOH BBICOKOTO
TOHA

I11aii6a 6

[ITaii6a 6J1

Boar M6x20

Signal bracket, right-hand
Low-pitch signal

Signal bracket, left-hand
High-pitch signal

Washer
Washer
Bolt

*! [lomyckaercs 3amena Ha 24.3721010

Can be changed for 24.3721010

*2 Jlomyckaercs 3aMena Ha 241.3721010
Can be changed for 241.3721010
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6.6 YcraHoBKa MPOBO/IOB MO/ KANMOTOM U Ha 00JIMII0BKe
Wiring under the Hood and Covering

Pucynox 6.6
Figure
6.6 1 UC1A11.3724025- 1 Kryr 25 Harness
10%
2 S4050.010 1 | Ipeo6pasosatens Hanpsokenus | Voltage transducer
3 UC1A11.3724038- 1 Kryr 38 Harness
20
4 UC1A11.3724185 1 | Kryr 185 Harness
5 ©5.3722.005 1 Bbnox npenoxpanuteneit BITP- Fuses unit
M
6 4320N-3724170 2 ITy4oK IPOBOIOB K YKA3aTeIto Wire bunch to the side turn indi
TTOBOPOTa OOKOBOMY tor
7 | ©5.3722.001-22 1 | Buok npemoxpanureneii BITP- Fuses unit
4.14
8 | 2108-3401228* 48 | Xomyr Clip
9 4320N-3724017 2 | Ily4ox mpoBoaoB donaps nepen- | Wire bunch of front combination
HEro KOMOMHUPOBAaHHOIO lamp
10 | 4320N-3724131-10| 2 ITyuox npoBooB Wire clusters

X4

*1 Cm. pucynox 6.7
See figure 6.7
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*ZI[OHyCKaeTCSI 3aMmena Ha 25314wm 25310,mmu 8320232,

w 4,5200

Can be changed for 25314 or 25310, or 8320232,52P@0



6.7YcranoBka IMPOBO/I0B HA IBUraTe’jie
Wire Placing on Engine

Pene nazpeBamens Bosdyxa
Air heater relay

‘Macca” //

‘Ground- /

s o —
@N

D7D 7 G QU
g =

V

B
N
It

b L

m
=

Rl

-~

Tenepamop
Generator

2

=\
g Konodku dns nodkmoyerus x xeymy
npobodob dBuzamens

inal block col

1_‘ t%’t e engine wiré%?ltliggs

K pene cmapmepa

coedunums ¢

To starter relay Connect
to terminal block position 2

3 pobad om 4K x copmepy

Wire from storage
battery to starter

K 2eHepamopy
To generator

Konodkou ITO3

b

9
(mapmep
Starter
i 5
K :
7
8
[pabsii nonxepon
[ W i
Hazpebamens bosdyxa round- for air heater rigat-han
Side-member, right-hand relay fastening bolt
Pucynok 6.7
Figure
6.7 1 2108-3401228* 10 | Xomyrt Clip
2 UC1A11.3724025- 1 Kryr 25 Harness
10%
3 43201X-3724050- 1 IIpoBox AKB k craprepy Storage batteries wire to starter
01+
4 4320IN-3724107 1 | IpoBox ot peine craprepa Wire from starter relay
5 201474FH29 1 | Bonr M8x1x16 Bolt
6 252005H29 4 | Ilaii6a 8 Washer
7 252155H29 4 | laii6a 871 Washer
8 43201X-3724070 1 | Ipoeox coenuuenus akkymyasi- | Wire connecting storage batteri
TOPHBIX Oatapeit
9 6368%-3724388 2 | Kponwureiin kperienust nposo- | Wires fastening bracket
JI0B

*lI[OHyCKaeTCH 3amena Ha 25314unmu 25310,

wm 8320232 unmu 4,5200

Can be changed for 25314 or 25310, or 8320232,

or 4,%200

*2(CM. pucyHOK 6.6
See figure 6.6

*3Cm. pucyHoK 6.1
See figure 6.10

0
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6.8 YcraHoBKa nMpoBo/I0B NaHeJH NPUOGOPOB
Wire Placing on Instrument Panel

Pucynox 6.8
Figure
6.8 1 45 3114 9925 6 | ITosscox Belt
2 UC1A11.3724229- 1 Kryr 229 Harness
10+
3 3302-5325400 3 | BuHT camoHape3aronuii st Thread-forming screw for metal
METaJIa U MIaCTMACChI and plastic
4 | 3302-5325316 3 | laiika Nut

*1Cm. pucynoxk 7.17
See figure 7.17

6.9 YcraHoBKa NPOBOJIOB Ha IBepH
Wire Placing on the Door

2
Pucynoxk 6.9
Figure
6.9 1 | C41R11.3770806 1 | XKryr 806 Harness
2 | C41R11.3770805 1 | Kryr 805 Harness
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AW-3506910-01
4320LN-3723170
375-8402321
150-47595
43201X-372450-
01+
43201T-3724137
4320LN-3724035
43201T-3724040

6.10

ObhwWN L

o ~NOo

9 | 4320-3724303
10 | 63645-3724500
11 | JKA-3K

12 | AU-3513501-01
13 | 6370-1104176

14 | 201457H29

15 | 250510H29

16 | 252009H29

17 | 25215512

18 | 6368%-3724318
19 | 201497H29

20 | 250512129

21 | 252006129

22 | 25215612

23 | 6072.3829-03

24 | AN-3513503-01
25 | 432(X-3724224
26 | [118093-1

27 | 333656

28 | IIKM-3730002

140

PRRRGPRRR

PR, PNR

XomyT 3,6

IIy4yox mpoBo10B

Bydep

XomyT

IIposox ot AKB k craprepy

ITyuox npoBonos PK

ITy4ok mpoBoAOB 3a1HUI
ITyuok npoBooB 3a1HUX (HOHA-
pei

Ckoba

Brynka

JlaTauk maBieHUS

Koub1io ymmorHutensHoe 16
Kponmreiin kpemenus Tpyoo-
MIPOBOJIOB

Bont M8x22-69

T"aiika M8-6H

ITati6a 8

ITaii6a 8J1

Kponmrreiin

Bonr M10x25-69g

Taiika M10-6H

[aii6a 10

[aii6a 10T

JaTtuuk aBapuifHOTO 1aBJICHUS
BO3/yXa

Koubnio ynnoraurensuoe 12
JlenTa 3amuTHas

JlaTuiK UMITyJTECOB

ITnom6a 1-810-A/1-1M
IIposoinoka 0,50-C, L=0,554

Clip

Wire bundle

Buffer

Clip

Wire from storage battery to
starter

Transfer case wire bundle
Rear wire bundle

Rear lamps wire bundle

Clamp

Bush

Pressure sender
Sealing ring

Pipes fastening bracket

Bolt

Nut

Washer

Washer

Bracket

Bolt

Nut

Washer

Washer

Air pressure alarm sender

Sealing ring
Protective strap
Pulse sensor
Lead

Wire

*1 Cwm. pucynok 6.7
See figure 6.7

6.11Tlogk/II09eHAE YIEKTPONTHEBMOKIATIAHOB
Electro-Pneumatic Valves Connection

1 23 56 7

[\

N |

A oot
O O |

[N }

Pucynox 6.11
Figure

6.11
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3,6/200% 3
432BM-3724650 1

Cable clip

Electro-pneumatic valve wire bu
dle

Solenoid valve of the neutral

XoMyT KaOenbHBIH

IIy4ox mpoBOIOB 3J€KTPOITHEB-
MOKJIaIIaHOB

Knanan snektpoMarHuTHbIH
HeUTpaimu

Kunanan s5iekTpoMarHuTHBINA

N

3 |+ 1

4 *2 1 Solenoid valve of the low speed

HU3IICH nepeaauun




6.11 5 # 1 | Knamad a5eKTpOMAarHUTHBIH Solenoid valve of the interaxle
GIOKHPOBKH MEXKOCEBOTO An(- differential lock
(bepenuunana
6 2 1 | Knamad a5eKTpOMarHUTHBIN Solenoid valve of the high speefd
BBICIICH Mepenayu
7 2 1 KitanaH 35meKTpoMarHUTHBIH Solenoid valve of the cross-axle
OJIOKMPOBKHU MEKKOJIECHOTO differential lock
muddepeHimana
8 432BM-3724139- 1 ITy4ok mpoBo0B MexkoiecHoi | Cross-axle locking wire bundle
10 OJIOKUPOBKHU
*1 Tomyckaercs 3amena na 25414 *2Cm. prcyHok 2.14
Can be changed for 25414 See figure 2.14

6.12 YcranoBka 0s10ka ynpasienusi ABC
ABS Control Unit Installation

Pucynox 6.12
Figure
6.12 1 73800616 3 | BuHT ¢ (hacoOHHOM TOJIOBKOM U Hexagonal socket screw with
LICCTUTPAHHBIM YrIyOJIeHHEM shaped head
M6x16
2 446 004 6310 1 | Buoxk ynpasnennst ABC ABS control unit
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6.13¥cTaHoBKa 3aIHUX OCBETHTEIbHBIX MPUOOPOB
Rear Lights Installation

Pucynox 6.13

Figure
6.13 1 63645-3716057 2| Koxyx Case
2 250510FH29 4 | Taiika M8-6H Nut
3 252155H2 4 | Ulaiiba 811 Washer
4 252005kH29 4 | Ilaiiba 8 Washer
5 250508F29 18 | Taiixa M6-6H Nut
6 25215402 18 | Ilaii6a 6J1 Washer
7 252004H29 6 | [laiiba 6 Washer
8 | ®I1131AB-3717010-| 2 donaps ocsemenns Homeproro | Number plate light
02 3HaKa
9 22010429 2 | Bunr M6-6gx14 Screw
10 | 7442.3716-10* 2 ®donaps 3aaHUH Rear light
11 | 555%-3716014% 1 Kponurreiin npaBslit Right bracket
12 | 330019H29 8 | Bonr M14x1,5x60 Bolt
13 | 25055929 16 | Taiika M14x1,5-6H Nut
14 | 432(X-3716015% 1 KpoHiuTeiin neBblit Left bracket
15 | 201420H29 12 | Bonr M6-6gx20 Bolt
16 | 252037H29 24 | Ilaii6a 6 Washer

*1 Tomyckaercs 3amena na 8512.3716-01
Can be changed fo8512.3716-01
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*2Cwm. pucynok 3.1, 3.2
See figure 3.1, 3.2




6.14YcTaHoBKA M MOAKJIIOUYEHHE Po3eToK mpunena u ABC
Trailer ABS and Sockets Installation and Connection

2 3456

0 98456 7
Pucynok 6.14
Figure
6.14 1 432X-3724097 2 | TIpoBoj MaccoBBIi “Ground” wire
2 432BM-3723078 1 | Murarommit xabenp Ha npULET Trailer supply cable
3 201456H29 2 | boar M8-6gx20 Bolt
4 250510FH29 6 | laiika M8-6H Nut
5 252155H2 6 | [aii6a 8] Washer
6 252005H29 6 | Illaiica 8 Washer
7 [1C326-3723100% 1 Pozerka mrencenpHas Socket
8 200270H29 4 | bonr M8-6gx55 Bolt
9 5557-3723016 2 | Bryska 3amuTHas mrenceiabHoi | Trailer socket protective bush
PO3ETKH TpHIIETa

10 | 11C325-3723% 1 Po3erka mrrencensHas Socket

*! lomyckaercs 3amena na CHI[125-7/4% 034-01
Can be changed farHL[125-7/4% 034-01

*Z Jlomyckaercs 3amena na CHI[124-7/4% 034-01
Can be changed fa@tHI1124-7/4% 034-01

6.15¥YcTranoBKa KOHTeliHepa aKKYMYJISITOPHBIX 6aTapeii
Storage Batteries Box Installation

5 67 8

g0

4

B H

Pucynok 6.15
Figure
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6.15

20
21
22
23

24

25

26
27
28

29
30
31
32

33

34

35
36
37
38
39

40

1402.3737
201417H29
2521342
4320N-3748128-10

332572
6368%-3724318
251648H29
25200429
258011F29
4310-8047013
260022H52

4320N-3748126-10

4320N -3748644*
4320N -3748643*
4320N -3748625
4320N -3748635*
4320N -3748643*
250508H29*!
4320N-3748650-
10%
4320N-3748650

201497H29
252136H2
250512H29
4320N-3748104

4320-3748108
4320-3748106

250510829
25213512
432065-3748076

258037H29
260048152
6363-3748113
TITAN Standart
6CT-190.0L(ST)
432065-3724070

4320N -3724080

4320N -3748604
4322-3724148
4322-3724142
201415129
432BM-3724054

201460H29

P OoOR R

NPDA DN

(RSN

2
1

1

BrixitouaTenp «vaccb»

Bonr M6-6gx14

[aii6a 6T

Kponmireitn akkyMyJIsTOPHBIX
Oarapeii 3aHUI

Bonr M14x1,5-645
Kponwreiin

Taitka M14x1,5-61

[I1aii0a 6

ImuaT 2x10

Pyuka kpenenus

Manen 6x45

KpoHiTeitH akKkyMyJISITOPHBIX
Oatapeit mepeHUI
Yi0THUTEND

YioTHUTEND

Kpslika koHTElHEpa B cOope
Kprimika koHTelHepa
YioTHUTEND

Taiika M6-6H

IaHenb HOAHOKKH (C OKpACKOI)

IManens noaHokKH (0€3 oKpa-
CKH)

Bonr M10-6gk25

[aii6a 10T

laiika M10-6H

[naHKa KperIeHuUs] aKKyMYyJIsi-
TOPHBIX Oartapeii B cOope
Ipoxajaka MIaHKA KPErICHUs
AKKyMYJISITOPHBIX OaTapei
[TnaHKa KpersIeHus aKKyMyJisi-
TOpPHBIX OaTapei

Taiika M8-6H

[aii6a 8T

CTspKKa KPETUICHUS] aKKyMYJIsi-
TOPHBIX Oatapeit

st 3,212

TTaner 8x70

IIpocraBka

Barapest akkyMmysiTopHast

[IpoBox coearHEHMS aKKyMYJIs-
TOpPHBIX OaTapei

IIposon coenunenust AKD c BbiI-
KITFOYATEIIEM «MacChI»

Kopmnyc konTelinepa

Brynka npoxoHast

Pamka BTyJIKH IMydka IpOBOJIOB
Bontr M6-60x10

IIpoBoJ OT BEIKITIOYATENS «Mac-
CBI» K JIOHXKEPOHY

Bosir M8-60x30

“Ground” switch

Bolt

Washer

Rear storage batteries bracket

Bolt

Bracket

Nut

Washer

Cotter pin

Handle

Pin

Front storage batteries bracket

Seal

Seal

Box cover assembly

Box cover

Seal

Nut

Foot step panel (with painting)

Foot step panel (w/o painting)
Bolt

Washer
Nut

Storage batteries attachment stfi

assy

Storage batteries attachment st
gasket

Storage batteries attachment st

Nut
Washer

p

—.

p

"

p

Storage batteries attachment brace

Cotter pin

Pin

Space plate
Storage battery

Wire connection of Storage batte

ies
Wire connection of Storage batt
with “Ground” switch

Box body

Through-type bush

Wire bunch bushing frame
Bolt

Wire from “Ground” switch to
side-member

Bolt

*1 Bxomsr B cocTaB cOOpOYHOM eMUHUIIBI 1103, 15
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Are part of assembly unit position 15



6.16 YcraHoBka miia)0Ha BHyTPEHHEr 0 OCBeUIeHU S
Dome Lamp

Pucynoxk 6.16
Figure

[ 616 | 1 | 611.3714010-02L | 1| Tnadon | Dome lamp

YceraHoBKY KOMMYTAIMOHHOI anmapaTtypsl Ha MaHeId NPUOOPOB cM. pucyHok 7.17 dlaHens npudopos»
Installation of switching equipment on the instrumant panel is shown in Fig. 7.17 “Instrument Panel”
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7 KABUHA U OIIEPEHHUE
CAB, HOOD AND FENDERS

7.1 Ka6una u onepenne
Cab, Hood and Fenders

Pucynok 7.1
Figure
7.1 1 A 1 TTogHoXKH Foot step
2 *2 1 Jleranu nepeaHero Kpblia Front fender components
3 4320N-5000012 1 KalOuna 6e3 3aauero okxa (Ok- Cab with a rear window
4320N -5000014* palieHHas ¥ 00UTas) (trimmed)
3255N-5000012 1 Kabuna ¢ 3aguum okHoM (okpa- | Cab without rear window
3255N -5000014% IICHHAS 1 O0HTAs) (trimmed)
4 UC1A11-3914088" 1 Yremmurens 0OTUIIOBKY pajua- Radiator shell heat insulation
TOpa
5 4320N-8212064 1 | Jlorotumn «Ypan» «Ural» logo
6 | -*° 1 | Omnepenne Front end

*1Cwm. pucynox 7.55

See figure 7.55

*2(Cwm. pucynok 7.52, 7.53

See figure 7.52, 7.53

*3B cocras coopounoit equaunip -50000148xoautr -5000012 ycraHOBKaMH Ha KaOHHE:

JeTayeil mpuBoaa cremteHus (cM. pucyHok 2.1), Hakauku oM (cm. pucysok 3.15),()UTHHIOB TOPMO3HOTO KpaHa ¢
PY4YHBIM IPUBOAOM (CM. pUCYHOK 5.24)c TpyOKaMu CTOSIHOYHOTO TopMo3a no3. 14, 15, 16 ¢m. pucysok 5.10),
MPOTHBOCOJHEYHOTO 3KpaHa (cM. pUcyHOK 6.3,7.2),ropMo3HOr0 KpaHa Ha kabuHe (cM. pucyHok 5.16),monsozaa k
MTHEBMOCHJICHBIO (cM. pucynok 5.26),3epkan (cM. pucyHOK 7.44),HiKHUX mopy4Heil (cM. pucyHok 7.60)

Assembly unit -5000014 consists of -500001whe following components mounted on the cab:

clutch drive (see Fi. 2.1), tire inflation (deig. 3.15), had-operated brake valve fittings (Siee 5.24) with
parking brake pipes positions 14,15,16 (see3:itf)), antiglare shied (see Fig. 6.3, 7.2), brakee on the cabin
(see Fig. 5.16), input to pneumatic seat (sge3F-26), mirrors (see Fig. 7.44), lower assisthes (see Fig. 7.60).

** [TpukmnansiBaercs B 3UTT

Included into Spare parts, Tools and Accesscit

*>Cwm. pucysok 7.47
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See figure 7.47



7.2 YcTaHOBKA 3KpPaHAa MPOTHBOCOJTHEYHOT 0
Antiglare Shield Installation

Pucynox 7.2
Figure
1 4220024801 12| Bunt Screw
2 UC1A11-5715020% 1 DKpaH MPOTHBOCOTHEYHBIH Antiglare shield
3 UC1A11-5715051 1 | Kponurreiin 60K0BOii JI€BbIi Left side bracket
4 4229516801 4 | Buar EJOT DELTA PT 516 Screw
5 UC1A11-5715032 1 | Ycuurens o5Kpana Reinforcement
6 UC1A11-5715050 1 | Kponurreiin 60K0BOii paBbIit Right side bracket

*1Cwm. pucynok 6.3
See figure 6.3
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7.3 Kaouna (6e3 okpacku 1 00MBKH)
Cab (w/o painting and upholstery)

J

Pucynok 7.3
Figure
7.3 1 | C41R11-8403130 2 | KpoHmreitn Bracket
2 UC1A11-8120192 1 | KpoHureiiH kpaHa OTOHTEIS Heater control valve bracket
UC1A11-5000024 1 | Kabuna 6e3 3aanero oxua (ceap- | Cab with a rear window (welded
Ka)
4 292353-51* 2 | Taiixa DIN 6923M8-8-A3L Nut
5 | A21R22-1311113 1 | Kpouurreiin Bracket
6 C41R11-6801010 1 | OcHoBaHue cUAECHBS Seat base
7 290S050-71 10 | Bonr DIN EN1662M12x30-8.8- | Bolt
A3L
8 | C41R11-6100015 1 | IdBeps neBas (cBapka) Left door (welded)
9 SWB-236.0 6 | Ulnunbka npusapuas 5x14 Stud weld
10 | A21R23-6106046 4 | TIpoknaaka MeTIU HA Ky30Be Hinge Gasket on the cab
11 | 290S012-7%* 2 Boar DIN EN 1662M6x16-8.8- | Bolt
A3L
12 | 0311106009 2 | 3akiernka pe3s00Bas MIECTH- Hexagon threaded rivet
rpaxHas M6
13 | 290S022-71* 12 | Boar DIN EN 1662M8x16-8.8- | Bolt
A3L
14 | 252038H29 4 | [laiiba 8 Washer
15 | C41R11-8407013 1 | Ierns kanoTa seBas Hood left hinge
16 | C41R11-8407012 1 | Ierns kanoTa npasast Hood right hinge
17 | C41R11-6100014 1 | JBeps npasas (cBapka) Right door (welded)

*1 onyckaercs 3amena na 45 9953 181F aiika M8
Can be changed for 45 9953 1819 Nut M8

*2 Jlomyckaercs 3amena Ha 45 9376 110Bont M6x16
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Can be changed for 45 9376 1102 Bolt M6x16

*3 [lomyckaercs 3amena Ha 45 9376 111Bont M8x16
Can be changed for 45 9376 1117 Bolt M8x16

~



7.4 YcraHOBKA KaOUHBI HA paMe
Cab on the Frame Installation

Pucynox 7.4
Figure

7.4

A WN

P e
PEBoo~wowun

13
14
15

290S755-71

297177-1129
4320N-5001647
290S037-71

290S038-81
UC1A11-5001330
45 9955 1821
3302-1001062

45 9563 1310
4320-1001085
33023-5001040

A22R23-5001095
293353-1129
4320N-5001137
252137-112

DN N

By P
ArPrOPRPGDNG

A BADMDS

Bonr DIN 960-M12x1,25x140-
8.8-A-A3L

Ilaii6a 12,5

VYcunurenb

Boar DIN EN 1662-M10x30-
8.8-A3L

Boar M10x35

Ornopa KaOUHBI

T"aiixa M10

[IIait6a

Taitka M12x1,25-6H

[1aii6a onopHas BepxXHsis
KpoHireiH kpensieHus: KaOUHbI
3aTHHHI

II1aii0a crenuanbHas

[Ilai6a 12,5

[Imumeka

[Taii6a 12.0T

Bolt

Washer
Stiffener
Bolt

Bolt

Cabin support

Nut

Washer

Nut

Upper supporting washer
Cab mounting rear bracket

Special purpose washer
Washer

Stud

Washer
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7.5 Onopa kaéuns1 UC1A11-5001330 Kponireiin kpenJienust kaduuni 3aaauii 33023-5001040
Cabin support UC1A11-5001330 Cab Mounting Rear Bracket 33023-5001040
@

2
2
3
3
®
Pucynox 7.5
Figure
75 1 2217-5001086 1 Brysnka pacriopHas KperieHns Cab mounting spacing bush
KaOWHBI
2 53-12-1001020 2 | Honymika Cushion
3 33023-5001048 2 Kponrureiin kpernenus kabuner | Cabb mounting rear bracket
3aHU2i
4 2217-5001376 1 Moaymika Cushion
5 3302-5001086 1 Bryska pacriopHast 3aHET0 Cab mounting spacing bush
KpeIUieHUsI KaOUHbI

7.6 YcTraHoOBKa AeTajieil KaOuHbI
Cab Components|Installation

]

Pucynox 7.6
Figure
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7.6 1 | C41R11-8402200 1 | YIwuoTHATED KaoTa 3aJHUI Hood rear rubber

2 459376 1101 6 | Boar M6-6gx14 OCT Bolt

37.001.193-83
3 0311106009 6 | 3akienka pe3pOOBast LIECTH- Hexagon threaded rivet

rpanHas M6
4 UC1A11-5101136 1 | Kpsluka jroxa nosa Floor hatch cover
5 UC1A11-5107030 1 | Ipoknanka kpbiuiku Jtoka nona | Floor hatch cover gasket
6 21-5101582 2 | 3armymika Cap
7 24-6106060 14 | 3armymika otBepctrs kperennst | Cap for attachment hole of front

METIIN TepeIHel ABepr door hinge
8 3307-8120296 6 | 3armymka Cap
9 459317 1124 6 | Boar M12x1,25-6x30 OCT Bolt

37.001.101-93
10 | 252137H2 6 | Llaiiba 120T Washer
11 | 297177H29 6 | Llaiiba 12 Washer
12 | 293378H29 6 | Llaiiba 12 Washer
13 | 29342929 2 | Llaii6ba 16,5 Washer
14 | UC1A11-5101050 1 | IomepeunHa KaOUHEI Cab cross-member
15 | 24-2801203 8 | Barmymka Cap

7.7 YcTaHOBKA KOBPHKA MoJIa
Floor Mat Installation
Pucynox 7.7
Figure
7.7 1 W1A11-5109014 1 Kospuk nosna Floor mat

2 | A21R23-5109039 2 | Kpblmika HaCTHITIA TIOTHOKKA Foot step decking cover
3 | A21R23-5109036 1 | Hactui nofgHOXKY NpaBbIit Right foot step decking
4 | C41R11-5109040 1 | KoBpuk nona 3aaHuit Rear floor mat
5 3302-5112092 1 | Jluct u3onsauuoHHbIi No8 Isolation plate No.8
6 | A21R23-5109037 1 | Hactui noHOXKH JIEBBIN Left foot step decking
7 A21R23-5109116 4 | Tucton Flanged-tubular rivet
8 | A21R23-5109118 4 | [lepxateib MUCTOHA Flanged-tubular rivet holder
9 10506BK 2 | Bunr ST4,%16 Screw
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7.8 YcTaHOBKA YIUIOTHUTeIEH KOBPUKA M0J1a
Floor Mat Gaskets Installation

Pucynok 7.8
Figure
7.8 1 UC1A11-5109134 1 | YunoTHuTenb Mo phivar kopookyu| Lever seal
MepeMeHBI TIepeiay
2 290303 6 | Bunr 4x30 Screw
3 UC1A11-5109026 1 | Haxyaska koBpHKa 1osia Floor mat molding
4 4320N-5109132 1 | YwiorHurens Seal
5 UC1A11-5109089 1 | Yonoraurens Seal
6 4320N-5109085 1 | O6oiima yIuIOTHUTES Seal holder
7 3302-5301594 6 | Taiika Nut

7.9 YcTaHOBKA CTEKJIO00YHCTHTEIS
Windshield Wiper Installation

Pucynox 7.9
Figure

7.9

120

=

UC1A11.5205900
A21R23.5205801

290S015-71

252037H?29
290S013-71

[IleTka cTeKII0OUUCTUTEIS
PrIyar cTeKIoO4YHCTUTENIS CO
CTOPOHBI MaCCAXKUPA

Bonr DIN EN 1662M6x30-8.8-
A3L

IITaii6a 6

Bour DIN EN 1662M6x20-8.8-

A3L

Windshield wiper blade
Windshield wiper lever from the
passenger side

Bolt

Washer
Bolt




7.9

6 | A21R23.5205100
7 | A21R23.5205800

1 | IIpuBO CTEKIOOYUCTHTEIS
1 | Pelyar cTEKI00YHMCTUTENS CO
CTOPOHBI BOJIUTEIIS

Windshield wiper actuator
Windshield wiper lever from the
driver side

*1 TTomyckaercs 3amena na 45 9376 1104

Bonr M6x20

Can be changed for 45 9376 1104

Bonr M6x30

*2 Jlomyckaercs 3amena na 45 9376 1108

Can be changed for 45 9376 1108

7.10YcTaHOBKA CTEKOJ BETPOBOTO M 3aTHET0 OKOH
Windshield and Rear Windows Glass Installation

Pucynok 7.10
Figure

7.10

1 | A21R23-5206008
2 | A21R23-5206008-01
3 | *-
4 |+

CTeKy0 BETpOBOTO OKHA
CrexIio BeTpoBoro okHa (orruust
Temnonoriomarume CTeKIa)

el

1 CrekJ0 3aAHEro OKHa
1 CrekJto 3aaHero okHa (ormuus

Temnonorionaome CTeKIa)

Windshield glass

Windshield glass (option: Heat-
absorbing glasses)

Rear window glass

Rear window glass (option: Heat-
absorbing glasses)

*1Cwm. pucynox 7.12

See figure 7.12

7.11CtekJ10 BETPOBOI0 OKHA
Windshield Glass

Pucynox 7.11
Figure
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OKHa

7.11 1 A21R23-5206010 1 | Crekio BeTpOBOTO OKHA Windshield glass
2 A21R23-5206050 1 | Ymoraurens crekna BerpoBoro | Windshield glass seal
OKHa
7.12CtekJ10 3aIHET0 OKHA
Rear Window Glass
1
2
. _3\‘
|
j
~ J
Pucynok 7.12
Figure
7.12 1 A21R23-5603016 CrekJio 3a/IHEr0 OKHA Rear window glass
A21R23-5603016-01 1 | Crexiio 3aanero okna (omust Rear window glass (option: Heg
Tenaonoriomarne CTeKsa) absorbing glasses)
2 A21R23-5603018 VYIUIOTHHUTEH CTEKIIA 33]JHETO Rear window glass seal
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7.13¥YcranoBKa OMBIBATEJISI
Windshield Washer Installation

Pucynox 7.13
Figure




7.13 1 | A21R23-5208094 1 | TpyOka ombIBaTEst Windshield washer pipe
2 11.5208600 1 | TpoHHHUK ¢ KIIATTaHOM T-joint with valve
3 | A21R23-5208095 1 | TpyOka ombIBaTesst Windshield washer pipe
4 45 3114 9921 8 | Tosicok Strip
5 | C41R11-5208096 1 | TpyOka ombIBaTesst Windshield washer pipe
6 45 9953 1819 2 | Taiika M8 Nut
7 | 1/26467/01* 2 | Llaii6a miockas 8x20 Flat washer
8 | A21R23.5208010 1 | OMbIBaTeNb AMCKTPHYCCKUIMA Windshield washer
9 290S012-71%* 1 Boxar DIN EN 1662M6x16-8.8- | Bolt

A3L
10 | 252037H29 1 | Illaii6a 6 Washer
*1 TTomyckaercs 3amena na 293282129 *Z Jlomyckaercs 3amena na 45 9376 1102
Can be changed for 2932829 Bontr M6x16

Can be changed for 45 9376 1102 Bofix16

7.14YcTaHoBKA OOMBKH MepeaKa
Front Upholstery Installation

i

Pucynox 7.14
Figure
7.14 1 10508BK 2 | Bunr ST4,X16 Screw
2 31029-8402400 5 | [IUCTOH KpemIeH s H30JSILUH Flanged-tubular rivet fastening
KaroTa hood isolation
3 31029-8402402 5 | depxateip MUCTOHA Flanged-tubular rivet holder
4 UC1A11-5302070 1 | M3omsimust ATKa epeika Front board isolation
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7.15 YcTaHOBKA TEPMOLIYMOHN30JISIUM IIMTKA MepegKa
Front Board Heat and Noise Insulation I nstallation

Pucynox 7.15
Figure
7.15 1 UC1A11-5312082 1 TepMOIITyMOH30IIATIHS IIUTKA Front board heat and noise insula-

nepeska tion

2 151465-0-02 2 ITaii6a Washer

3 C41R11-5312088 1 Haknanka Tepmormymonsossiiua | Front board heat and noise insula-
[IATKA TIepeika tion molding

4 3302-6102054 4 ITucron Flanged-tubular rivet
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7.16 YcTraHOBKA MaHeJIH MPHOOPOB
Instrument Panel I nstallation

7 6 b b U0
Pucynox 7.16
Figure




7.16 1 | A21R23-5325294 1 3armymka Cap

2 | 252037-I129 1 [aii6a 6 Washer

3 E24408 1 Bont pe3n6OBBIIABIHBAOIIHIA Thread forming bolt
Cn M6x16

4 UC1A11-5325010 1 [Tanens npudopos Instrument Panel

5 | 4531149063 5 | Buar M8x16 Screw

6 A21R23-5325136 4 3armymka Cap

7 A21R23-5303012 1 Sy BemeBon Glove compartment

8 | ©5.3709.011-61 1 [epekirouatenp nepeaad pasga- | Transfer case gear shifter
TOYHOM KOPOOKH

9 ®5.3709.011-59 1 BeikirogaTesp mepeay pasua- Transfer case gear switch
TOYHOM KOPOOKH

10 | ®5.3709.011-80 1 [Nepekmroyatesnb PeKUMOB ABS/OFF-Road modes switch
ABS/OFF-Road

11 | $5.3709.011-10 3 [lepexmovarens TOMIMBHBIX Fuel tanks switch
0akoB

12 | UC1A11-5326254 1 BcraBka Insert

13 | UC1A11-5326010 1 Korcouns manenu mpubopos Instrument panel console

14 | 3302-5325400 2 BuHT camoHapesarommuit st Self-tapping screw for metal and
MeTaJlla U IJIaCTMAaCChl plastic

15 | 3310-5325316 4 | Taiika Nut

16 | 3221-8205660 2 Bunt 5x25 Screw

17 | A21R23-5325036 1 Kpeimika 6oka npegoxpanute- | Fuse block cover
nei

7.17 TlaHess npuéopoB
Instrument Panel
2 I S

BUuBLY X A4 D OB BITBBAB DA D
Pucynox 7.17
Figure
7.17 1 | A21R23.3867100*" 1 B0k yrpaBieHus CHCTEMOM Door lock system control unit
OJIOKMPOBKH IBEpH
2 +2 1 YcTaHOBKa CUCTEMBI pacipeie- Distribution system installation
JeHus
3 | A21R23-5325610 2 Pacriopka ocHOBaHUS Brace of the base
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7.17

126

10

11

12

13
14
15
16

17
18
19

20
21
22
23
24
25
26
27

28
29
30
31
32
33
34
35
36
37
38
39
40
41

42
43

45

46
47

3302-6840066
A21R23-5325150

UC1A11.3724229-
10+3
A21R23-5303071
E24406

998.3710-07.112
998.3710-07.271
998.3710-07.35

UC1A11-5325179-
10

_x4

2123-3725100
2123-3725400
2123-3725200

3106.3715100
3106.3715300
A21R23-5325444

A21R23-5325308
A21R23.8104040
A21R23-5325039
A21R23-8213010
A21R23-8213262
2705.8213106
A21R23.8213091
998.3710-07.117

2705.5325132
A21R23-5303200*°
3310-5325400

3302-5325316
UC1A11-5325306
®5.3709.011-64

®5.3709.011-63
@5.3709.011-65

@5.3709.011-62
A21R23-8213263
2705.8213105
A21R23-5325269

UC1A11.3769010-
10
A21R23-5325443

240037-1129
A21R23-5303038
3310-5325316
11.3704.000-01

A21R23-3710068
A21R23-5325026

N e

e

PNRREPRAN

RN

=N Ol

PADDN B R RRRPR

(S

BunT camonapesaromiuii ass
MeTaJlla ¥ IIaCTMACCHI
OcHoBaHMe MMaHeIn MPUOOPOB

Kryr 229

VYmop s3bIka 3aMKa

Bont pe3p00BbIIaBIMBAOLIHIA
Cn M6x12

BrikirouaTens o6orpesa 3epkaia
3aJIHeTO BHIA

BrikirouaTens OJ0KHPOBKH Me-
’)koceBoro muddepeHnmuana
BrikirouaTens OJ0KUPOBKH
MeskKkosecHoro nuddepennnana
OO0nuioBKa naHeau NpudOpPoB
UCHTpaJbHAs

YcTaHOBKA MarHUTOJIBI

Ilatpon npuxkypuBaTess

Koxyx nonceerku

[ToxBrxHASA 9acTh MPUKYPHUBA-
Tes

ITatpon pozeTku

Kosxyx nojacBeTku ¢ 3ariymikoi
BcraBka nanenu npuOOpoB mpa-
Bas

Bcraka nanenu mpubopoB
JeduexkTop BEeHTWIISALUY cajloHa
Hwuma g menkux Bemen
Kapman ayist tokyMeHTOB
Cronop mpaBbrit

Kopmyc 3amennurens npaBblit
Topmo3 KpBILIKH

BrikirouaTens mogorpesa Tor-
JMBa

3arnymika

Slmuk BemeBor BepXHUH

Bunr camonape3saromuii s
METaJIa ¥ IIaCTMACCHI

Taiixa

BcraBka

[lepexmovarens NOJKAYKH IITHH
3aHeN TENEKKU
[lepexmovarens NOJKAYKH IITHH
nepenHen ocu

[epekmouarens Kpyns-
KOHTPOJIb

BrikirouaTens Kpyu3-KOHTPOIIb
Cromnop JieBbIi

Kopmyc 3amennurens neBbiit
O06yMIIOBKa KOMOWHAIIMH TTPH-
6opoB

Moyns ynpaBiIeHHS CBETOTEX-
HUKOU

BcraBka nanenu mpuOOpoB Jie-
Bas

Bunr 5x16

Ochb METIIN BEIEBOTO AIIUKA
Taiika

BrikmtouaTens KHOMOYHBIN aK-
KyMYJIATOPHBIX OaTapeit
3armynika

ITanens mpubopoB

Self-tapping screw for metal and
plastic
Instrument panel base

Harness

Bolt thrust
Thread forming bolt

Rear-view mirror heating switch
Interaxle differential lock switch
Cross-axle differential lock switch

Instrument panel central facelin-
ing

Radio recorder installation
Cigarette lighter holder
[lumination sell

Cigarette lighter movable part

Socket
I1lumination housing with plug
Instrument panel right insert

Instrument panel insert
Cab ventilation deflector
Niche for small things
Pocket for documents
Right stopper

Right

Cover brake

Fuel heating switch

Cap

Upper glove compartment
Self-tapping screw for metal and
plastic

Nut

Insert

Rear bogie tiresinflation switch

Front axle tires inflation switch
Cruise-control switch

Cruise-control shut-off switch
L eft stopper

Left retarder housing
Instrument cluster shell

Lighting equipment control mod-
ule
Instrument panel left insert

Screw

Glove compartment hinge pin
Nut

Storage battery button switch

Cap
Instrument panel




7.17

48

49

50
51
52
53
54
55

A21R23-5325273

3302-5325400

UC1A11.3801010
A21R23-5325105
A21R23.8109021
753.3777.000
UC1A11-3747100
$4052.3747

(o]

RPRRPRRLRNR

Kponmreiin kperuieHuss KoMOH-
HAIH IPUOOPOB

Bunt camonapu3zaromuii ais
MeTaJlla ¥ MIacTMacChl
KomOuHarms mpubopos
YioTHUTEND

Bbrox ynpasnenus oronutens
Pene

Kponwreiin

IIpepsiBaTens ykazaresneil moBo-
pora

Instrument cluster fastening brack-
et

Self-tapping screw for metal and
plastic

Instrument cluster

Seal

Heater control unit

Relay

Bracket

Turn indicators breaker

*1 Tomyckaercs 3amena na C41R11.3867100
Can be changed for C41R11.3867100

*2Cm. prcyHok 7.18

*4 Cm. pucynok 7.19
Seefigure 7.19

*° Jlomyckaercs 3amena Ha A21R23-5303200-10
Can be changed for A21R23-5303200-10

Seefigure 7.18
*3 Cm. pucyHok 6.8
See figure 6.8

7.18 YcraHoBKa CHCTEMbI pacipe/eieHust
Distribution System Installation

"
Pucynok 7.18
Figure
7.18 1 | A21R23-8108095 1 [Matpy6oK eBbIi Left branch
2 | A21R23-5325049 2 Ipokiaaka OOIUIIOBKH TAHETH Instrument panel front lining gas-
npubOpoB MepeaHei ket
3 | A21R23-8104173 1 BoszayxoBon ¢ ynioTHUTEIEM Air ducting with sealing
4 | A21R23-8104176 2 [TaTpyOox BeHTHISILIUT Ventilation branch pipe
5 | 4229516801 8 Bunt EJOT DELTA PT 50x16 Screw
6 E24408 2 Boar ¢ wecturpanHoii ronoskoit | Thread forming bolt with hexagon
1 (hrraHmeM pe3n00BBIIaBIH- head and flange
Baronmii Crt M6x16
7 A21R23-8104172 1 B031yx0Bo/I ¢ YILTOTHATEIEM Air ducting with sealing

127



7.18

8
9
10
11
12
13
14

A21R23-8108094
A21R23-8108036
A21R23.8104040
A21R23-8103104
A21R23.8103016**
A21R23-8103105
A21R23-8108037

PRRRPARPR

[TaTpyOox mpaBsIit

Hedpocrep npasbrit

Jediexkrop BeHTHISALUE callOHA
BosayxoBoa mpaBblii
Pacmpenenurens

BosnyxoBoa neBbilii

Hedpocrtep nepbrit

Right branch
Right defroster
Deflector
Right ducting
Distributor
Left ducting
Left defroster

*! Tomyckaercs 3amena na A21R23.8103018 PacrpeieuTe KITMMATHUECKOH YCTAHOBKH

Can be changed for A21R23.8103018 Climate system distributor

7.19 YcraHoBKa MAarHUTOJbBI
Radio Recorder Installation

Pucynok 7.19
Figure
7.19 1 A21R23-7908114 1 Vunoraurenasb Seal
2 292103-31** 1 T"aiika DIN 934-M5-6-A-A3L Nut
3 A21R23.7908100 1 Marnutona 2DIN Radio recorder

*1 Tomyckaercs 3amena na 250464-1129 INaiika M5-6H
Can be changed for 250464-1129 Nut M5-6H
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7.205muk BeweBoit
Glove Compartment

Pucynox 7.20
Figure

7.20

N

Bcooo\lowm.hw

3111-5303082

A21R23-5303076

45 9951 6460
A21R23-5303070
A21R23-5303084
A21R23-5303112
A21R23-5303060
704.00.490-12
4301-5303045
A21R23-5303110

[N

RPUoORRRERRPR

IIpyxuHa pydku 3aMKa BELIEBO-
TO SIIUKA

IIpyxuHa s13pIKa 3aMKa BELLEBO-
TO SIIHUKA

[aii6a 7

SI3bIK 3aMKa

Ocbs 3aMKa

OO0nMII0BKa BELIEBOTO SIINKA
Pyuka 3amka

Bunr 4x12

Ynop 1BeplLbl BEMIEBOTO SIIUKa
Slmuk BelieBoit

Lock handle spring
Bolt spring

Washer

Bolt

Lock shaft

Glove compartment facing
Lock handle

Screw

Glove compartment door stop
Glove compartment
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7.2151muk BemeBoii BepxXHuii
Upper Glove Compartment

Pucynok 7.21
Figure

7.21

N

A21R23.5325292
A21R23-5303202

Jepxarens npy>KUHHBII
Smuk BemeBoil BepxHuil

Laie'e}

Spring holder
Upper glove compartment
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7.22 Slmuk BeuieBoii BepXHuii (ommmsi)
Upper Glove Compartment (Option)

7 6

Pucynoxk 7.22
Figure




7.22

AR WN

6

7

A21R23.5325292
A21R23-5303202
704.00.490-12
293009-11*
A21R23-5303077

A21R23-5303204

A21R23.5303091

N~ 0

1

1

HeprxaTenb NpyKUHHbIN

SImuk BeweBoi BEpXHUM

Bunt 4x12

[Hait6a DIN 125-4-140HV-A3L
[IpyxuHa siyKa BEmeBoro
BEPXHEro

JBepia BeleBoro suka Bepx-
HETo

TopMo3 KpBIIKH

Spring holder

Upper glove compartment
Screw

Washer

Upper glove compartment sprin

Upper glove compartment door

Coverbrake

*1 TTomyckaercs 3amena na 252002F129 [11aii6a 4

Can be changed for 2520029

7.23YcTaHOBKA 00MBKH 0OKOBHHDI
Side Uphoilstery Installation

Pucynok 7.23
Figure

7.23

g b w

© 00~

A21R23-5402010
C41R11-5402130
A21R23-5402011
3302-6102053-01
C41R11-5402131
A21R23-8217810
UC1A11-5402302

3302-5301594
290313

P o

[

OO0wuBKa nepeHen CToIKY mpa-
Basi

OOuBka cpeHeit CToiKu 60Ko-
BUHBI MIpaBas

OOuBKa nepeIHer CTOMKY JieBast
ITucron

OO0uBKa cpeHei CTOHKH 00KO-
BHHBI JICBast

Iltopka perymnsropa peMHs
Oe3omacHoCTH

3arymka 0OMBKHA OOKOBHHEI
Taiixa

Bunt 4x25

Front pillar right upholstery

Side central pillar right upholste

Front pillar left upholstery
Flanged-tubular rivet

Side central pillar left upholstery

Safety belt adjuster cover

Side upholstery gap closure
Nut
Screw

ry
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7.24 YcraHOBKA 00MBKH 321KAa
Back Wall Upholstery Installation

Pucynok 7.24
Figure
7.24 1 3302-5301594 3 | Taiika Nut
2 | A21R23-5602246 3 | Hdepxatenb OOUBKH 3a/1Ka Back wall upholstery holder
3 290313 3 | Bunr 4x25 Screw
4 | A21R23-5602210% 1 OOuBKa 3a/1Ka BEPXHSIs Back wall upholstery
A21R23-5602210-1G* 1 OOuBKa 3a/]1Ka BEPXHSIS Back wall upholstery
5 3302-5602156 5 | I'ne3no nucrona Rivet seat
6 3302-5602155 5 | IucTtoH kpenueHust 0OUBKU Upholstery fastening rivet
7 A21R23-5602220 1 | OOuBKa 3aj1Ka HUKHSAS Back wall upholstery

T
*= Jlns xaOuHbI 0€3 3aHEr0 OKHA

132

For the cab without rear window

*2 st KaGMHBI C 3aAHUM OKHOM
For the cab with a rear window

7.25 YcraHoBKa 00MBKH KPBILIH
Roof Upholstery Installation

& e/

L

L/

7.25

Pucynok
Figure




7.25

aORWN

6

3302-5602156
3302-5602155
A21R23-5702010
A21R23.8202200
290S014-71*1

0311106009

NI—\I—‘-b_b

2

I'ne3mo nucrona

ITucToH KpeneHus OOUBKH
OOuBKa KpbIIIN

Iopyuens

Boar DIN EN 1662M6x25-8.8-
A3L

3akJenka pe3p0oBast MeCTH-
rpanHas M6

Rivet seat

Upholstery fastening rivet
Roof upholstery

Handrail

Bolt

Hexagon threaded rivet

*1 onyckaercs 3amena Ha 45 9376 110&ont M6x25
Can be changed for 45 9376 1106 Bolt M6x25

7.26 Ycranoska o6uBku Kpbimu (onuusi Koncosb morosnounas)
Roof Upholstery Installation (Option: Roof Console)

1 2 4 5 6

78 9
L—L-

Pucynok 7.26
Figure
7.26 1 3302-5602156 4 | THe310 MUCTOHA Rivet seat
2 3302-5602155 4 | TIucTOH KperIeHus: OOUBKH Upholstery fastening rivet
3 | A21R23-5702010-1( 1 | O6uBKa KPHIIIH Roof upholstery
4 3302-5301594 5 | Taiika Nut
5 241823H29 4 | Bunr 2-4x30 (Touku kperienust | Screw (front and central fasteni
CIIEpPE/IU | TI0CepEIHHE) points)
241822F129 1 | Bunt 2-4x25 (@anHss Touka Screw (rear fastening point)
KPEIUICHHS)
A21R23-5702600 1 | KoHCoib MOTOIOYHASE Roof console
7 | A21R23.8202200 1 | Topyuennb Handrail
8 290S014-71 2 | Bont DIN EN 1662M6x25-8.8- | Bolt
A3L
9 0311106009 2 | 3aksenka pe3p0oBast MECTH- Hexagon threaded rivet

rpaxHas M6

*1 TTomyckaercs 3amena na 45 9376 110&omr M6x25
Can be changed for 45 9376 1106 Bolt M6x25
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7.27 YcraHoBKa 00MBOK JiBepeii
Door Upholstery Installation

1 2 3 4

Pucynok 7.27
Figure

§ 7 6 5

7.27

0311106009

A21R23-6102351
31029-3711037
73800616

A21R23-6102602
A21R23-6102350
A21R23-6102088-1(

A21R23-6102208-1(
A21R23-6102209-1(
A21R23-6102089-1(

RPN N 0P

[N

3axenka pe3p0oBast MIeCTH-
rpaxHas M6

Kponmireitn pyuku eBblii
Taiixomep>katens ¢ raifkoi
BuHT ¢ dpaconH0it ronoBKo# 1
LIECTUIPaHHBIM YTI1yOJIeHueM
M6x16

IIpoxnangka

Kponiureiin pydku npasblit
[Ipoknanka yruioTHUTEIbHAS
mpaBast

OO6uBKa niepeHel IBEpH MpaBas
OO6uBKa niepeHel IBEpH JeBas
[Ipoknanka yruioTHUTENIbHAS
aeBas

Hexagon threaded rivet

Handle left bracket
Nut holder with nut
Screw with shaped head and hexa-
gon socket

Gasket
Handle right bracket
Right sealing gasket

Front door right upholstery
Front door left upholstery
Left sealing gasket
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7.2800uBKa 1BepHu npaBast
Right Door Upholstery

Pucynox 7.28
Figure

7.28

N

A21R23-6102210-1
A21R23.6105082

1| OOuBKa nepeHell 1BEpH MpaBas
1 | IIpuBox 3aMKa BHYTpEHHUIT Ipa-
BBII

Front door right upholstery
Right inner lock actuator

7.29006uBKa 1BepH JeBasi
Left Door Upholstery

Pucynox 7.29
Figure

7.29

N s

A21R23-6102211-1
A21R23.6105083

1| ObuBka nepemHeli 1BEpH JeBas
1 | IIpuBox 3amMKa BHYTPEHHHUII Je-
BEIN

Front door left upholstery
Left inner lock actuator
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7.30¥cranoBKa aeralieii ABepu
Doors Components Installation

Pucynox 7.30
Figure

7.30

136

w N

10

11

12

13
14

15
16

A21R23-6103419

A21R23-6103215

A21R23-6103215-01

A21R23-6103053

A21R23-6103053-01

A21R23-6103123

A21R23-6103122

A21R23-6103052

A21R23-6103052-01

A21R23-6103214

A21R23-6103214-01

A21R23-6103418

A21R23-6103446
A21R23-6103504

A21R23.6102312
A21R23-6103426

1 | YnnoTHHTENH OIyCKHOTO CTEKIIA

JICBBIHA

1 | Crexio omycKHOE ABEPH JIEBOE
1 | Crexio omycKHOE ABEPH JIEBOE

(ommust TemIonorIomArone
CTeKIIa)

1 | Crexiio HEMOABUKHOE IBEPH
JeBOe

1 | CrexIio HEMOABUKHOE IBEPH
neBoe (ommus Terwionorio-
LIAIOIIHE CTEeKIIA)

1 | YOnoTHUTENb HETOABUIKHOTO
CTEKJIa JIEBBII

1 | YOnoTHUTENb HETOABHIKHOTO
CTEKJIa MpaBbIi

1 | Crekiio HEMOABIKHOE JIBEPH
mmpaBoe

1 | CrexIio HEMOABUKHOE IBEPH
npaBoe (omust Temionorio-
LIAIOIIHE CTEKIIA)

1 | Crekito OmycKHOE ABEPH MPaBOC
1 | Crekiio OmycKHOE ABEPH MPaBOC

(ommust TemIonOrIOmArOLIHe
CTEKJIa)

1 | YnnoTHHTENH OIyCKHOTO CTEKIA

TpaBbId

1 | O6oiiMa xesro0Ka 3aIHsIsI IpaBast

1 | O6oiiMa xesto0ka mepeaHsist
npasas

8 | HepxaTenb 0OMBKH

2 | XKenoOoK OMyCKHOT'O CTEKIIa
HIDKHUH epeHuii

Left drop window seal

Left door drop window

Left door drop window (Heat-
absorbing glass option)

Left door fixed window

Left door fixed window (Heat-
absorbing glass option)

Left fixed window seal
Right fixed window seal
Right door fixed window

Right door fixed window (Heat-
absorbing glass option)

Right door drop window
Right door drop window (Heat-
absorbing glass option)

Right drop window seal

Right rear channel fixture
Right front channel fixture

Upholstery holder
Front lower channel of the drop
window




7.30 17 | A21R23-6103505 1 | O6oiima xenobka mepenusist te- | Left front channel fixture

Bas

18 | A21R23-6103438 2 | XKeno60oK OMyCKHOTO CTEKIIa Lower channel of the drop wind
HIDKHUT

19 | A21R23-8213040 2 | Kapman umxuuit nepenueii ige- | Front door lower pocket
pu

20 | 73800616 8 | BuHT ¢ pacoHHO# ronoBKOH 1 Screw with shaped head and héxa-
LIECTUIPaHHBIM YII1yOJIeHHueM gon socket
M6x16

21 | 0311106009 8 | 3akimenka pe3bpOoBast MeCTH- Hexagon threaded rivet
rpaxHas M6

22 | A21R23-6103447 1 | O6oiima xenobka 3axusist iesas | Left rear channel holder

23 | E24406 4 | Bont pe3s00BbIIaBINBAOIINIT Thread forming bolt
Cn M6x12

7.31YcTaHOBKA YIEKTPHYECKHX CTEKIONOTHEMHNKOB
Power Window raisers Installation

T~
N~

\,

0\3

Pucynox 7.31
Figure

7.31 1 A21R23.6104013 1| CrekonobeMHUK dICKTPHYEC- Left power window raiser
CKHUIA JIeBBIN
2 292352-31% 8 Taiika DIN 6923-M6-6-A3L Nut
3 292652-31 2 | T'aiixa DIN 986-M6-6-A3L Nut
4 A21R23.6104012 1 | CrekIomoIbeMHHUK dIIEKTPHYIC- Right power window raiser
CKH ITpaBbIH

*1 TTormyckaercs 3amena na 45 9953 181& aiika M6
Can be changed for 45 9953 1818 Nut M6
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7.32¥YcTaHoBKa 3aMKOB M IPUBO/IOB 3aMKOB JIBepeii

Door Locks and Lock Actuators Installation

2 3
5 6 7 8§89 1
0
0
@ L.
> / Wb
/ v
22
21
e
& ?
20 19 18 17 16 1B 14
Pucynok 7.32
Figure
7.32 1 | A21R23.6105151 1 | Pyuxa HapyxHas nepenueii a1se- | Left front door outer handle
pu JeBast
2 4000167801 8 | Buur EJOT PT WN1447 Screw
K60x14
3 | A21R23-6105069 1 | Tsra GIOKHPOBKH C KHOTIKOH Left locking tie rod with button
JeBast
4 081856 2 | Ckoba Clamp
5 0311106009 4 | 3aknemnka pe3s00Bas MIECTH- Hexagon threaded rivet
rpaxHas M6
6 | A21R23-6105327 1 | KpoHurTeiitH BHyTPEHHETO TIPH- Left bracket of the inner actuatg
BOJIa JIEBBIH
7 31029-3711037 2 | TaiikonepikaTenb ¢ raikoi Nut holder with nut
8 73800616 6 | BuHT ¢ (acoHHOM rONOBKO# U Screw with shaped head and hexa-
MICCTUTPAHHBIM YIITyOJICHHEM gon socket
M6x16
9 | A21R23-6105326 1 | KpoHureitH BHyTpEHHEr0 MpH- Right bracket of the inner actua
BOJia MpaBbIi
10 | A21R23-6105068 1 | Tsra GIOKHPOBKH C KHOTIKOH Right locking tie rod with button
npasast
11 | A21R23.6105150 1 | Pyuxka HapyxHas nepenseit ne- | Front door right outer handle
pu mpasast
12 | A21R23-6105248 1 | Tsra Hapy»XHOHM PYyUYKH TIpaBas Right outer handle tie rod
13 | A21R23.6105012 1 | 3amok nepeaneit neepu npaseiii | Right front door lock
14 | A21R23.6105102 2 | Tsara BHyTpEHHETO MPUBOAA Inner actuator tie rod
15 | A21R23.6105013 1 | 3amok nepegHel 1BepH JIEBbIH Left front door lock
16 | 31105-6105142 1 | Hepxatens Beikarouyatesnst 3amka | Lock switch holder
17 | A21R23.6105411* 1 BeIxitouaTens 3aMka rnepeaHeit Front door lock switch
IBEpH
18 | A21R23-6105330 1 | Tsira BBIKJIFOYATEISI C HAKOHEY- Switch tie rod with end
HHUKOM
19 | 290D228-71 6 | Bunt ISO 10642M6x12-8.8- Screw
A3L
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7.32 20 | A21R23.6105100 2 | dukcarop 3aMKa Lock clamper
21 | 453114 9065 4 | Bunr M8x20 Screw
22 | A21R23-6105249 1 | Tsra Hapy>HOUW PYyYKH JIeBast Left outer handle tie rod

*lI[Jm BO3MOXHOCTU IPUMEHEHUS OJTHOTO KJIF0Ya Ui BBIKJIIOYATEN 3aMKa [IEpEIHEN ABEPU U BBIKIIOYATENS
3aKUTI'aHUus (CM. PUCYHOK 4.5),H606XOI[I/IMO 3aKa3biBaTh BBIKJIFOYATCIIU KOMIIJICKTOM
Order the switches as a set to facilitate usagmefkey both for front door lock switch and ignitiswitch

(see. Figure 4.5).

7.33¥YcTraHoBKa HaBeCKH ABepeit
Door Hinge Installation

Pucynok 7.33
Figure
7.33 1 A21R23.6106083 2 | Orpanu4uTesnb Limiter
2 A21R23-6106544 2 | YIUIOTHHUTENb OTPaHUYUTEIIS Limiter seal
3 A21R23-6106144 2 | Inactuna Plate
4 290D472-77 2 | Bunr ISO 7380M8x20-8.8A3T | Screw
5 290S011-71* 4 Bonr DIN EN 1662M6x12-8.8- | Bolt
A3L

*1 Tonyckaercs 3amena na 103.09001-7 Bonr M6x12
Can be changed for 103.09001-71 Bolt M6x12
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7.34YcTraHoBKa YyIUIOTHUTEJIEl 1Bepei
Doors Weatherstrips Installation

Pucynox 7.34
Figure
7.34 1 A21R23-6107152 2 | Bydep nBepu Door bumper
2 A21R23-6107042 2 | VwioTHUTENb IpOeMa JIBEpH Door aperture upper weatherstr
BEPXHUU
3 A21R23-6107126 2 | Kanrt npoema nsepu Door aperture edging
4 31029-8402208 2 | Bydep xamora Hood buffer
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7.35 YcraHoBKAa CHIEHBSA BOIUTEJISA
Driver’s Seat Installation

Pucynok 7.35
Figure

p



7.35 1 UC1A11.6800010 1| Cupenne Bogurens (c mHEBMA- Driver’'s Seat (with air suspsion
THYECKOM MOJBECKOH, co BcTpo- | With built-in safety belt)
SHHBIM pEeMHEM GE30TTaCHOCTH)
2 290026-81 6 | Bunr DIN 912-M8x20-10.9- Screw
A3L
3 252135H2 6 IITaii6a 8T Washer
4 290S050-71 2 | Bour DIN EN 1662-M12x30- Bolt
8.8-A3L
5 252045H29 1 I1laii6a 12 Washer
7.36 YcraHOBKa IepeIHero cuaeHbst
Front Seat Installation
Pucynox 7.36
Figure
7.36 1 A21R23-6810010 1| Cunenbe nepeanee Front Seat
2 290S050-71 4 | Bonr DIN EN 1662-M12x30- Bolt

8.8-A3L
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7.37 Cunenbe nepeaHee
Front Seat

METaIa U I1acTMacChl

Pucynok 7.37
Figure
7.37 1 3302-6808010-10 2| IMoaromnoBHUK Headrest
2 33023-6845010 1 | Cnunka aByxmectHoro cunenbs | Dual seat back
3 25203829 2 | Iaiiba 8 Washer
4 45 3114 9063 10| Bunr M8x16 Screw
5 3302-6840032 1 | Haxmanka Molding
6 3302-6840244 1 | O6numoBKa BEpXHsIs TIpaBast Right upper shell
7 704.00.490-16 6 | Bunr 4x16 Screw
8 3302-5301594 6 | Taiika Nut
9 3302-6840245 1 | OGnuuoBKa BEPXHsIs JieBast Left upper shell
10 | 3302-6840033 1 | Haknazuka Molding
11 | 3302-6843010 1 | Hoxymika IByXMECTHOTO CH/JIE- Dual seat cushion
HbsI
12 | A21R23-6811010 1 | OcHoBaHHe CHIICHBS Seat base
13 | 3310-5325400 6 | BuHT camoHape3aroIuii s Self-tapping screw for metal an

plastic
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10

7.38 PeMHH 6€30IaCHOCTH MePeTHEr0 CUHAEHb
Front Seat Safety Belts

Sideliner B

Odubka doxoBurisi

—
—

a —Floor pand J

== =4 — L
LIJ \ lorens nona HE: I :ﬁﬂ
=
Seat carcass k
L— f \

Sid d
e pan Ocmo8 cuderwss | 5 4 3
[areny GoxoBurs

loreny OokoBurs

Pucynox 7.38

Figure
7.38 1 | A22R23.8217020-01 1 | Pemens Ge3omacHOCTH 3aIHHAN Rear safety belt

2 | EA117-33 1 | Pemens Ge3omacHoctr cpeanuii | Intermediate safety belt

3 3221-8217870 1 | Taiika kperienus pemueit 6e30- | Safety belt fastening nut
MACHOCTH

4 252157H?2 1 | [Mait6a 1271 OCT 37.001.115-75| Washer

5 293370H29 1 | [laii6a Washer

6 | A21R23-8217834 1 | Cko0a xpemienus pemueit 6e30- | Safety belt fastening clamp
MAaCHOCTH

7 290S023-71* 2 Boar DIN EN 1662M8x20-8.8- | Bolt
A3L

8 A21R23-8217862 1 | Kponreiin Bracket

9 290S035-71* 4 Boar DIN EN 1662M10x20- Bolt
8.8-A3L

10 | C41R11-8217826 1 | Kponiureiin BepxHuii Upper bracket

* lomyckaercs 3amena Ha 45 9376 1119 *2 Jlomyckaercs 3amena Ha 45 9376 1161
Bonr M8-6gx20 Bonr M10-6g20

Can be changed for 459376 1119

Can be changed for 45 9376 1161

BoltM8-6¢gx20 BoltM10-6g20
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7.39 YceraHoBKa aHTEHHBI
Antenna Installation

Pucynox 7.39
Figure

| 739 | 1 | A21R23.7903010 | 1| Autenna | Antenna

7.40 YcraHOBKa rPOMKOTOBOpHUTeJIEH
Loudspeakers Installation

Pucynox 7.40
Figure
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7.40

WN

3302-5301594
A63R42.7909010
704.00.490-20

Taiika
I'poMKkorosopurens
Bunt camonapesatomuii 4x20

Nut
Loudspeaker
Self-tapping screw

7.41 YcTaHOBKA OTONUTEJISA
Heater Installation

Pucynox 7.41
Figure

7.41

N

oO~NO O W

12
13
14

15
16

A21R23-8119034
E24408

A21R23-8101543
252037H29

45 9953 1818
A21R23-8101125
A21R23.8101010
E24410H6

A21R23-8119196
A21R23-8119144
E24416
290S012-71*
A21R23-8119014
A21R23-8119020

3302-5301594
10408

1
3
3

Kprimka Bo3ayxo3abopHHKa
Bont pe3p00BbIIaBIMBAOIIUIA
Cn M6x16

Kponmireitn Bentunaropa
[1aii0a 6

Taiika M6

Kpownuureitn oronurens
Mopaynb oTonuTens

Bont pe3p00BBIIaBIMBAIOLITHIA
Cm M6x20

Brynka pacniopHas

[TaTpyOox BogocHBa

Bont pe3p00BBIIaBIMBAIOLITHIA
Cn M6x35

Bont DIN EN 1662M6x16-8.8-
A3L

Kopo6 Bo3ayx03abopHUKa TIe-
penHuit

Bo3znyxo3abopHuk

Taiixa

Bunt 4.2x25

Air scoop cover
Thread forming bolt

Fan bracket
Washer

Nut

Heater bracket
Heater module
Thread forming bolt

Spacing bush
Overflow branch
Thread forming bolt
Bolt

Front air scoop casing
Air scoop

Nut
Screw

*1 TTomyckaercs 3amena na 45 9376 110FBonr M6x16
Can be changed for 45 9376 1102 Bofix16
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7.42 Bo3nyx03a60pHHK

Air Scoop

Pucynox 7.42
Figure
7.42 1 290S012-71 4 | boxr DIN EN 1662M6x16-8.8- | Bolt
A3L
2 | A21R23-8119026 1 | Kopo6 Bo3ayxo3abopHuKa 3a]- Rear air scoop casing
HUHI
3 | A21R23.8119200 1 | Qunstp Filter
4 | A21R23.8119402 9 | BceraBka pe3sboBast Threaded insert
5 | A21R23-8119108 1 | Kopmyc ¢pumbtpa Filter housing
6 | A21R23-8119116 1 | Ymrorautens kopyca uinbtpa | Filter housing seal
7 | A21R23-8119142 1 | VunotuuTesnsb Seal

*1 Tomyckaercs 3amena na 45 9376 110Bonr M6-6gx16
Can be changed for 45 9376 1102 Bo&-6gx16
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7.43 YcTaHOBKA BEHTHJISIHU KY30Ba
Body Ventilation Installation

Pucynok 7.43
Figure




7.43

WN

A21R23-8104090
A21R23-8104306
A21R23-8104086

N 0

Kprimika xiranana HapyKHast
YI10THUTEND

JlehaexTop BBITSYKHOM BEHTHJIS-
U

Outer flap cover
Seal
Drawing ventilation deflector

7.44Y cTaHoBKa 3epKaJ

Mirrors Installation

Pucynox 7.44
Figure

7.44

o N o

10

11

12

13
14

C41R11.8201400-3p

57.8201020
61.8201020-52

58.8201020
201417H29

C41R11-8201466
A21R23-8201263
4010537801
C41R11.8201401-3(
61.8201020-53
223074H29
589-8201828-01

252003H29
4229510801

Jepxarens 3epkaa NpaBblii C
MIpoBOAOM 0o0orpeBa

3epKalio UPOKOYTOJIbHOE
3epkalio 3aIHEr0 BUJa MPaBoe C
oborpeBom

3epkaiio 60koBOro 0630pa
Bonr M6-6gx14 OCT
37.001.193-83

Kponmreiin 3epkana
3arnymka

Bunar EJOT PT WN1451
K60X16

JepsxaTenb 3epkaa JIEBbIH ¢
HPOBOJIOM 000TpeBa

3epkano 3aHEro BUJa JEBOE C
oborpeBom

Bunt M6-6gx38 OCT
37.001.126-81

[Ipoknanka HIDKHSS ONOPHI
CTOWMKH

[Maii6a 5

Bunar EJOT PT WN5451 50X10

Mirror right holder with heating
cable
Wide-angle mirror

Right rear view mirror with heat;

ing
Side view mirror
Bolt

Mirror bracket

Cap

Screw

Mirror left holder with heating
cable

Left rear view mirror with heatin
Screw

Pillar support lower gasket

Washer
Screw
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7.44 15 | 704.00490-12 4 | Bunt 4x12 Screw
16 | 3310-5325316 4 | Taiika Nut
17 | C41R11-8201820 1 | Hakmamka 3epkaina mpasas Mirror right molding
18 | C41R11-8201821 1 | Haknanka 3epkaia jeBas Mirror left molding
7.45YcTraHoBKa mopy4Heii
Assist Handles Installation
Pucynox 7.45
Figure
7.45 1 WC1A11-8202200 1 | ITopyueHb KaOHHBI IPABbIi Cab right assist handle
2 290S012-71* 8 | boiur DIN EN 1662-M6x16-8.8- | Bolt
A3L
3 021111130206 8 | Baknenka pe3prboBast M6x16,5 Threaded rivet
4 UC1A11-8202201 1 | TopyueHb KaOMHBI JEBBIH Cab left assist handle

*1 TTomyckaercs 3amena na 45 9376 110Bonr M6x16
Can be changed for 45 9376 1102 Bofix16

7.46'YcTaHOBKA NPOTHBOCOTHEYHBIX KO3BIPLKOB

Sun Protection Visors Installation
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Pucynok 7.46
Figure




7.46 1 A21R23.8204136 2 | dukcarop MPOTHBOCOJAHEYHOro | Sun protection visor clamper
KO3BIPbKa
2 A21R23.8204010 1 | Ko3sIpek NpOTHBOCOIHEYHBII Right sun protection visor
MpaBbId
3 290D350-71 6 | Bunr DIN 7500-NE M6x20-H- | Screw
A3L
4 A21R23.8204011 1 | Ko3blpek NpOTUBOCOIHEUHBII Left sun protection visor
JIEBBII
7.47 YcranoBKa onepeHus
Hood, Fenders and Moldings Installation
7 6 b b 9089 vuUBPLI
Pucynok 7.47
Figure
7.47 1 4320N-8402016* 1 Kanor ¢ repmomymonsossuueii | Hood with heat and noise insula:
tion
2 252038H29 4 | Ilaiiba 8 Washer
3 290S024-71 4 | bonr DIN EN 1662-M8x25-8.81 Bolt
A3L
4 4220332809 6 | Buat EJOT DELTA PT 70x22 Screw
5 252006H29 10 | Ilaii6a 10 Washer
6 252136H2 14 | Iait6a 10.0T Washer
7 201495029 10 | boar M10x20 Bolt
8 20145629 12 | boar M8x20 Bolt
9 252135H2 12 | [laii6a 8T Washer
10 | 252005H29 12 | Iaiiba 8 Washer
11 | 4320N-8401094 1 | KpoHurreiin npaBsiii Right bracket
12 | 4320N-8401095 1 | KpoHmreiit jeBbIii Left bracket
13 | 4320N-8401110 1 | Pacnopka npaBas Right spacer
14 | 4320N-8401100 1 | Pacniopka neBast Left spacer
15 | - 1 YcraHoBKka Electrical equipment on fendersg
3NEKTPOOOOPYAOBAHUS Ha
OIepeHnN
16 | 252039H29 4 | Iaii6a 10 Washer
17 | 201500H29 4 | boar M10x32 Bolt

14

9



7.47 | 18 | 4320N-8400003*
19 | C41R11-8402208
20 | 201420H29

21 | 252134H2

22 | 252037H29

N NN

Onepenne Front end
Bydep xanora Hood buffer
Bont M6x20 Bolt

[lait6a 6T Washer
IIlaii6a 6 Washer

*1Cm. pucynox 7.50
See figure 7.50

*2CuM. pucyHOK 6.2
See figure 6.2

*3B cocras cOOpKH BXOIIT COOPOYHBIE €IHMHUILIBI
cM. pucyHok 7.48, 7.49, 7.51, 7.54
The item consists of the assembly units
see Fig. 7.48, 7.49, 7.51, 7.54

7.48 Kapkac onepeHust
Hood and Fenders Framework

Pucynox 7.48
Figure

7.48 1 4320N-8401010
2 201495H29
3 252136H2
4 25200629
5 4320N-8401020
6 4320N-8403030
7 4320N-8403196
8 252135H2
9 20146029
10 | 201453H29
11 | 201417H29
12 | 25213412
13 | 4320N-8401015
14 | 4320N-8403031
15 | 5323-5325032

14
14

(R

oo N

e

[anens xapkaca mepenHss
Boatr M10x20-6

[ai6a 100T

[aii6a 10

ITanens kapkaca mpaBas
Kponireiin kpbuia npaBbii
Kponmrreiin

[aii6a 8T

Boat M8x1.2%30-6¢

Bont M8x14-6

Bont M6x14-6¢

[Tati6a 6T

IManens kapkaca JieBas
Kponmireiin kpbia neBslit
OKkaHTOBKa OOJUIIOBKH pajra-
TOpa

Framework front panel
Bolt

Washer

Washer

Framework right panel
Right fender bracket
Bracket

Washer

Bolt

Bolt

Bolt

Washer

Framework left panel
Left fender bracket
Radiator shell edging
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7.49 YcTraHOBKA NepeaHeil onopbl onepeHust
Hood and Fenders Front Support Installation

Pucynox 7.49

Figure
7.49 1 250512129 6 | Taiika M10-6H Nut
2 252136H29 4 | Hlaii6a 100T Washer
3 200324H29 2 | Bonr M10x75 Bolt
4 252045H29 2 | Iaii6a 10 Washer
5 375-8401026 1 | Moxymika Cushion
6 375-8401033 1 nprkuMHas [hianka Clamping strap
7 210415H29 2 | bonr M10x75 Bolt
8 4320N-8401208 1 | IpocraBka Space plate
7.50 KanoT ¢ TepMoLIyMon30Isiluei
Hood with Heat and Noise Insulation
Pucynox 7.50
Figure
7.50 1 4320N-8402016* 1 Karor ¢ Tepmornymonsomsiiueit | Hood with heat and noise insula-
tion
2 4320N-8402012 1 | Kamor Hood
3 4320N-8402035 6 | Hakmagka kamora jieBast Left pad of the hood
4 4320N-8402034 6 | Hakmazka kamora mnpasas Right pad of the hood
5 UC1A11-8402012 1 | Kanot B c6ope (cBapka) Hood assembly (welding)
6 4320N-8412302 1 TepMOIIyMOU30JIAIMS KaroTa Hood'’s heat and noise insulation
7 31029-8402402 19| Jlep>xaTenb MACTOHA Flanged-tubular rivet holder
8 31029-8402400 19| Ilucron Flanged-tubular rivet

*1 Cwm. pucynox 7.50

See figure 7.50
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7.51 YcraHoBKa eTajieii onepeHust
Fenders Components Installation

Pucynox 7.51
Figure

7.51
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oo ~NOo

10

11

12

13

14

15

UC1A11-8401020

73800616

4200239809

209640-0-00
290S014-71

016398-0-01
4229516801
UC1A11-8403504
UC1A11-8403505
4320N-8403142
UC1A11-8403142
4320N-8403143
UC1A11-8403143
290S013-71
UC1A11-8403508
UC1A11-8403509

292353-51

Perrerka paauatopa

BuHT ¢ dpaconH0it ronoBKo# 1
MIECTUTPAHHBIM YTITyOJIeHHEM
M6X16

HInuneka EJOFORM DELTA
70x14.6M6x27.6/E5

Taiixa

Boar DIN EN 1662-M6x25-8.8-
A3L

Taiika

Bunr EJOT DELTA PT 516
Haxaika IpOTHBOCKOIB3SIIIAs
nepeHssl mpaBast

Hakmaaka poTHBOCKOB3SAIIAs
TepeIHsS JIeBast

HapncraBka kpbiia npasas (c
OKpackKoii)

HapncraBka kpbiia npasas (0e3
OKpacCKH)

HapcraBka kpbuia jgeBas (C ok-
packoii)

HapcraBka kpbina jeBast (6e3
OKPACKH)

Boar DIN EN 1662-M6x20-8.8-
A3L

Hakmaaka poTHBOCKOB3SAIIAs
3aIHSISI TIpaBas

Hakmaaka poTHBOCKOB3SAIIAs
3aJIHSS JIeBast

laiixa DIN 6923-M8-8-A3L

Radiator grill

Screw with shaped head and hg
gon socket

Stud

Nut
Bolt

Nut

Screw

Right front antiskid strap

Left front antiskid strap

Right fender extension (painted
Right fender extension (unpaint
Left fender extension (painted)

Left fender extension (unpainte
Bolt

Right rear antiskid strap

Left rear antiskid strap

lXa-

Nut



7.51 16 | 4320N-8403012 1| Kpsuio nepennee npasoe (¢ Ok- Right front fender (painted)
PpackKoif)
UC1A11-8403012 1 | Kpsuio nepeanee npasoe (6e3 Right front fender (unpainted)

OKPACKH)

17 | 4320N-8403013 1 | Kpsuto nepeanee nesoe (c okpa- | Left front fender (painted)
CKOif)

UC1A11-8403013 1 | Kpsuio nepennee nesoe (6e3 Left front fender (unpainted)

OKPACKH)

18 | 3310-5325316 6 | laiika Nut

19 | UC1A11-8403126 1 | Haxcraska kpbuta HuokHss mpa- | Right lower fender extension
Bast

20 | UC1A11-8403127 1 | Haxcraska kpbuta HuokHsis jgeas | Left lower fender extension

21 | 292352-31 2 | Taiika DIN 6923-M6-6-A3L Nut

22 | C41R11-1109316 2 | Ycunurens GpbI3roBUKa Mud guard stiffener

7.52 YcranoBka ¢GapTyKkoB H HINTKOB NEePeTHUX KPbLILEB
Front Fender Aprons and Guards Installation
23 20 2 98 7 6
b ¥ B \\J
Pucynox 7.52
Figure
7.52 1 UC1A11-8403355 1 | Iurox nepeanero kpsuia nesbiit | Left front fender guard

2 UC1A11-8403354 1 | Il{uToK MEpeaHero Kphlia mpa- Right front fender guard
BbII

3 A21R23-5109118 6 | Hdepxareib MUCTOHA Flanged-tubular rivet holder

4 A21R23-5109116 6 | IMucron Flanged-tubular rivet

5 201466H29 4 | Boar Bolt

6 252135H2 6 | Iaii6a 8T Washer

7 252038H29 10 | Iaii6a 8 Washer

8 21111130208 4 | 3aknenka pe3pboBas unnuaapu- | Cylindrical threaded rivet
yeckast M8x18,5

9 4320N-8403312 1 | KpoHurreiin OpbI3roBrKa mpa- Right mud guard bracket
BbII

10 | 4320N-8403313 1 | Kponmrreiin 6psisrosuka jesoiii | Left mud guard bracket

11 | 250508H29 4 | Taiixka M6-6H Nut

12 | 4320N-8403081 1 | dapryk nepeaHero Kpblia je- Left front fender apron

BBII
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7.52

13

14

15
16

17
18
19
20
21

22
23

4320N-8403080

53-8511194

4211595801
21036229

290500129
252037H29
4220332809
4229516801
31029-8402400

31029-8402402
3310-5325316

®PapTyK NepeHEro Kpblia 1pa-
BBIN

ITnanka ¢apTyka 3amHero OpbI3-
TOBHKa

Bunat EJOT DELTA PT 70x50
Bont M6-60x40 OCT
37.001.106-75

Boatr M16x16

ITaii6a 6

Bunt EJOT DELTA PT 70x22
Buntr EJOT DELTA PT 5016
[IucToH KperuteHus H30IAIUN
Karora

Hepxatenb nucToHa

Taiixa

Right front fender apron
Rear mud guard apron plate

Screw
Bolt

Bolt
Washer

Screw
Screw
Flanged-tubular rivet fastening
hood insulation
Flanged-tubular rivet holder
Nut

7.53 YcTaHOBKA HAJICTABOK NMEPeIHUX KPbLIbEB

Front Fenders Extensions Installation

Pucynox 7.53
Figure

7.53
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4320N-8403124

UC1A11-8403124

73800616

252037H29

4320N -8403125

UC1A11-8403125

292352-31
311106009

C41R11.8403490
012205-0-04

LN\

HazcraBka kpbuia npasas (c
OKpPAacKo#)

Hancraeka kpbina npasas (6e3
OKpacKH)

BuHT ¢ hacoHHO# TOOBKOH U
[IECTHTPAHHBIM YTIyOIeHHEM
M6x16

[1aii6a 6

HapncraBka kpblia jeBas (C Ok-
packoii)

Hancraeka kpsuia nesast (6e3
OKPACKH)

Iaiika DIN 6923-M6-6-A3L
3akienka pe3p0oBast MeCTH-
rpanHas M6

Taiixa

Jepxatenb npy>KUHHBIHN

Right fender extension (painted
Right fender extension (unpaint

Screw with shaped head and he
gon socket

Washer
Left fender extension (painted)

Left fender extension (unpainte

Nut
Hexagon threaded rivet

Nut

)Xa_

Spring clip



7.53 9 40401003024/134 2| Brynka Bush
10 | 016398-0-01 4 | Taiika Nut
11 | 290S013-71 4 | Boar DIN EN 1662-M&20-8.8- | Bolt
A3L
7.54 YcTaHOBKA HAKJIAI0K
Moldings Installation
Pucynox 7.54
Figure
7.54 1 UCA11-8403128 1 | Haxnmajaka Kpblia npasast Right fender moulding
2 4229516801 10| Buar EJOT DELTA PT 516 Screw
3 UCI1A11-8403129 1 | Haxiyazika kpblja jieBast Left fender moulding

7.55 YcTraHoBKa MOTHOXKEK
Foot Steps Installation

1

P09 84

Pucynox 7.55
Figure

5
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7.55

OCO~NOOUDDWN

13
14
15

C41R11-8405380
4320N-8405015
4320N-8405315
252006H29
252136H?2
4320N-8405110
432012-8405375
4211595801
201454F29
252038H29
25213512
4320N-8405220
UC1A11-8405220

4220332809
4010537801

250510H29

TToHOKa JONOJHUATEILHAS
Kapkac noagHoxku nepoi
Kapkac nonHoxku npaBoi
Brynka nogHOKKH

[Iait6a 100T

ITognoxka

Kanat nogHoxkun

Bunt EJOT DELTA PT 70x50
Bont M8-6gx16

IITaii6a 8

[ITaii6a 8T

[Manens MOAHOKKH (C OKPACKO#)
IManens momHoxku (6e3 okpa-
CKH)

Bunr EJOT DELTA PT 70x22
Bunr EJOT PT WN1451
K60x16

Taiixa M8-6H

Auxiliary footstep
Left footstep framework
Right footstep framework
Footstep bush
Washer
Footstep
Footstep rope
Screw
Bolt
Washer
Washer
Footstep panel (painted)
Footstep panel (unpainted)

Screw
Screw

Nut

7.56YcTaHoBKa 3aMKa Kamora

Hood Lock Installation

9

Pucynok 7.56
Figure

7.56
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1
2
3

A21R23-8406032
252037H?29
290S012-71

1

dukcaTop 3aMKa Karora

[Taii0a 6

Bonr DIN EN 1662-M6x16-8.8-
A3L

Hood locking bar
Washer
Bolt




7.56 4 290S014-71 2 | Bonr DIN EN 1662-M6x25-8.8- | Bolt

A3L

5 | A21R23-8406012 1 | 3amoxk karora Lock actuator

6 73800616 2 | BuHT ¢ (hacoHHOI TOJIOBKOH 1 Screw with shaped head and hé
LIECTUTPAHHBIM YTI1yOJIeHUEeM agonal socket
M6x16

7 21-8406190 2 | Ckoba Clamp

8 292352-31 2 | Taiika DIN 985-M8-A-A3L Nut

9 3302-3724598 2 | Ckoba Clamp

10 | 290S012-71* 4 Bonr DIN EN 1662M6x16-8.8- | Bolt
A3L45

11 | UC1A11-8406150 1 IIpuBOJ 3aMKa Karorta Hood lock actuator

PX-

*1 TTomyckaercs 3amena na 45 9376 11015oxT M6x14
Can be changed for 45 9376 1101 Boéix14

7.57TIpuBoa 3aMKa KanoTa

Hood Lock Actuator

'
Pucynox 7.57
Figure
7.57 1 294353129 1 | 3akmenka 8x17 Rivet

2 3302-8406170-01 1 | Pyuka mpuBOJa 3aMKa KaroTa Hood lock actuator handle
3 3302-8406044 1 | MpyxwuHa npuBOIa Actuator spring
4 3302-8406156 1 | Kopryc npuBo/a 3aMKa KamnoTa Hood lock actuator housing
5 UC1A11-8406174 1 | Tsara mpuBojJa 3aMKa Karora Hood lock actuator tie-rod
6 290S012-71* 1 Boar DIN EN 1662M6x16-8.8- | Bolt

A3L

*1 Tonyckaercs 3amena na 45 9376 110Bonr M6x14
Can be changed for 45 9376 1101 Bofix14
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7.58 YcraHoBka ynopa kanora
Hood Stay I nstallation

Pucynox 7.58
Figure
7.58 1 4320N-8407250 2 JloBuTeb Kamora Hood catch
290S012-71 4 | Bonr DIN EN 1662-M6x16-8.8- | Bolt
A3L
3 | 292206-31 2 Iaiika DIN 985-M8-A-A3L Nut
4 PL 0038 2 VYrop ra3oBbiii Gas strut
5 | 252135-T12 2 [ait6a 8T Washer
6 | 290S013-71 4 | Bonr DIN EN 1662-M6x20-8.8- | Bolt
A3L
7 4320N -8407270 2 [lnacTuHa JOBHUTEINS KAloTa Hood catch plate
8 | 290S023-71 4 | Bonr DIN EN 1662-M8x20-8.8- | Bolt
A3L
9 4320N-8407260 1 TopyueHsb Kamora Hood handrail
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7.59YcTraHoBKa OPHI3TOBHKOB 3aHUX K0JIeC
Rear Wheel Mud Guards Installation

Pucynok 7.59

Figure
7.59 1 252124129 10 | 3aksenka 5x13 Rivet
2 432@p-8500029 2 | Tlnanka 3axHero OpbI3rOBHKA Rear mud guard strip
3 342@p-8511188 2 | dapryk 3a1HET0 OPBI3rOBUKA Rear mud guard apron
7.60YcTaHOBKA HUKHUX MOPYYHeii
Lower Assist Handle Installation
Pucynox 7.60
Figure
7.60 1 FTCZ-0630 10 | Taiika 3aKienouHas Rivet nut
2 220113H29 6 | Buar M6x35 Screw
3 4320N-6105205 1 | Ilopy4eHb HHKHUI NPaBBIT Right lower assist handle
4 220107H29 4 | Bunr M6x20 Screw
5 4320N-6105206 1 | Ilopy4eHb HHKHUH JEeBBIH Left lower assist handle
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8 UHCTPYMEHT U IPUHAVIEXKHOCTHU
TOOLSAND ACCESSORIES

8.1 YcraHoBKa aeraseil KpenjeHuss MHCTPYMEHTA
Tools Fastening Parts

Pucynok 8.1
Figure
8.1 1 | 290s012-71** 2 Boar DIN EN 1662-M6x16-8.8- | Bolt
A3L
2 52-3901217 2 3a)kKUM MOHTa)KHBIX JIOIATOK Tireiron clamp
3 | 292352-31*2 2 Iaiika DIN 6923-M6-6-A3L Nut
4 | C41R11.3901207 1 Jlomarka MoHTaxHast ¥ BopoTtok | Tireiron and hydraulic jack tom-
THAPOJIOMKpATa my-bar
*1 Tomyckaercs 3amena na 45 9376 1102 *Z JTomyckaercs 3amena na 45 9953 1818
Bontr M6x16 laiika M6
Can be changed for 45 9376 1102 Can be changed for 45 9953 1818
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8.2 YcranoBka orHerymuteis (onuust OrHeTYUINTeb)
Fire Extinguisher Installation (Fire Extinguisher Option)

Pucynok 8.2
Figure

8.2

1 | Om2(k)-00-00-000** | 1

2 | 290S012-71*2 2

Or”eTymuTeab NOPOLIKOBBIM
OI1-2(0) ¢ kpoHIITETHOM

Bonr DIN EN 1662-M 6x16-8.8-
A3L

Powder fire extinguisher with
bracket
Bolt

*1 Tomyckaercs 3amena na OTI-2(3)-ABCE-03

Can be changed for OI1-2(3)-ABCE-03

Bour M6x14

*Z JTomyckaercs 3amena na 45 9376 1101

Can be changed for 45 9376 1101
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CxeMa 3IIEKTpO0OOPYAOBAHMS [IACCH MIOKa3aHa Ha pucyHke A.l (CM. BKIaKy).

MNPUJIOKEHUE A
(cmpaBouHoOe)

APPENDIX A

(reference)

SJIEKTPOOBOPYJIOBAHUE
ELECTRICAL EQUIPMENT

A.1 Cxema 3J1eKTP0o0GOpyA0BaHMs IaccH (0e3 KaGHHbI)

Electrical Equipment Diagram (without cabin)

Chassis Electrical Equipment Diagram is shown guké Al (see Insert)

Al
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1

12,1

16

17

18
19
20
21,2
23
24
25
26
27
28
29
30
31

32

TITAN Standart
6CT-190.0L(ST)
1402.3737
4462.3731-02%

7442 .3716-10um
8512.3716-01
®I1131AB-3717010-
02
7442.3716-1@Qmwm
8512.3716-01
[1C325-150um
CHILI125-7/48034-
01

112.05.44im
2012.3711*

BK403B-3716
BK403B-3716
BK403B-3716

6072.3829.000
2159.20102301

KDM 1001

KDM 1001

KDM 107

1

1
2

(=Y

Knanan ynpasnenust
BEHTHJISITOPOM

JlaTuiK CKOPOCTH BEHTHIIATOPA
Barapeu akkymynsiTopHbie

BeixitouaTens "maccsr”
BokoBbie rabapuTHbIe (OHApH

®oHaps 3aJHUHN TTpaBbIi

®oHapH MOJCBETKH HOMEPHOTO
3HaKa
®oHaps 3aIHUN JEBbII

Pozetka npunena

[ToBoportHas dapa

HarpesarenbHblil 21€MEHT
MOJI0TPEeBa TOIUINBA B (pHUIIBTpE
rpy0oii OUYUCTKH

JlaTumnk ypoBHS BOJIBI B TOTUTUBE

JlaTauk Me)oceBOH OJIOKUPOBKH
PK

JlaTumK BKJIFOYCHHUS
HNOHMXXeHHOU nepenaun PK
JlaT4uky MeKKOIEeCHON
6nokuposku PK

JlaT4uK CTOSSHOYHOTO TOPMO3a
Jatuuk ckopocTtu

Jatuuk HeWTpanu

JaTunk neMyiIbpTHIUIHKAaTOpa
KIIIT

JlaTumK BKIIOUEHHS CUTHANIA
3a/IHET0 X0Ja

Hatunk meditpanu KIIIT
DNEeKTPOMAarHUTHBIHN KianaH
MeskoceBoro auddepenmana
PK

DNEeKTPOMAarHUTHBIHN KilanaH
Huzmen nepenayu PK
ONeKTPOMAarHUTHBIN KJIaTlaH
Hertpanu PK
HarpesarenbHblil 21€MEHT
OCYIIIUTENS BO3IyXa

Fan control valve

Fan speed sensor
Storage batteries

“Ground” switch
Side clearance lights
Rear light, right-hand
Number plate light
Rear light, left-hand

Trailer socket

Spotlight

Fuel heating element in coarse
filter

Sensor indicating water level in
fuel

Transfer case interaxle lock ser

Transfer case low speed
engagement sensor

Transfer case cross-axle lock
Sensors

Parking brake sensor

Speed sensor

Neutral gear sensor

Gearbox splitter sensor

Reverse signal sensor

Gearbox neutral gear sensor

Transfer casenteraxle differentig

lock solenoid valve

Transfer gearbox low gear
solenoid valve

Transfer case neutral gear sole
valve

Air dryer heating element
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1 ONEeKTPOMArHUTHBIN KJIanaH
Hakauku e "WABCO"
1 DNEeKTPOMAarHUTHBIN KiTalman

"WABCOQ" tire inflation solenoid
valve
Cross-axle differential lock

Al | 33 | A50032609%um
4729000530
34 | KBM 101
35 | KOM 101

36 | 5202.3827010

37 | 5202.3827010

1 DNEeKTPOMAarHUTHBIN KiTalman
BBICIIICH TIepeaaun

1 | JIonmoaHUTEIBHBIN TaTUYUK
YPOBHS TOTUTHBA

1 | Jat4yuk ypoBHsI TOILIMBA

MexKoyiecHOTO nuddepenimana

solenoid valve
High gear solenoid valve

Additional fuel level sensor

Fuel level sensor

*1YcranasnuBaercs 1o TpeGoBaHMIO
Installation on demand

A2 IlepeyeHb MYYKOB M MPOBOJIOB
List of Wiresand Bunches

4326M-3723078
4320LN-3723170

4320N-3724017

4320LN-3724035
4320N-3724039

43201T-3724040
43201X-3724050-01
432BM-3724054
432065-3724070
43201X-3724070
4320N-3724080

4320X-3724097
4320N-3724170

4320N-3724131-10
43201T-3724137
432BM-3724139-10

432BM-3724650

[

=

= -

ITuraromuii kabenb Ha TPUTIETT
IIy4yox mpoBo10B

ITyuok npoBoOB poHAPs TIEPEIHETO
KOMOWHHPOBAHHOTO

ITy4ok mpoBoAOB 3a1HUN

Ily4ok MPOBOJIOB K CBETOTEXHUKE HA
MPOTHBOCOIHEYHOM SKpaHe

ITy4ok mpoBoOB 3aMHUX PoHapeit
IIposon ot AKb k craprepy

[IpoBox OT BEIKITIOUATEINS K JIOHKEPOHY
[IpoBox coequHEHMS aKKyMYISTOPHBIX
Oarapeit

[IpoBox coequHEHMS aKKyMYISTOPHBIX
Garapeii

IIpoBox coeMHEHMS AKKYMYISTOPHBIX
Oarapeii ¢ BEIKITFOYATENIEM “MacChl”
IIpoBoa MaccoBblit

ITy4ok MPOBOMIOB K YKa3aTEIt0
MOBOPOTA

IIpoBona x dape

ITy4ok mpoBOJOB pa3aaTOIHON KOPOOKH
IIy4qox mpoBO1I0B MEKKOJIECHOM
OJIOKHUPOBKH

IIy4yox mpoBo10B
JJIEKTPOITHEBMOKJIAIAHOB

Supply cable for trailer
Bunch of wires

Bunch of wires ofront combination
light

Rear bunch of wires

Bunch of wires to lighting equipment
on antiglare shield

Bunch of wires of rear lights

Wire from storage battery to starter
Wire from switch to side-member
Storage batteries connecting wire

Storage batteries connecting wire

Storage batteries connecting wire to
“Ground” switch

“Ground” Wire

Bunch of wires to Turn indicator

Wire to headlight

Bunch of transfer case wires
Bunch of cross-axle differential logk
wires
Bunch of solenoid-operated pneumatic
valve wires
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NPUJIOKEHUE b
(cpaBouHOE)

APPENDI X
(reference)

JAEPXKATEJIb 3AITACHOTI'O KOJIECA
SPARE WHEEL HOLDER

b.1 BepTukajJbHblii Jep:KaTesib 3alIaCHOT0 KoJjeca
Spare Wheel Vertical Holder

) i W
] > Ly,
. | D
\r' T
S
; @,
</ \w\

b.1
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2009242826 2A200817 6
Pucynox b.1
Figure
43206X-3105065 1 KpoHurelin oTkuaHo# B cOope Hinging bracket assembly
375-3105013-10 2 Cko0a CTsDKKH Brace clamp
332692-1129 2 Bonr Bolt
4320-3105460 2 Crspxka Brace
4322-3105894 1 Tpoc pemykropa Reducer rope
43203-3105320 2 Posux Roller
43203-3105191 2 Och poika Roller shaft
4322-3105329 1 Ckoba Clamp
43203-3105638 2 [Taii6a 3amMKOBast Locking washer
252016-1129 2 [laiiba 14 Washer
258054-1129 2 MImuaT 4x32 Cotter pin
200370-1129 2 Bontr M12-6gx55 Bolt
4320X-3105200 1 OcHoBaHUE JepiKaTeNs Holder base
252137-112 6 [laii6a 12.0T Washer
250514-1129 10 | Taiika M12-6H Nut
4320-3105862 1 PykosTKa peaykTopa Reducer handle
4320-3105850 1 Peaykrop moabeMa 3aracHOro Spare wheel hoist reducer
Koeca

201543-1129 2 Bonr M12-60x38 Bolt
250559-1129 6 Taiika M14x1,5-6H Nut
252138-112 6 [laii6a 14.0T Washer
4320515-3105162 1 YTOIbHUK OIIEPEYHHBI Cross-member angle bar
375-3105164-10 1 Bpyc ocHoBaHus Base bar




b1 23 | 375-3105489 1 Ipokianka 6pyca OCHOBaHHSI Gasket
24 | 332572-1129 6 Bont M14x1,5-6ex45 Bolt
25 | 375-3105493 2 CrpeMsiHKa U-bolt
26 | 375-3105031 1 Kponreiin nepeanuii Front bracket
27 | 375-3105050 1 Kponreiin 3anuuit Rear bracket
28 | 375-3105457 2 Haxsagka cTpeMsiHKH U-bolt pad
b.2 PeaykTop noasemMa 3anmacHoro KoJjeca
Spare Wheel Hoist Reducer
Pucynox b.2
Figure
b.2 1 | 4320X-3105985-02 1 Bapaban Drum
2 4320-3105900 1 Kaptep uepssiuHOrO peaykropa Worm reducer case
3 | 021-025-25-2-2 2 Konbwo Ring
4 | 4320-4204035 4 [laiiGa omopHas Supporting washer
5 | 4320-3105982-10 1 Ban Shaft
6 260415 1 [Ionka 5x8 cermenTHast Woodruff key
7 4320-3105978-10 1 Koueco yepBsiunoe Worm wheel
8 4320-3105991 1 Ipoxknaaka Gasket
9 4320-3105970 1 Kpsimika Cover
10 | 252136-112 4 [laii6a 10.0T Washer
11 | 201496-1129 4 Boar M10-6gx22 Bolt
12 | 4320-3105988 1 Kpeimka Cover
13 | 4320-3105992 1 IIpoxmnangka Gasket
14 | 014-017-19-2-2 2 Konbwo Ring
15 | 8103 2 [ToIIMITHUK DTAPUKOBBIN Ball bearing
16 | 4320-3105997 2 [laii6a Washer
17 | 4320-3105975 1 Yepssik Worm
18 | 334997-1129 1 Iaiika M20x1,5-6H Nut
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NPUJIOKEHUE B
(cpaBouHOE)

APPENDI X
(reference)

NHCTPYMEHT U IPUHAJJVIE2XKHOCTH
TOOLSAND ACCESSORIES

B.1 YcTaHOBKA HHCTPYMEHTAJBHOIO SIIIMKA
Tool box Installation

2
3
=
fraess
— 4
T = |15
e, h
B\'E
nmog 8 /
Pucynox B.1
Figure
B.1 1 43202-3919005 1 SIIMK HHCTPYMEHTAIbHBIN Tool box
2 | 200263-1129 4 Bont M8-6ex35 Bolt
3 | 252038-1129 4 [laii6a 8 Washer
4 | 43200-3919481 1 Crotika KperieHus 3aaHsis Rear fastening strut
5 433.4196EY 2 IIpobka Plug
6 | 252135-112 4 [laii6a 8T Washer
7 | 252510-1129 4 laiika M8-6H Nut
8 4320d-3919480 1 Crotlika KperieHus! epeIHsis Front fastening strut
9 | 201541-1129 4 Bont M12-6ex32 Bolt
10 | 252137-1129 4 laii6a 12.0T Washer
11 | 250514-1129 4 laiika M12-6H Nut
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NPUJIOKEHUE I
(cipaBouHoe)

APPENDI X
(reference)

KABHUHA
CAB

r.l Hepeqeﬂb 3amacHbIX YyacTeii AJIE MOAYJISA OTONMUTE/IA U pacnipeaeauTe]ad KJIHMATHYECKOM YCTAaHOBKH
List of Spare Partsfor Heater Module and Climate Control Unit Distributor

r.i

A21R23.8101028
A21R23.8101722

A21R23.8101410

A21R23.8101060
A21R23.8101408
A21R23.8109021
A21R23.8101157
A21R23.8101181
A21R23.8101246
A21R23.8109101

A21R23.8109102
A2 R23.8118022

A21R23.8101178

[

PRRPRRRRER

=

Kompmo ymmotHuTETEHOE
Coenuuurens ObICTPOpa3beM-
HBIN

[IpuBoM 3aCIOHKH PEIUPKYIIS-
1817001

Papuarop

IIpuBon 3acnoHKH

IlynsT ynpasnenus
YunoTHuTENb pasuaTopa
VYutoTHuTENs 6aYKa paguaTopa
Bau 3acnoHKH penUpPKYISIUN
IIpuBoM 3aCIOHKH BEHTHIISIIUN
TPOCOBBII1

IIpuBox 3acioHKH

Pesucrop noOaBOYHBII BEHTUIIS-
TOpa

ONEeKTPOIBUTATEINH C BEHTHIIS-
TOpOM

Sealing ring
Quick disconnect coupling

Recirculation air flap actuator

Radiator

Flap actuator

Control unit

Radiator sealing

Radiator tank sealing
Recirculation air flap shaft
Ventilation flap cable actuator

Flap actuator
Fan additional resistor

Electric motor with fan
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